STATE OF MISSOURI

DEPARTMENT OF NATURAL RESOURCES

MISSOURI CLEAN WATER COMMISSION

MISSOURI STATE OPERATING PERMIT

In compliance with the Missouri Clean Water Law (Chapter 644 RSMo, hereinafter, the Law), and the Federal Water Pollution
Control Act (Public Law 92-500, 92" Congress) as amended,

Permit No. MO-0105783

Owner: Dyno Nobel Inc.

Address: 6440 South Millrock Drive, Cottonwood Heights, UT 84121
Continuing Authority: Same as above

Address: Same as above

Facility Name: Dyno Nobel — LOMO Plant

Facility Address: 11025 Highway D, Louisiana, MO 63353
Legal Description: Sec’s 21, 28, & 29, T54N, R1W, Pike County
UTM Coordinates: See following page

Receiving Stream: See following page

First Classified Stream and ID: See following page

USGS Basin & Sub-watershed No.: Buffalo Creek — Mississippi River 07110004-0702

authorizes activities pursuant to the terms and conditions of this permit in accordance with the Missouri Clean Water Law and/or the
National Pollutant Discharge Elimination System.; and in compliance with the Safe Drinking Water Act and authorized by 40 CFR
147 Subpart AA, this permit authorizes underground injection activities. This permit does not apply to other regulated areas.

FACILITY DESCRIPTION

SIC# 2873; NAICS# 325311, Fertilizer Production; Categorical 40 CFR 418

CWA §316(b)

This facility does not require a certified wastewater operator per 10 CSR 20-9.030 as this facility is privately owned.
UIC is for domestic wastewater only.

January 1, 2024
Effective Date

o : 74
December 31, 2028 L ; d/ﬁ,

Expiration Date John Hglf, Direc/t_or/Wéter Protection Program
~




Permit No. MO-0105783
Page 2 of 15

FACILITY DESCRIPTION (CONTINUED)

OUTFALL #003 — Industrial process water; water treatment plant, treated filter backwash from the water treatment plant; utilizes intake
#IN1 or #IN2. The facility employs a sand filter to clean river water prior to use in the processes. Treatment: ferric chloride flocculent;
bleach disinfection.

UTM Coordinates: X =670286, Y = 4365716
Receiving Stream: Buffalo Creek

First Classified Stream and ID: Buffalo Creek (P) (0014)
Design flow: 0.967 MGD

Actual flow: 0.6 MGD

OUTFALL #008 — Industrial process wastewater, non-process wastewater, and stormwater. Wastewater from the nitrogen products area
is routed to an equalization lagoon where pH is adjusted before being comingled with other facilities wastewater. Piped 0.2 miles to
the Mississippi River. Discharged to Waters of the US through the appurtenance of historic outfall #001. Other wastes included are
untreated effluent from: cooling tower blowdown, boiler blowdown, electro dialysis reversal unit, weak acid plant, weak nitric acid
product, neutralizer, victory boiler, boilers, and steam condensate.

Treatment: equalization, pH adjustment, EDR (Electro Dialysis Reversal). The EDR unit utilizes a membrane and an electrical
potential to separate the ammonium and nitrate ions in the neutralizer condensate into a clean and a concentrated stream.

Allowed discharge from ancillary activities includes: fire hydrant flushing; condensate from air conditioners, coolers or chillers, and
other compressors, and from the outside storage of refrigerated gases or liquids; pavement wash waters where no detergents or
cleaning products are used and the wash waters do not come into contact with significant oil and grease deposits, sources of pollutants
associated with industrial activities, or other toxic or hazardous materials, unless residues are first cleaned up using dry clean-up
methods and appropriate control measures are implemented to minimize discharges of mobilized solids and other pollutants; and
routine external building wash down or power wash water that does not use detergents or cleaning products. This is a de minimis
determination; and are allowed for discharge as sheet runoff, soaking into the ground, or can be discharged through outfall #008.

UTM Coordinates: X =670395, Y = 4366488 Discharge Location
UTM Coordinates: X =670174, Y = 4365798 Sampling Location
Receiving Stream: Mississippi River

First Classified Stream and ID: Mississippi River (P) (3699)

Design Flow: 0.5 MGD for all sources

Design Flow: 0.3 MGD for categorical wastewater

INJECTION WELLS - Injection wells were installed in the place of outfall #002 for domestic wastewater only. Injection wells at this site
are regulated under the Safe Drinking Water Act’s Underground Injection Control provisions, and are considered operational at the
time of this permit. These systems are classified as Class V wells.

PERMITTED FEATURE #101 - Subsurface domestic wastewater system
UTM Coordinates: X = 669395, Y= 4366425

PERMITTED FEATURE #102 - Subsurface domestic wastewater system
UTM Coordinates: X =669629, Y= 4366128

INTAKE STRUCTURES — Subject to CWA §316(b); total design intake flows are >2 MGD and at least ¥ of the actual intake flow
volume is used for cooling purposes.

PERMITTED FEATURE #IN1 — Intake Structure on the Mississippi River; used for cooling water. 316(b)

UTM Coordinates: X = 669859, Y= 4366940
Design Intake: 5.2 MGD (pump capacity)
Average Intake: 0.95 MGD
Maximum Actual Intake: 2.61 MGD

PERMITTED FEATURE #IN2 — Intake Structure on Buffalo Creek; used for process water primarily; can be used as makeup for cooling
water.

UTM Coordinates: X =670178, Y= 4365682
Design Intake: 5.2 MGD (pump capacity)
Average Intake: 1.03 MGD

Maximum Actual Intake: 2.99 MGD



A.EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

Permit No. MO-0105783
Page 3 of 15

OUTFALL #003
treatment plant backwash

INTERIM EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

TABLE A-1

by the facility as specified below:

The facility is authorized to discharge from outfall(s) as specified. In accordance with 10 CSR 20-7.031, the final effluent limitations outlined in
Table A-2 must be achieved as soon as possible but no later than January 1, 2029. These interim effluent limitations are effective beginning
January 1, 2024 and remain in effect through December 31, 2028 or as soon as possible. Discharges shall be controlled, limited, and monitored

INTERIM EFFLUENT LIMITATIONS

MONITORING REQUIREMENTS

EFFLUENT PARAMETERS UNITS DAILY MONTHLY " MINIMUM
MAxIMUM AVERAGE FE:;;JSEENNE\'T SAMPLE TyPE
LIMIT SET: M
PHYSICAL
Flow MGD * * weekdays 24 hr. total
CONVENTIONAL
Chlorine, Total Residual ¥ pg/L * * weekly grab
pH T SuU 6.5109.0 - weekdays grab
Total Suspended Solids (TSS) mg/L 100 50 once/month grab
METALS
Aluminum, Total Recoverable Mg/l * * once/month grab
Iron, Total Recoverable Mg/l 1504 862 once/month grab
NUTRIENTS
Ammonia as N mg/L * * once/month grab
Kjeldahl Nitrogen, Total (TKN) mg/L * * once/month grab
Nitrate plus Nitrite as N mg/L * * once/month grab
Nitrogen, Total (TN) ** mg/L * * once/month grab
OTHER
Chloride mg/L * * once/month grab
Sulfate mg/L * * once/month grab
Chloride plus Sulfate mg/L * * once/month grab
MONITORING REPORTS SHALL BE SUBMITTED MONTHLY; THE FIRST REPORT IS DUE FEBRUARY 28, 2024.
LimIT SET: A (ANNUAL)
DISINFECTION BY-PRODUCTS
Chloroform ng/L * * once/year grab
WHOLE ToxXICITY
Whole Effluent Toxicity, Chronic : TUc * once/year grab

MONITORING REPORTS SHALL BE SUBMITTED ANNUALLY; THE FIRST REPORT IS DUE JANUARY 28, 2025.




Permit No. MO-0105783
Page 4 of 15

OUTFALL #003

treatment plant backwash

TABLE A-2

FINAL EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

The facility is authorized to discharge from outfall(s) as specified. The final effluent limitations shall become effective on January 1, 2029 and
remain in effect until expiration of the permit. Discharges shall be controlled, limited, and monitored by the facility as specified below:

FINAL EFFLUENT LIMITATIONS

MONITORING REQUIREMENTS

EFFLUENT PARAMETERS UNITS DAILY MONTHLY MINIMUM
MAXIMUM AVERAGE MI:E:IESUREMENT SAMPLE TYPE
QUENCY
LiMIT SET: M
PHYSICAL
Flow MGD * * weekdays 24 hr. total
CONVENTIONAL
Chlorine, Total Residual ¥ pg/L 19.0 8.0 weekly grab
pH T SuU 6.5109.0 - weekdays grab
Total Suspended Solids (TSS) mg/L 100 50 once/month grab
METALS
Aluminum, Total Recoverable Mg/l * * once/month grab
Iron, Total Recoverable Mg/l 1504 862 once/month grab
NUTRIENTS
Ammonia as N — Oct thru March mg/L 5.7 1.7 once/month grab
Ammonia as N — April mg/L 5.7 1.5 once/month grab
Ammonia as N — May mg/L 5.7 11 once/month grab
Ammonia as N — June mg/L 5.7 0.8 once/month grab
Ammonia as N — July, August mg/L 5.7 07 once/month grab
Ammonia as N — September mg/L 5.7 0.9 once/month grab
Kjeldahl Nitrogen, Total (TKN) mg/L * * once/month grab
Nitrate plus Nitrite as N mg/L * * once/month grab
Nitrogen, Total (TN) ** mg/L * * once/month grab
OTHER
Chloride mg/L 358 195 once/month grab
Sulfate mg/L * * once/month grab
Chloride plus Sulfate mg/L * * once/month grab

MONITORING REPORTS SHALL BE SUBMITTED MONTHLY; THE FIRST REPORT IS DUE FEBRUARY 28, 2029.

LimMIT SET: A (ANNUAL)

DISINFECTION BY-PRODUCTS
Chloroform
WHOLE TOXICITY

Whole Effluent Toxicity, Chronic :

ng/L

TUc

*

once/year

once/year

grab

grab

MONITORING REPORTS SHALL BE SUBMITTED ANNUALLY; THE FIRST REPORT IS DUE JANUARY 28, 2030.




Permit No. MO-0105783
Page 5 of 15

OUTFALL #008

main process water outfall

FINAL EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

TABLE A-4

The facility is authorized to discharge from outfall(s) as specified. The final effluent limitations shall become effective on January 1, 2024 and
remain in effect until expiration of the permit. Discharges shall be controlled, limited, and monitored by the facility as specified below:

FINAL EFFLUENT LIMITATIONS

MONITORING REQUIREMENTS

EFFLUENT PARAMETERS UNITS DAILY MONTHLY MEASUREMENT SAMPLE
MAXIMUM AVERAGE FREQUENCY TYPE

LiMITSET: T

Flow MGD * * daily 24 hr. total
Effluent Flow (Qe) cfs * * daily measured
Effluent Temperature (Te) °F * * daily measured
Stream Flow (Qs) cfs * * daily measured
Stream Temperature (Ts) °F * * daily measured
AT (Note 3) °F 5 * daily calculation
Teap January L4 °F 45 * daily calculation
Tdev January L1 °F 48 * daily calculation
Teap February L1 °F 45 * daily calculation
Tdev February L1 °F 48 * daily calculation
Teap March 1L °F 57 * daily calculation
Tdev March L1 °F 60 * daily calculation
Teap April L °F 68 * daily calculation
Tdev April L4 °F 71 * daily calculation
Teap May LL °F 78 * daily calculation
Toev May L1 °F 81 * daily calculation
Teap June LL °F 86 * daily calculation
Tdev June L1 °F 89 * daily calculation
Teap July LL °F 88 * daily calculation
Taev July L1 °F 91 * daily calculation
Teap August L1 °F 88 * daily calculation
Tdev August L1 °F 91 * daily calculation
Teap September L1 °F 86 * daily calculation
Tdev September L1 °F 89 * daily calculation
Teap October L1 °F 75 * daily calculation
Tdev October 1L °F 78 * daily calculation
Teap November L1 °F 65 * daily calculation
Tdev November L1 °F 68 * daily calculation
Teap December L1 °F 52 * daily calculation
Tdev December L L °F 55 * daily calculation
Time of Deviation-Month L1 hours * * daily calculation

MONITORING REPORTS SHALL BE SUBMITTED MONTHLY; THE FIRST REPORT IS DUE FEBRUARY 28, 2024.

LIMIT SET: A (ANNUAL)

Total Time of Deviation °F ||

| annual hours

87.6 -

sum of all days

calculation

MONITORING REPORTS SHALL BE SUBMITTED ANNUALLY; THE FIRST REPORT Is DUE JANUARY 28, 2025.




Permit No. MO-0105783

Page 6 of 15

OUTFALL #008

main process water outfall

TABLE A-5

FINAL EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

The facility is authorized to discharge from outfall(s) as specified. The final effluent limitations shall become effective on January 1, 2024 and
remain in effect until expiration of the permit. Discharges shall be controlled, limited, and monitored by the facility as specified below:

FINAL EFFLUENT LIMITATIONS

MONITORING R

EQUIREMENTS

EFFLUENT PARAMETERS UNITS MINIMUM
DAILY MONTHLY
MEASUREMENT SAMPLE TYPE
MAXIMUM AVERAGE
FREQUENCY
LiMIT SET: M (MONTHLY)
CONVENTIONAL
Oil & Grease mg/L 15 10 weekly % grab
pH T SuU 6.5t09.0 - continuous continuous
pH: Individual Excursion Time minute 60 * continuous sum
pH: Total Excursion Time hours - 7.43 continuous sum
MONITORING REPORTS SHALL BE SUBMITTED MONTHLY; THE FIRST REPORT Is DUE FEBRUARY 28, 2024.
LIMIT SET: BA - BIANNUAL
OTHER
Whole Effluent Toxicity, Acute : TU, 3.3 twice/year grab

MONITORING REPORTS SHALL BE SUBMITTED BI-ANNUALLY; THE FIRST REPORT IS DUE

JULY 28, 2025.




Permit No. MO-0105783
Page 7 of 15

OUTFALL #008
main process water outfall

INTERIM EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

TABLE A-6

The facility is authorized to discharge from outfall(s) as specified. In accordance with 10 CSR 20-7.031, the final effluent limitations outlined in
Table A-7 must be achieved as soon as possible but no later than January 1, 2027. These interim effluent limitations are effective beginning
January 1, 2024 and remain in effect through December 31, 2026 or as soon as possible. Discharges shall be controlled, limited, and monitored

by the facility as specified below:

INTERIM EFFLUENT LIMITATIONS

MONITORING REQUIREMENTS

EFFLUENT PARAMETERS UNITS DAILY MONTHLY MINIMUM
MAXIMUM AVERAGE MFEASUREMENT SAMPLE TYPE
REQUENCY

LiMIT SET: N - NUTRIENTS

NUTRIENTS

Ammonia as N — Jan, Feb, Mar mg/L 128.4 48.9 weekly % grab
Ammonia as N — Apr, May, Jun mg/L 128.4 51.9 weekly ¥ grab
Ammonia as N — Jul, Aug, Sep mg/L 128.4 51.9 weekly % grab
Ammonia as N — Oct mg/L 128.4 48.9 weekly % grab
Ammonia as N — Nov, Dec mg/L 128.4 48.9 weekly % grab
Ammonia as N — ELG All Months Ibs/day 420 158 weekly % grab
Kjeldahl Nitrogen, Total (TKN) mg/L * * once/month grab
Nitrate as N mg/L * * weekly % grab
Nitrate as N — ELG Ibs/day 587 218 weekly % grab
Nitrite as N mg/L * * once/month grab
Nitrate plus Nitrite as Nitrogen mg/L once/month grab
Nitrogen, Total (TN) ** mg/L once/month calc

MONITORING REPORTS SHALL BE SUBMITTED MONTHLY; THE FIRST REPORT Is DUE FEBRUARY 28, 2024.

OUTFALL #008

main process water outfall

FINAL EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

TABLE A-7

The facility is authorized to discharge from outfall(s) as specified. The final effluent limitations shall become effective on January 1, 2027 and
remain in effect until expiration of the permit. Discharges shall be controlled, limited, and monitored by the facility as specified below:

FINAL EFFLUENT LIMITATIONS

MONITORING REQUIREMENTS

EFFLUENT PARAMETERS UNITS DAILY MONTHLY " MINIMUM
MAXIMUM AVERAGE IEF?ES(;JLFJ{EE:IA(E\'(\‘T SAMPLE TyPE

LimMmIT SET: N - NUTRIENTS

NUTRIENTS

Ammonia as N — Jan, Feb, Mar mg/L 87.8 48.9 weekly % grab
Ammonia as N — Apr, May, Jun mg/L 87.8 51.9 weekly % grab
Ammonia as N — Jul, Aug, Sep mg/L 87.8 51.9 weekly % grab
Ammonia as N — Oct mg/L 87.8 48.9 weekly ¥ grab
Ammonia as N — Nov, Dec mg/L 925 48.9 weekly ¥ grab
Ammonia as N — ELG All Months Ibs/day 420 158 weekly % grab
Kjeldahl Nitrogen, Total (TKN) mg/L * * once/month grab
Nitrate as N mg/L * * weekly % grab
Nitrate as N - ELG Ibs/day 587 218 weekly % grab
Nitrite as N mg/L * * once/month grab
Nitrate plus Nitrite as Nitrogen mg/L * * once/month grab
Nitrogen, Total (TN) ** mg/L * * once/month calc

MONITORING REPORTS SHALL BE SUBMITTED MONTHLY; THE FIRST REPORT IS DUE FEBRUARY 28, 2027.




Permit No. MO-0105783
Page 8 of 15

A.EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS (CONTINUED)

*

4

Monitoring and reporting requirement only

Chlorine, Total Residual. This permit contains a Total Residual Chlorine (TRC) limit (or monitoring). The effluent limit is below
the minimum quantification level of the most sensitive EPA approved CLTRC methods. The Department has determined the
current acceptable minimum level (ML) for total residual chlorine is 130 pg/L when using the DPD Colorimetric Method #4500 —
CL G. from Standard Methods for the Examination of Waters and Wastewater. The facility will conduct analyses in accordance
with this method, or equivalent, and report actual analytical values. Measured and detection values greater than or equal to the
minimum quantification level of 130 pg/L will be considered violations of the permit and non-detect values less than the
minimum quantification level of 130 pg/L will be considered to be in compliance with the permit limitation. The minimum
quantification level does not authorize the discharge of chlorine in excess of the effluent limits stated in the permit. The facility
shall report less than “<” the value obtained on the meter for non-detections. The less than symbol shall not be used for
detections. The facility shall not log the ML as the quantified value unless the quantified value is the ML. Do not chemically
dechlorinate unless it is necessary to meet permit limits.

Nitrogen, Total. This permit establishes reporting for total nitrogen, (TN), is a calculation using TKN + Nitrate + Nitrite.

pH: the facility will report the minimum and maximum values; pH is not to be averaged.
For outfall #008, the facility may exceed pH limitations for up to 7.43 hours per month, but no more than 60 minutes in duration
for one excursion. This allowance is not provided to any other outfalls.

Temperature Change

AT = [((Q/4)Ts + QeTe) / ((Qs/4) + Qe)] - Ts

AT the change in temperature in °F at the edge of the thermal mixing zone
Qs/4 the receiving stream flow in cfs divided by 4

Qe effluent flow in cfs

Ts measured stream temperature

Te measured temperature of effluent

To calculate the temperature of the stream at the edge of the mixing zone, the facility will use the following equation:
Designated as Tem. in the equation below, the facility can determine compliance with Tgev, Tcap, and percent time deviation
allowance.

Temz = [((Qs/4)Ts + QeTe) / ((Qs/4) + Qe))]

Temz IS the temperature of the receiving stream at the edge of the thermal mixing zone

Qs/4 is the receiving stream flow in cfs divided by 4

Q. effluent flow in cfs

Ts measured stream temperature

Te measured temperature of effluent

Temperature cap (Tcap) is the effluent temperature in the receiving stream at the edge of the thermal mixing zone. It may be
exceeded for no more than 87.6 hours (87 hours and 36 minutes).

Temperature deviation (Tgey) is the maximum effluent temperature limit applicable in the receiving stream at the edge of the
thermal mixing zone which may never be exceeded. MoCWIS is set up to receive one value for the thermal limitations for each
month. The facility will violate the thermal limit if the value entered in MoCWIS is above the Tgev value for the month.

Percent Time Deviation Allowance: Missouri’s Water Quality Standards allows permittees to exceed their applicable T Criteria

(but not the Tqey criteria). The time of deviation allowance shall be tracked in hours per year any time their calculated

temperature values exceed a specific month’s daily maximum T, effluent limit. The permittee is required to monitor and report

the total monthly exceedance time.

a) If Tem: is less than Tcgp then the permittee records “0” hours deviation.

b) Any time Tem; is above Tcqp then the facility reports the number of hours of deviation.

¢) The permittee shall report each month and on January 28" for each calendar year the total number of hours the facility
exceeded their temperature cap effluent limits; compliance is based on exceedances for the entire year.

A violation occurs if either:
a. The percent time deviation allowance is above 87.6 hours (87 hours and 36 minutes) for the calendar year; and/or
b. The Tem; value reported is above the Teev limitation.



*%

Permit No. MO-0105783
Page 9 of 15

Weekly monitoring is monitoring any one day between Monday and Sunday. For weeks spanning two months, only 1 sample is
required. Only samples collected in the month may be averaged for the month. All data obtained must be uploaded as a DMR
attachment per Standard Conditions.

& Weekday Monitoring is monitoring each day, Monday Through Friday; sampling on federal holidays is not required.
Whole Effluent Toxicity (WET) tests: see special conditions
¢ Quarterly sampling
MINIMUM QUARTERLY SAMPLING REQUIREMENTS
QUARTER MONTHS QUARTERLY EFFLUENT PARAMETERS REPORT 1S DUE
First January, February, March Sample at least once during any month of the quarter April 281"
Second April, May, June Sample at least once during any month of the quarter July 28t
Third July, August, September Sample at least once during any month of the quarter October 28t
Fourth October, November, December Sample at least once during any month of the quarter January 28
¢ Twice yearly sampling schedule:
MINIMUM BI-ANNUAL SAMPLING REQUIREMENTS
HALF MONTHS SAMPLING REQUIREMENT REPORT IS DUE
First Half of Year January through June Sample at least once during any month of the half year July 28t
Second Half of Year July through December Sample at least once during any month of the half year January 28

B.SCHEDULE OF COMPLIANCE

Schedules of compliance are allowed per 40 CFR 122.47 and 10 CSR 20-7.031(11). The facility shall attain compliance with final
effluent limitations established in this permit as soon as reasonably achievable:

1.

The facility shall submit interim progress reports detailing progress made in attaining compliance with the final effluent limits
every 12 months from effective date. The first report is due JANUARY 28, 2025.

Within 5 years of the effective date of this permit, the facility shall attain compliance with the final effluent limits at outfall #003
for chloride, total residual chlorine, and ammonia as N.

Within 3 years of the effective date of this permit, the facility shall attain compliance with the final effluent limits at outfall #008,
for ammonia as N.

C.STANDARD CONDITIONS

In addition to specified conditions stated herein, this permit is subject to the attached Part | standard conditions dated August 1, 2014
and hereby incorporated as though fully set forth herein.

D. SPECIAL CONDITIONS

1.

CWA 8316(b) Cooling Water Intake Structures (CWIS) Requirements

(a) This facility is required to continue operating the makeup water intake structure to minimize impingement and entrainment.

(b) This facility has installed cooling towers. This technology is deemed the best technology available (BTA) per 40 CFR
125.94(c)(1) for impingement. The closed cycle cooling system has also been determined as the BTA standard for
entrainment in accordance with 40 CFR 125.94(d). These BTA decisions were implemented by the Department serving as the
Director in accordance with 40 CFR 125.98(b)(2).

(c) This facility must conduct a surface visual or remote inspection of both CWIS at least weekly to comply with 40 CFR
125.96(e). Reports or certification statements of the visual inspections will be submitted with the annual status report. If
deficiencies are noted, the facility shall include a description of the deficiency and steps made to correct the deficiency. A
subsurface (below water level) inspection is not required weekly although the facility may need to make periodic inspections
if the CWIS is not functioning optimally or if a structural assessment is required. Any inspections conducted in addition to
the weekly surface inspections will also be supplied to the Department.

(d) Annual status reports shall be submitted by February 28" each year and report any take by the facility.



2.

3.

Permit No. MO-0105783
Page 10 of 15

(e) 40 CFR 125.98(b)(1): “Nothing in this permit authorizes take for the purposes of a facility’s compliance with the Endangered
Species Act.”

(f) The facility must re-submit the 2023 application for the 40 CFR 122.21(r) studies with the next renewal. If any part of the
information has changed, the information must be updated.

(9) This permit may be reopened and modified, or alternatively revoked and reissued to: incorporate new or modified
requirements applicable to existing cooling water intake structures under Section 316(b) of the Clean Water Act. In the event
it is necessary for this permit to be reopened and modified, or alternatively revoked and reissued, the permittee shall comply
with any such new or modified requirements or standards applicable to existing cooling water intake structures under §316(b)
of the Clean Water Act.

Acute Whole Effluent Toxicity (WET) tests shall be conducted as follows for Outfall #008:

(a) Freshwater Species and Test Methods: Species and short-term test methods for estimating the acute toxicity of NPDES
effluents are found in the most recent edition of Methods for Measuring the Acute Toxicity of Effluents and Receiving Waters
to Freshwater and Marine Organisms (EPA/821/R-02/012; Table IA, 40 CFR Part 136). The facility shall concurrently
conduct 48-hour, static, non-renewal toxicity tests with the following species:

0 The fathead minnow, Pimephales promelas (Acute Toxicity EPA Test Method 2000.0).
0 The daphnid, Ceriodaphnia dubia (Acute Toxicity EPA Test Method 2002.0).

(b) Chemical and physical analysis of the upstream control sample and effluent sample shall occur immediately upon being
received by the laboratory, prior to any manipulation of the effluent sample beyond preservation methods consistent with
federal guidelines for WET testing required to stabilize the sample during shipping.

(c) Test conditions must meet all test acceptability criteria required by the EPA Method used in the analysis.

(d) The laboratory shall not chemically dechlorinate the sample.

(e) The Allowable Effluent Concentration (AEC) is 9%; the dilution series is: 81.9%, 27.3%, 9.1%, 3.0%, and 1.0%.

(f) All chemical and physical analysis of the effluent sample performed in conjunction with the WET test shall be performed at
the 100% effluent concentration.

(9) The facility must submit a full laboratory report for all toxicity testing. The report must include a quantification of acute toxic
units (TU, = 100/LCsp) reported according to the test methods manual chapter on report preparation and test review. The
Lethal Concentration 50% (LCso) is the effluent concentration causing death in 50% of the test organisms at a specific time.

(h) Accelerated Testing Trigger: If the regularly scheduled acute WET test exceeds the TU, limit, the facility shall conduct
accelerated follow-up WET testing as prescribed in the following conditions. Results of the follow-up accelerated WET
testing shall be reported in TU,. This permit requires the following additional toxicity testing if any one test result exceeds a
TU, limit.

(1) A multiple dilution test shall be performed for both test species within 60 calendar days of becoming aware the regularly
scheduled WET test exceeded a TU, limit, and once every two weeks until one of the following conditions are met:

i. Three consecutive multiple-dilution tests are below the TU, limit. No further tests need to be performed until the
next regularly scheduled test period.
ii. A total of three multiple-dilution tests exceed the TU, limit (do not need to be sequential)

(2) Follow-up tests do not negate an initial test result.

(3) The facility shall submit a summary of all accelerated WET test results for the test series along with complete copies of
the laboratory reports as received from the laboratory within 14 calendar days of the availability of the third test
exceeding a TU, limit.

(4) The facility may begin a TIE or TRE during the follow-up testing phase.

(i) TIE/TRE Trigger: The following shall apply upon the exceedance of the TU, limit in three accelerated follow-up WET tests.
The facility must contact the Department within 14 calendar days from availability of the test results to ascertain as to
whether a TIE or TRE is appropriate. If the facility does not contact the Department upon the third follow up test exceeding a
TU, limit, a toxicity identification evaluation (TIE) or toxicity reduction evaluation (TRE) is automatically triggered. The
facility shall submit a plan for conducting a TIE or TRE within 60 calendar days of the date of the automatic trigger or the
Department’s direction to perform either a TIE or TRE. The plan shall be based on EPA Methods and include a schedule for
completion. This plan must be approved by the Department before the TIE or TRE is begun.

Chronic Whole Effluent Toxicity (WET) tests shall be conducted as follows for Outfall #003:

(a) Freshwater Species and Test Methods: Species and short-term test methods for estimating the chronic toxicity of NPDES

effluents are found in the most recent edition of Short-term Methods for Estimating the Chronic Toxicity of Effluents and
Receiving Waters to Freshwater Organisms (EPA/821/R-02/013; Table 1A, 40 CFR Part 136). The facility shall concurrently
conduct 7-day, static renewal toxicity tests with the following species:

0 The fathead minnow, Pimephales promelas (Survival and Growth Test Method 1000.0).

0 The daphnid, Ceriodaphnia dubia (Survival and Reproduction Test Method 1002.0).

(b) Chemical and physical analysis of the upstream control sample and effluent sample shall occur immediately upon being

received by the laboratory, prior to any manipulation of the effluent sample beyond preservation methods consistent with
federal guidelines for WET testing required to stabilize the sample during shipping.



Permit No. MO-0105783
Page 11 of 15

(c) Test conditions must meet all test acceptability criteria required by the EPA Method used in the analysis.

(d) The laboratory shall not chemically dechlorinate the sample.

(e) The Allowable Effluent Concentration (AEC) is 100%, the dilution series is: 100%, 50%, 25%, 12.5%, and 6.25%.

(f) All chemical and physical analysis of the effluent sample performed in conjunction with the WET test shall be performed at the
100% effluent concentration.

(9) The facility must submit a full laboratory report for all toxicity testing. The report must include a quantification of chronic
toxic units (TU. = 100/1Cs) for each species, and reported according to the Methods for Measuring the Chronic Toxicity of
Effluents and Receiving Waters to Freshwater and Marine Organisms chapter on report preparation and test review. The 25%
Inhibition Effect Concentration (1Cys), or No Effect Concentration (NOEC3s) is the effluent concentration causing 25%
reduction in mean young per female or in growth for the test population.

4. Spills, Overflows, and Other Unauthorized Discharges.

(@) Any spill, overflow, or other discharge(s) not specifically authorized are unauthorized discharges.

(b) If an unauthorized discharge cause or permit any contaminants to discharge or enter waters of the state, the unauthorized
discharge must be reported to the regional office as soon as practicable but no more than 24 hours after the discovery of the
discharge. If the spill or overflow needs to be reported after normal business hours or on the weekend, the facility must call
the Department’s 24 hour spill line at 573-634-2436.

5. Electronic Discharge Monitoring Report (eDMR) Submission System. The NPDES Electronic Reporting Rule, 40 CFR Part 127,
reporting of effluent monitoring data and any report required by the permit (unless specifically directed otherwise by the permit),
shall be submitted via an electronic system to ensure timely, complete, accurate, and nationally consistent set of data for the
NPDES program. The eDMR system is currently the only Department-approved reporting method for this permit unless specified
elsewhere in this permit, or a waiver is granted by the Department. The facility must register in the Department’s eDMR system
through the Missouri Gateway for Environmental Management (MoGEM) before the first report is due. All reports uploaded into
the system shall be reasonably named so they are easily identifiable, such as “WET Test Chronic Outfall 002 Jan 2023, or
“Outfall004-DailyData-Mar2025”.

6. Stormwater Pollution Prevention Plan (SWPPP).
The facility’s SIC code or description is found in 40 CFR 122.26(b)(14) and/or 10 CSR 20-6.200(2) and hence shall implement a
Stormwater Pollution Prevention Plan (SWPPP) which must be prepared and implemented upon permit effective date. The
SWPPP must be kept on-site and not sent to the Department unless specifically requested. The SWPPP must be reviewed and
updated annually or if site conditions affecting stormwater change. The facility shall select, install, use, operate, and maintain the
Best Management Practices prescribed in the SWPPP in accordance with the concepts and methods described in: Developing
Your Stormwater Pollution Prevention Plan, A Guide for Industrial Operators, (EPA 833-B-09-002 March 2021)
https://www.epa.gov/sites/production/files/2021-03/documents/swppp_guide_industrial_2021_030121.pdf The purpose of the
SWPPP and the Best Management Practices (BMPs) listed herein is the prevention of pollution of waters of the state. A
deficiency of a BMP means it was ineffective at providing the necessary protections for which it was designed. Corrective action
describes the steps the facility took to eliminate the deficiency.
The SWPPP must include:
(@) A listing of specific contaminants and their control measures (BMPs) and a narrative explaining how BMPs are implemented
to control and minimize the amount of contaminants potentially entering stormwater.
(b) A map with all outfalls and structural BMPs marked.
(c) If within the boundaries of a regulated Municipal Separate Storm Sewer System (MS4s), list the name of the regulated MS4.
(d) A schedule for at least once per month site inspections and brief written reports. The inspection report must include
precipitation information for the entire period since last inspection, as well as observations and evaluations of BMP
effectiveness. A BMP is considered to be disrupted if it is rendered ineffective as a result of damage or improper
maintenance. Categorization of a deficiency is reliant on the length of time required to correct each disrupted BMP.
Corrective action after discovering a disrupted BMP must be taken as soon as possible. Throughout coverage under this
permit, the facility must perform ongoing SWPPP review and revision to incorporate any site condition changes.
(1) Operational deficiencies are disrupted BMPs which the facility is able to and must correct within 7 calendar days.
(2) Minor structural deficiencies are disrupted BMPs which the facility is able to and must correct within 14 calendar days.
(3) Major structural deficiencies (deficiencies projected to take longer than 14 days to correct) are disrupted BMPs which
must be reported as an uploaded attachment through the eDMR system with the DMRs. The initial report shall consist of
the deficiency noted, the proposed remedies, the interim or temporary remedies (including proposed timing of the
placement of the interim measures), and an estimate of the timeframe needed to wholly complete the repairs or
construction. If required by the Department, the facility shall work with the regional office to determine the best course
of action. The facility may consider temporary structures to control stormwater runoff. The facility shall correct the
major structural deficiency as soon as reasonably achievable.
(4) All actions taken to correct the deficiencies shall be included with the written report, including photographs, and kept
with the SWPPP. Additionally, corrective action of major structural deficiencies shall be reported as an uploaded
attachment through the eDMR system with the DMRs.



https://www.epa.gov/sites/production/files/2021-03/documents/swppp_guide_industrial_2021_030121.pdf

(€)

Permit No. MO-0105783
Page 12 of 15

(5) BMP failure causing discharge through an unregistered outfall is considered an illicit discharge and must be reported in
accordance with Standard Conditions Part I.

(6) Inspection reports must be kept on site with the SWPPP and maintained for a period of five (5) years. These must be
made available to Department personnel upon request. Electronic versions of the documents and photographs are
acceptable.

A provision for designating a responsible individual for environmental matters and a provision for providing training to all

personnel involved in housekeeping, material handling (including but not limited to loading and unloading), storage, and

staging of all operational, maintenance, storage, and cleaning areas. Proof of training shall be submitted upon request by the

Department.

Site-wide minimum Good Housekeeping and Best Management Practices (BMPs).
At a minimum, the facility shall adhere to the following:

(@)
(b)

(©)
(d)

(€)

(f
(¢))

(h)

(i)

Provide good housekeeping practices on the site to keep trash from entry into waters of the state. Dumpsters must remain
closed when not in use.

Prevent the spillage or loss of fluids, oil, grease, fuel, etc. from vehicle maintenance, equipment cleaning, warehouse
activities, and other areas, to prevent the contamination of stormwater from these substances.

The facility shall not discharge substances resulting from an on-site spill.

Provide collection facilities and arrange for proper disposal of waste products including but not limited to petroleum waste
products, and solvents.

Store all paint, solvents, petroleum products, petroleum waste products (except fuels), and storage containers (such as drums,
cans, or cartons) so these materials are not exposed to stormwater or provide other prescribed BMPs such as plastic lids
and/or portable spill pans to prevent the commingling of stormwater with container contents. Commingled water may not be
discharged under this permit. Provide spill prevention control, and/or management sufficient to prevent any spills of these
pollutants from entering waters of the state. Any containment system used to implement this requirement shall be constructed
of materials compatible with the substances contained and shall also prevent the contamination of groundwater. Spill records
shall be retained on-site or readily accessible electronically.

Provide sediment and erosion control sufficient to prevent or minimize sediment loss off of the property, and to protect
embankments from erosion.

Wash water for vehicles, building(s), or pavement must be handled in a no-discharge manner (infiltration, hauled off-site,
etc.). Describe the no-discharge method used and include all pertinent information (quantity/frequency, soap use, effluent
destination, BMPs, etc.) in the application for renewal. If wash water is not produced, note this instead.

The facility shall not apply salt and sand (traction control) in excess of what is required to maintain safe roadways and
walkways. In the spring, after potential for additional snow or ice accumulation, if there is evidence of significant excess
traction control materials, the facility shall remove excess sand or salt as soon as possible to minimize and control the
discharge of salt and solids. At all times the facility shall use salt judiciously to minimize freshwater salinization.

Salt and sand shall be stored in a manner minimizing mobilization in stormwater (for example: under roof, in covered
container, under tarp, etc.).

All industrial sludge must be properly handled; sludge is not authorized for land application, interment, or discharge under this
permit.

Secondary Containment
The drainage area around the secondary containment area and the interior of the containment area shall be inspected monthly.
Solids, sludge, and soluble debris shall not be allowed to accumulate in the secondary containment.

(@)
(b)
(©)
(d)
()

(f
@)
(h)

The interior of the secondary containment area shall be checked at least monthly for signs of leaks, spills, or releases of
petroleum or other stored products.

All leaked liquids captured in the secondary containment area shall be expeditiously removed and the source of the leak
determined. Leaks or otherwise compromised equipment or appurtenances shall be promptly addressed/repaired.

Before releasing water accumulated in secondary containment areas, the water and area must be examined for presence of
leaked liquids or hydrocarbon odor or presence of sheen to protect the general criteria found at 10 CSR 20-7.031(4).
Unimpacted stormwater (i.e. free from leaked liquids, hydrocarbon odor, and presence of sheen), must be drained from the
secondary containment as soon as reasonably possible after a precipitation event.

If subparts (a) and (b) above were not followed, impacted stormwater shall not be discharged from the secondary containment
and shall instead be managed in accordance with legally approved methods for disposal of process wastewater, such as being
sent to an accepting wastewater treatment facility.

If subparts (a) and (b) were followed, impacted stormwater can only be drained from the secondary containment after
insuring appropriate methods are used to remove sheen, odor, or other cues of a leaked liquid’s presence.

The area surrounding the secondary containment must be free of signs of vegetative stress or other indicia of petroleum
discharge.

The area below the outlet of the secondary containment area must be maintained to minimize soil washout, such as with
stabilized vegetation, rip rap, or by releasing accumulated water slowly.



10.

11.

12.

13.

14.

15.

16.

17.

18.

19.

20.

Permit No. MO-0105783
Page 13 of 15

(i) Records of all inspections, testing, and/or treatment of water accumulated in secondary containment shall be available on
demand to the Department. Electronic records retention is acceptable. These records must be included in the SWPPP.

Oil/Water Separators. This site is authorized to operate oil water separator tanks (if considered USTSs) for the treatment of
wastewater or stormwater and falls under 10 CSR 26-2.010(2)(B) if treating water with petroleum oils. OWS, serving this facility
are hereby authorized and shall be operated per manufacturer’s specifications. The specifications and operating records must be
made accessible to Department staff upon request. Petroleum oil water separator sludge is considered used oil; sludge must be
disposed of in accordance with 10 CSR 25-11.279. OWS treating animal, vegetable, or food grade oils are not required to be
authorized under these regulations. All best management practices for all OWS systems must be adhered.

All outfalls and permitted features must be clearly marked in the field.

Report no discharge when a discharge does not occur during the report period. It is a violation of this permit to report no-
discharge when a discharge has occurred.

Reporting of Non-Detects.

(@) Compliance analysis conducted by the facility or any contracted laboratory shall be conducted in such a way the precision
and accuracy of the analyzed result can be enumerated. See sufficiently sensitive test method requirements in Standard
Conditions Part I, 8A, No. 4 regarding proper testing and detection limits used for sample analysis. For the purposes of this
permit, the definitions in 40 CFR 136 apply; method detection limit (MDL) and laboratory-established reporting limit (RL)
are used interchangeably in this permit. The reporting limits established by the laboratory must be below the lowest effluent
limits established for the specified parameter (including any parameter’s future limit after an SOC) in the permit unless the
permit provides for an ML.

(b) The facility shall not report a sample result as “non-detect” without also reporting the MDL. Reporting “non-detect” without
also including the MDL will be considered failure to report, which is a violation of this permit.

(c) For the daily maximum, the facility shall report the highest value; if the highest value was a non-detect, use the less than “<”
symbol and the laboratory’s highest method detection limit (MDL) or the highest reporting limit (RL); whichever is higher
(e.g. <6).

(d) When calculating monthly averages, zero shall be used in place of any value(s) not detected. Where all data used in the
average are below the MDL or RL, the highest MDL or RL shall be reported as “<#” for the average as indicated in item (c).

Failure to pay fees associated with this permit is a violation of the Missouri Clean Water Law (644.055 RSMo).
This permit does not cover land disturbance activities.

This permit does not apply to fertilizer products receiving a current exemption under the Missouri Clean Water Law and
regulations in 10 CSR 20-6.015(3)(B)8, and are land applied in accordance with the exemption.

This permit does not allow stream channel or wetland alterations unless approved by Clean Water Act §404 permitting
authorities.

This permit does not authorize in-stream treatment, the placement of fill materials in flood plains, placement of solid materials
into any waterway, the obstruction of stream flow, or changing the channel of a defined drainage course.

All records required by this permit may be maintained electronically. These records can be maintained in a searchable format.

Changes in Discharges of Toxic Pollutant.
In addition to the reporting requirements under 40 CFR 122.41, all existing manufacturing, commercial, mining, and silvicultural
dischargers must notify the Director per 40 CFR 122.42(a)(1) and (2) as soon as recognizing:
(&) An activity has occurred or will occur which would result in the discharge, on a routine or frequent basis, of any toxic
pollutant which is not limited in the permit, if that discharge will exceed the highest of the following notification levels:
(1) One hundred micrograms per liter (100 pg/L);
(2) Two hundred micrograms per liter (200 pg/L) for acrolein and acrylonitrile;
(3) Five hundred micrograms per liter (500 pg/L) for 2,4-dinitrophenol and for 2-methyl-4, 6-dinitrophenol;
(4) One milligram per liter (1 mg/L) for antimony;
(5) Five (5) times the maximum concentration value reported for the pollutant in the permit application in accordance with
40 CFR 122.21(g)(7); or
(6) The notification level established by the Department in accordance with 40 CFR 122.44(f).
(b) Any activity has occurred or will occur which would result in any discharge, on a non-routine or infrequent basis, of a toxic
pollutant which is not limited in the permit, if that discharge will exceed the highest of the following “notification levels”:
(1) Five hundred micrograms per liter (500 pg/L);



21.

22.

23.

Permit No. MO-0105783
Page 14 of 15

(2) One milligram per liter (1 mg/L) for antimony;
(3) Ten (10) times the maximum concentration value reported for the pollutant in the permit application in accordance with
40 CFR 122.21(g)(7).
(4) The level established by the Director in accordance with 40 CFR 122.44(f).
(c) Authorization of new or expanded pollutant discharges may be required under a permit modification or renewal, and may
require an antidegradation review.

This permit does not authorize the facility to accept, treat, or discharge wastewater from other sources unless explicitly
authorized herein. If the facility would like to accept, treat, or discharge wastewater from another activity or facility, the permit
must be modified to include external wastewater pollutant sources in the permit.

The full implementation of this operating permit, which includes implementation of any applicable schedules of compliance,

shall constitute compliance with Sections 301, 302, 306, 307, and 403 of the federal Clean Water Act, except for standards
imposed under Section 307 for toxic pollutants injurious to human health, and with equivalent provisions of the Missouri Clean
Water Law, in accordance with Section 644.051.16 RSMo and CWA 8402(k). This permit may be reopened and modified, or
alternatively revoked and reissued to comply with any applicable effluent standard or limitation issued or approved under CWA
88301(b)(2)(C) and (D), §304(b)(2), and 8307(a)(2), if the effluent standard or limitation so issued or approved contains different
conditions or is otherwise more stringent than any effluent limitation in the permit, or controls any pollutant not already limited in
the permit. This permit may be modified, revoked and reissued, or terminated for cause, including determination new pollutants
found in the discharge not identified in the application for the new or revised permit. The filing of a request by the facility for a
permit modification, termination, notice of planned changes, or anticipated non-compliance does not stay any permit condition.

Any discharges (or qualified activities such as land application) not expressly authorized in this permit, and not clearly disclosed
in the permit application, cannot become authorized or shielded from liability under CWA section 402(k) or Section 644.051.16,
RSMo, by disclosure to EPA, state, or local authorities after issuance of this permit via any means, including any other permit
applications, funding applications, the SWPPP, discharge monitoring reporting, or during an inspection. Submit a permit
modification application, as well as an antidegradation determination if appropriate, to request authorization of new or expanded
discharges.

E. UNDERGROUND INJECTION CONTROL (DOMESTIC WASTEWATER ONLY)

1.

All Class V wells must be registered with Wellhead Protection in accordance with 40 CFR 144.26, and shall comply with the
reporting requirements of 40 CFR 144.26. The facility shall submit a Class V Well Inventory Form for each active or new
underground injection well drilled, or when the status of a well changes (including closure). Only one submittal is required for
the life of the Class V well.

The facility shall maintain all service and maintenance records for a period of at least five years. These records shall be made
available to Department personnel upon request.

The facility shall develop, maintain, and implement an Operation and Maintenance (O&M) manual.

(@ The manual must include all necessary items to ensure the operation and integrity of the waste handling system.

(b) The O&M manual must include key operating procedures, an aerial or topographic site map with the feature outlined, and a
brief summary of the operation of the facility.

(c) The O&M manual shall be made available to the operator.

(d) The O&M manual shall be reviewed and updated at least every five years or when changes have occurred, and be made
available to Department personnel upon request.

(e) The O&M manual may be maintained electronically.

(f) The facility has 90 days from the date of permit issuance to complete and implement the new O&M plan. The new plan is not
required to be submitted.

Subsurface Distribution System Site Restrictions (10 CSR 20-8.200(7))

(@) Subsurface land application shall not occur within 100 feet of any well, sinkhole, or losing stream.

(b) All systems shall not allow effluent to surface, reach waters of the state, effect a stream, or effect any nearby buildings or
dwellings.

(c) Subsurface distribution area(s) access must be controlled to prevent damage from traffic, heavy vehicles, livestock,
construction, or digging.

(d) Subsurface distribution areas shall have adequate surface drainage and maintain vegetation (if appropriate).

(e) Systems shall be placed at or greater than 10 feet from the property line.



5.

Permit No. MO-0105783
Page 15 of 15

The permittee shall notify the Department before conversion or abandonment of the well, or in the case of area permits, before
closure of the project.

Requirements prior to abandoning wells, the facility shall submit a well abandonment plan to the Water Protection Program,

which contains at least the details to comply with the following abandonment requirements:

(@) The permittee shall close the well in a manner that prevents the movement of fluid containing any contaminant into an
USDW, if the presence of that contaminant may cause a violation of any primary drinking water regulation under 40 CFR
part 141 or may otherwise adversely affect the health of persons.

(b) If the Department has determined that the proposed well abandonment plan is not acceptable to the site, the permittee must
grout the well full length with neat cement or bentonite.

(c) The permittee shall dispose of or otherwise manage any soil, gravel, sludge, liquids, or other materials removed from or
adjacent to the well in accordance with all applicable Federal, State, and local regulations and requirements.

Plugging and abandonment report: Within 60 days after plugging a well or at the time of the next quarterly report (whichever is

less) the permittee shall submit a report to the Water Protection Program. If the quarterly report is due less than 15 days before

completion of plugging, then the report shall be submitted within 60 days. The report shall be certified as accurate by the person

who performed the plugging operation. Such report shall consist of either:

(@) A statement that the well was plugged in accordance with the plan previously submitted to the Water Protection Program; or

(b) Where actual plugging differed from the plan previously submitted, and updated version of the plan on the form supplied by
the regional administrator, specifying the differences.

After a cessation of operations the permittee shall plug and abandon the well in accordance with the plan unless the permittee:

(a) Provides a written notice to the Water Protection Program that the well will be used within the next two years; and

(b) Describes actions or procedures, satisfactory to the Water Protection Program, that the owner or operator will take to ensure
that the well will not endanger USDWs during the period of temporary abandonment. These actions and procedures shall
include compliance with the technical requirements applicable to active injection wells unless waived by the Water
Protection Program.

F. NOTICE OF RIGHT TO APPEAL

If you were adversely affected by this decision, you may be entitled to pursue an appeal before the administrative hearing commission
(AHC) pursuant to 621.250 and 644.051.6 RSMo. To appeal, you must file a petition with the AHC within thirty days after the date
this decision was mailed or the date it was delivered, whichever date was earlier. If any such petition is sent by registered mail or
certified mail, it will be deemed filed on the date it is mailed; if it is sent by any method other than registered mail or certified mail, it
will be deemed filed on the date it is received by the AHC. Any appeal shall be directed to:

Administrative Hearing Commission
U.S. Post Office Building, Third Floor
131 West High Street, P.O. Box 1557
Jefferson City, MO 65102-1557
Phone: 573-751-2422
Fax: 573-751-5018
Website: https://ahc.mo.gov



https://ahc.mo.gov/

MIsSOURI DEPARTMENT OF NATURAL RESOURCES
FACT SHEET
FOR THE PURPOSE OF RENEWAL OF
MO-0105783
DyNO NOBEL — LOUISIANA MO

The Federal Water Pollution Control Act (Clean Water Act (CWA) 8402 Public Law 92-500 as amended) established the National
Pollutant Discharge Elimination System (NPDES) permit program. This program regulates the discharge of pollutants from point
sources into the waters of the United States, and the release of stormwater from certain point sources. All such discharges are unlawful
without a permit (§301 of the Clean Water Act). After a permit is obtained, a discharge not in compliance with all permit terms and
conditions is unlawful. Missouri State Operating Permits (MSOPs) are issued by the Director of the Missouri Department of Natural
Resources (Department) under an approved program, operating in accordance with federal and state laws (Federal Clean Water Act
and Missouri Clean Water Law 644 RSMo as amended). MSOPs may also cover underground injection, non-discharging facilities,
and land application facilities. Permits are issued for a period of five (5) years unless otherwise specified for less.

This permit is also issued under the authority of the Save Drinking Water Act, authorized by the EPA for State of Missouri
administration at 40 CFR 147.1301 which incorporates portions of RSMo 644, 10 CSR 20-6, and 10 CSR 20-7 by reference.

As per [40 CFR Part 124.8(a)] and [10 CSR 20-6.020(1)(A)2.] a factsheet shall be prepared to give pertinent information regarding

applicable regulations, rationale for the development of limitations and conditions, and the public participation process for the
Missouri State Operating Permit (MSOP or permit) listed below. A factsheet is not an enforceable part of a permit.

PART I. FACILITY INFORMATION

Facility Type: Industrial: Major, Primary, Categorical, 316(b)
SIC Code(s): 2873

NAICS Code(s): 325311

Application Date; 01/26/2023

Modification Date: 02/01/2021

Expiration Date: 07/31/2023

Last Inspection: 06/10/2021

FACILITY DESCRIPTION

The Dyno Nobel Inc. facility known as the LOMO Plant is located at the junction of Highway 79 and County Road D on 220 acres. It
currently employs 78 workers. The LOMO Plant manufactures nitric acid, ammonium nitrate, and low-density industrial-grade prill.
The plant receives anhydrous ammonia via underground pipeline and oxidizes it over a platinum alloy catalyst to produce 58 percent
nitric acid. Some of the nitric acid is distilled to produce concentrations of 67, 83, and 98 percent nitric acid. Nitric acid products are
used by other industries for etching and nitrating.

The LOMO plant neutralizes the remaining 58 percent nitric acid with ammonia to produce an ammonium nitrate solution. Some of

the ammonium nitrate solution is marketed to the explosives manufacturing industry as a raw material in emulsion explosives for the
mining industry. Some of the ammonium nitrate solution is concentrated and processed into an ammonium nitrate prill and marketed
as a raw material for production of industrial explosives for the mining industry. The LOMO plant’s ammonium nitrate products are
marketed for use by other industries. The LOMO plant does not manufacture explosives.

The LOMO facility began in 1941 when the U. S. Government announced that Louisiana would be the site of an ordinance works
facility for the production of anhydrous ammonia. Hercules Powder Company designed, built, and operated the plant. In the 1950's,
the Bureau of Mines built and operated a coal to gas synthetic fuel facility using technology captured during World War Il. When this
exercise lost funding, Hercules took ownership of the plant. In the 50's and 60's, Hercules added a number of production units
including the nitric acid and ammonium nitrate units currently in operation.

In June of 1985, the nitrogen products portion of this facility was purchased by IRECO. IRECO was a North American operation of
Dyno Industries A. S. A. of Oslo, Norway. In 1993, IRECO's name was changed to DYNO NOBEL INC.

This entire complex was once a single plant, thus the reason for the (formerly) shared outfall #001, a previously shared outfall
between Dyno Nobel LOMO manufacturing areas, Hercules, and Ashland Water Technologies (Calumet). Hercules has since ceased
all surface water discharging activities but is still covered under MO-0000311 for groundwater only. In March 2015, Hercules
Incorporated (now LLC) (formerly Missouri Chemical Works (MCW)) was removed as a shared partner of this outfall because the
facility no longer discharges to surface waters of the state.



Dyno Nobel - LOMO
Fact Sheet Page 2 of 39

The industrial processes are essentially divided into four primary categories that include the acid oxidation process (AOP), nitric acid
concentration (NAC) system, ammonium nitrate liquor (NAL) production, and a portion of NAL which is used to produce prilled
ammonium nitrate through a separate manufacturing process.

Outfall #003 discharges filter backwash from an on-site water treatment plant. Water used in production is pulled from the Mississippi
River, via three pumps, and treated in an onsite water filtration plant. The facility also has a backup pump station to pull water from
Buffalo Creek if needed. The water first enters through one of two settling basins where polymers are added to enhance the settling of
solids. The settling basins are approximately 25 feet deep, are baffled, and equipped with paddle wheels to keep the water in
circulation. A bleach solution is also added to the settling basins to control algae. The water proceeds to one of two sand filtration
tanks. The original sand filters were abandoned in place. The operational sand filters are backwashed to a large holding pond with
clear well water approximately every 48 hours. The holding pond discharges to Buffalo Creek as outfall #003. Ferric chloride is also
added to the system and backwashed to the holding pond.

40 CFR 418 subpart D and E (fertilizer manufacturing) apply to this facility (applicability statements in 40 CFR 418.40 and 418.50).
This facility receives all of their raw ammonia material in liquid form via pipeline and stored in holding tanks. This facility does not
make or store: dynamite, nitroglycerin, cyclotrimethylene trinitramine (RDX), cyclotetramethylene tetranitramine (HMX), or
trinitrotoluene (TNT), only precursors, therefore 40 CFR 457 is not applicable. 40 CFR 414 subpart G (bulk organic chemicals) was
not applied as 40 CFR 418 includes similar requirements although this facility bulks chemicals.

Items listed in the facility (or outfall) description, applicable to the operation, maintenance, control, and resultant effluent quality are
required to be enumerated in the facility description. The facility description ensures the facility continues to operate the wastewater
(or stormwater) controls listed in the permit to preserve and maintain the effluent quality pursuant to 40 CFR 122.21(e). Any planned
changes to the facility (which changes the facility or outfall description) are required to be reported to the Department pursuant to 40
CFR 122.41(1)(2)(ii). If the facility does not or cannot use all of their disclosed treatment devices, this is considered bypassing
pursuant to 40 CFR 122.41(m) in the case of wastewater, and BMP disruption in the case of stormwater.

PERMITTED FEATURES TABLE

AVG. DESIGN TREATMENT
OUTFALL EFFLUENT TYPE
FLow FLow LEVEL
chlorination,

0.35 flocculation,
MGD settling and
sedimentation

#003 0.3 MGD sand filter backwash; water treatment plant

Type: Average Flow:
stormwater variable, 15 gpm; 0.0216 MGD
fire protection testing water de minimis

0.5 condensate, storage and prill areas 15 gpm; 0.0216 MGD
MGD cooling tower blowdown 61 gpm; 0.08784 MGD
(all Weir box acid plant CT
sources) . . NAC plant CT
settling, grit
0.47 removal, Best _ Storage area cT
#008 ' 0.3 ' boiler blowdown 30 gpm; 0.0432 MGD
MGD Management .
MGD . 225 pound warehouse boiler
Practices (for .
(cate- 75 pound warehouse boiler
- stormwater) . .
gorical Victory Boiler
waste- electro dialysis reversal (EDR) unit 20 gpm; 0.0288 MGD
water) AN neutralizer unit 70 gpm; 0.1 MGD
weak acid plant/WNA product 55 gpm; 0.08 MGD
Nitrogen Lagoon 60 gpm; 0.086 MGD
Steam Condensate (multiple outlets) infiltration; 5 gpm; 0.0072 MGD

Removed Outfalls:

OUTFALL #001 - Eliminated at 2018 renewal. The facility demonstrated that all of their process waters discharge through a sampling
point called outfall #008. Calumet Missouri MO-0137243 and this facility both discharge through the structure called outfall #001 but
both facilities sample their respective effluents prior to comingling.

Legal Description: E Y4, SW ¥4, Sec 21, T54N, R1W, Pike County

UTM Coordinates X =670531, Y = 4366585

Receiving & First Classified Stream and 1D: Mississippi River (P) (3699)



Dyno Nobel - LOMO
Fact Sheet Page 3 of 39

OUTFALL #002 — Eliminated at 2018 renewal. Domestic Wastewater Imhoff Unit; Imhoff cone, ozone vault, UV; Plugged December
2017; Legal Description: NW ¥4, SE Y4, Sec 20, T54N, R1W, Pike County; UTM Coordinates: X = 669660, Y = 4367029

OUTFALL #004 - Closed since 2005; stormwater must cross a road to exit through this outfall but this does not occur.

FACILITY PERFORMANCE HISTORY & COMMENTS

The electronic discharge monitoring reports were reviewed for the last five years. pH and TSS were exceeded at outfall #003; pH,
nitrate, and temperature was exceeded at outfall #008. The latest inspection, completed June 2021 was reviewed. The facility was out
of compliance because they were not meeting permit limits. During the last permit term, TSS was reviewed under a formal
modification; the monthly average TSS limit was raised from 30 to 50 mg/L. Exceedances are not expected further. The facility
provided a microscopic analysis of the TSS. The micro identification of the material on the TSS filter demonstrated the presence of
diatoms as the only significant material observed. The cell walls of diatoms are made up of silicate material which has a high weight.
Green algae loses weight in this process, whereas the silicate in the diatom cell wall does not. This contributes to a high TSS value,
especially in times of high heat in which the presence of diatoms increases. Because microfiltration of the wastewater is not a desired
treatment method, the TSS limits can remain at this level. Missouri has no numeric WQS for diatoms or silicate; general criteria
pursuant to 10 CSR 20-7.031(4) are met with the current TSS limits as the Mississippi River contains a significant amount of solids.

The facility was rated as a major facility July 28, 2006. No changes have occurred at the site which warrant re-rating.

The facility and EPA entered into a civil agreement, Civil No. 19-5031-MDH, filed February 27, 2020. The agreement required the
facility to submit a SWPPP; the Department reviewed the SWPPP which was adequate. The agreement did not include any other
requirements pertinent to this permit renewal.

CONTINUING AUTHORITY

Pursuant to 10 CSR 20-6.010(2)(A) and (E), the Department has received the appropriate continuing authority authorized signature
from the facility. The Missouri Secretary of State continuing authority charter number for this facility is F00276893; this number was
verified to be associated with the facility and precisely matches the continuing authority reported by the facility.

Pursuant to 10 CSR 20-6.010(2)(B)4, this facility is a Level 4 Authority.
v Pursuant to 10 CSR 20-6.010(2)(D), on June 14, 2023 the facility provided a written statement from the higher level authority
declining management of the facility under 10 CSR 20-6.010(2)(C)1.

OTHER ENVIRONMENTAL PERMITS
In accordance with 40 CFR 122.21(f)(6), the Department evaluated other environmental permits currently held by this facility. This
facility has a Part 70 air permit OP2019-029 and a Risk Management Program ID# 110000595954,



Dyno Nobel - LOMO
Fact Sheet Page 4 of 39

FACILITY MAP #1

¢
i
:
]
£
4
i
7
i
E
i
E

o o G S R

LMD I[RANG) 404 LUDREG)
BUpgIou |SLURL UE S SAANIS 1N
gaup afisy P 10U 5300 800 11290
oy

2u| 1Eqop oufg

fiq pajjanuod o a
paum 10N fuadoig

MO{4 JUBUELLLSY ~_

WELEW Y] SWESNS

suoneubisag 250 sunosspy

(52108 g 7) 8

00 TN LS ol WS [ R G g, B

AT R WML |

g =ary abeueig
(sa0e |'5K)
W =21y abeueig =

woter O
#sepunog fssdoig [
youg ste==

(fasadosd Buuogytiau
LGy ue-und) ===
MO SEEMLITS

FAO JEIEMLIOTS

19 Sy PaL P ) -ty et

1 BN JaEAmLIOS
PUE JSIE, S5E3014 @

uoiyEss B .




FACILITY MAP #2

b

Buffalo Island

Dyno Nobel - LOMO
Fact Sheet Page 5 of 39

dintake - #IN1

<

#008 - discharge location

s—




Dyno Nobel - LOMO
Fact Sheet Page 6 of 39

WATER BALANCE DIAGRAM #1

J3J5UBI] WESIS PEIBA0ITY o —

3es Jazi|iu24/2681015 UOIIN|OS YB3, T|A

“XEN OO SE0 ~
€00 llepnQ oL

MO|4 JSIBMBISEMN 55300)d 4—

WEeS]S pajuan/uoneiodeay

P

uoobeq Aiepuodag

Fy

TN ueld J¥N 7
PNpoId Py 1UE|d PIoW YEIN, 0] PaLi3)SUEL] WE]S ﬁ
LN Hes, [
N HBSpy | NI EE Froor 1UE|d PIDY HESA

-

1we|d 81

1UB|d PIOY YESM 01 PRLISJSUEI] LUESIS ___-

=

=

Buuea|y 1e7 ey
'sanji] JUBLIUIEIUOT) yue] g dwing

J2ji0g AIO1IA WO Weals

WdS 0E ueld lud
¥ palesodeas uayy pue v _ WD 89T = JU/Sai) 72
13ZIjelInaN £19G4nos Ul pasn Nd9 02 .m. _ ‘sia|log |3qoN
(NY) s1emy wnuowuwy [ L__y| (403 [ESIsAY Wd9 0T 18 PRIUaA WEeals soudg woy wesig

: - 3]ESUBPUOD sisflel oo _
umopmo|q _

peaylano vVi.

10 NdD 0L Wdo S aHm #sL _ WdD ST
umopmo|q
NdD 02 .
o c GHM #522 -
LMoPMo 1amo] Buljoo) ealy abelols TJ
Xey a9 S90 ~ Wd9 Z i . WdD ST
— = 4 EA Jamo] Buoo jue TJ
XOOISAN NdD ¥ ] DUIJOOD) JUEld DWN X a5 0%
800# llEANO |
WdD 0ZT [PUIBIY| Bl umopmo|g 7
NdD 65 Wd9 00S
uonels yr
INdD 0T
# ue] + _ uoobe] uabony T‘
NdD 0¥ _

1aWnje) woly
siamag [eLiIsnpu|

WdD S

L uonexsyn

sealy ||ud pue abeiolg
2y3 Jo ued woly 21esU3pUO])

(xejul 1AL JUB| 12114

sealy 22UBUSIUIEIA PUB YN
PIOY HE2AN 10 Led WL SIEMLLIOIS

sealy ||ud pue
abe1015 Jo ved wWoly [121eMLLIoIS

"D310U BSIMIBLIO0 SS3]UN SMOY JSIDMULIONS/1310MBISDM JDLIISNPUI JUasaidal $a10d MOy painnpul )y
'5aBD43AD PEIBUNISS 3D 53104 MOY palpoipul Iy

sealy [|Ud pue abeIo1s eluOLIWY
'POY jeapn 10 Led wWol J31emLIIolS




WATER BALANCE DIAGRAM #2

Process Water Production

Process Water
Clearwell

Dyno Nobel - LOMO

Fact Sheet Page 7 of 39

Flocculation
o i Basin
Mississippi River
Pump House or Mixer
Buffalo Creek
{1 MGD total) Flocculation
Fd g
I.' Basin
Polymer (03gph) | | |
/ i
/ |
Bleach (2.2 gph) : 1
T
-
Blowdown \‘.
| o Lagoon \
\ (0.5 MGD) J

Lagoon is outfall #003.

PART Il. RECEIVING WATERBODY INFORMATION

RECEIVING WATERBODY TABLE:

-~
F.

| Lagoon
(0.015 MeD) |/

b

Backwash
pump to | £
Sand Filters y

N, .
Backwashto —
\

Process Water to
Plant Processes
|acid cooling tower

and firewater)
(0.5-1.3 MGD)

OUTFALL WATERBODY NAME CLAss | WBID DESIGNATED USES DISTANCE TO 12-piGIT HUC
SEGMENT
DWS, HHP, IND, IRR,
#008 Mississippi River P | 3699 | LWW,SCR, WBC-A, 0 mi 07110004-0702
#IN1 Buffalo Creek —
WWH (AQL) Mississippi
#003 HHP, IRR, LWW, SCR, . ;
HIN2 Buffalo Creek P 0014 WBC-B, WWH (AQL) Omi River

Classes are representations of hydrologic flow volume or lake basin size per 10 CSR 20-7.031(1)(E).

Designated uses are described in 10 CSR 20-7.031(1)(F).
WBID: Waterbody Identification Number per 10 CSR 20-7.031(1)(Q) and (S)
HUC: Hydrologic Unit Code https://water.usgs.gov/GIS/huc.html

Water Quality Standards Search https://apps5.mo.gov/mocwis_public/waterQualityStandardsSearch.do

EXISTING WATER QUALITY & IMPAIRMENTS

The receiving waterbody(s) segment(s), upstream, and downstream confluence water quality was reviewed. The USGS
https://waterdata.usgs.gov/nwis/sw or the Department’s quality data database was reviewed.
https://apps5.mo.gov/mocwis_public/wga/waterbodySearch.do and https://apps5.mo.gov/waga/ Impaired waterbodies which may be

impacted by discharges from this facility were determined. Impairments include waterbodies on the 305(b) or 303(d) list and those
waterbodies or watersheds under a TMDL. https://dnr.mo.gov/water/what-were-doing/water-planning/quality-standards-impaired-

waters-total-maximum-daily-loads/tmdls Section 303(d) of the federal Clean Water Act requires each state identify waters not meeting
water quality standards and for which adequate water pollution controls have not been required. https://dnr.mo.gov/water/what-were-

doing/water-planning/quality-standards-impaired-waters-total-maximum-daily-loads/impaired-waters Water quality standards protect
beneficial uses of water as provided in 10 CSR 20-7.031. The 303(d) list helps state and federal agencies keep track of impaired
waters not addressed by normal water pollution control programs. A TMDL is a calculation of the maximum amount of a given
pollutant a water body can absorb before its water quality is affected; hence, the purpose of a TMDL is to determine the pollutant
loading a specific waterbody can assimilate without exceeding water quality standards.
v" Applicable; the Mississippi River is associated with the 2006 EPA approved TMDL for PCBs and Chlordane. This facility is not
considered to be a source of the above listed pollutants or considered to contribute to the impairment.
v" On March 2, 2022, the Department evaluated the river and determined that the available data indicated there were no

impairments.


https://water.usgs.gov/GIS/huc.html
https://apps5.mo.gov/mocwis_public/waterQualityStandardsSearch.do
https://waterdata.usgs.gov/nwis/sw
https://apps5.mo.gov/mocwis_public/wqa/waterbodySearch.do
https://apps5.mo.gov/wqa/
https://dnr.mo.gov/water/what-were-doing/water-planning/quality-standards-impaired-waters-total-maximum-daily-loads/tmdls
https://dnr.mo.gov/water/what-were-doing/water-planning/quality-standards-impaired-waters-total-maximum-daily-loads/tmdls
https://dnr.mo.gov/water/what-were-doing/water-planning/quality-standards-impaired-waters-total-maximum-daily-loads/impaired-waters
https://dnr.mo.gov/water/what-were-doing/water-planning/quality-standards-impaired-waters-total-maximum-daily-loads/impaired-waters

Dyno Nobel - LOMO
Fact Sheet Page 8 of 39

Background data for Mississippi River found at Hannibal, MO, USGS #5501600. The calculation worksheet available upon request;
this information was gathered in 2018; there does not appear to be any new data for these parameters.

USGS
PARAMETER PARAMETER £ DATES RANGE AVERAGE
Aluminum 01105 6/2/1988 through 6/6/1989 * 80 to 2200 ug/L 173.38 pg/L
Ammonia as N 00610 10/7/1981 through 6/6/1989 * ND to 0.69 mg/L 0.46991 mg/L

Non-Detects (ND) were attuned by diving the detection limit by 2.
* Only data available

WATERBODY MIXING CONSIDERATIONS

For outfall #003, mixing zone and zone of initial dilution are not allowed per 10 CSR 20-7.031(5)(A)4.B.(I)(a) and (b), as the base
stream flow does not provide dilution to the effluent. The previous permit provided default mixing for Buffalo Creek, however, the
creek does not sustain flow 100% of the time above 0.1 cfs according to USGS Stream Stats https://streamstats.usgs.gov/ss/ online
software For outfall #008 to the Mississippi River identified below, mixing is afforded, see low flow values [calculated for the
receiving stream/calculated utilizing the lake dimensions] below. For information how this regulation is used in determining effluent
limits with or without mixing, see WASTELOAD ALLOCATION in Part I11. If the base stream flow is above 0.1 cfs, mixing may be
applied if 1) zones of passage are present, 2) mixing velocities are sufficient and stream bank configuration allows, 3) the aquatic life
support system is maintained, 4) mixing zones do not overlap, 5) there are no drinking water intakes in the vicinity downstream, 6) the
stream or lake has available pollutant loading to be allocated, and 7) downstream uses are protected. If mixing was not allowed in this
permit, the facility may submit information, such as modeling, as to why mixing may be afforded to the outfall.

Dyno’s discharge was also compared to the Calumet discharges to determine if there were any overlapping pollutants of concern and
if those pollutants were causing a negative synergistic effect. The third facility at the site, Former Missouri Chemical Works (MCW);
also known as Ashland-Hercules, ceased surface water discharges in 2013. Both facilities discharge through outfall #001 into the
Mississippi River. See Part IV below for specific determinations.

RECEIVING STREAM LOW-FLOW VALUES

Zone of Initial Dilution (CFS) Mixing Zone (CFS)
Receiving stream Low-Flow Values (CFS)* [10 CSR 20-7.031(5)(A)4.B.(11)(b)] [10 CSR 20-7.031(5)(A)4.B.(11)(a)]
1Q10 7010 | 30Q10 1Q10 7Q10 30Q10 1Q10 7Q10 30Q10
Mississippi (P) 18,900 | 22,449 | 26,009 4.6 4.6 4.6 4725 5612.3 6502.3

The stream flow data for the Mississippi River was retained from the previous permit; the US Army Corps of Engineers (Corps) has
not changed the flow management regime of this river. ZID cannot be more than 10x the DF. ZID was adjusted to 10x the design flow
instead of 1/10" of ¥ of the stream flow.

THERMAL MIXING CONSIDERATIONS

Thermal mixing is based on different regulations than toxic mixing; thermal mixing considerations are found in 10 CSR 20-

7.031(5)(D).

v This facility has thermal discharge limitations where mixing is incorporated, see permit Part A and fact sheet Part IV for specific
thermal limitations and derivation of the limits.

PART I11. RATIONALE AND DERIVATION OF PERMIT CONDITIONS

ANTIBACKSLIDING

Federal antibacksliding requirements [CWA §402(0) and 40 CFR § 122.44(1) https://www.ecfr.gov/current/title-40/chapter-
I/subchapter-D/part-122#p-122.44(1) generally prohibit a reissued permit from containing effluent limitations that are less stringent
than the previous permit, with some exceptions. All renewed permits are analyzed for evidence of backsliding. There are several
express statutory exceptions to the antibacksliding requirements, located in CWA § 402(0)(2) and 40 CFR 122.44(l). Parameters are
discussed individually in Part IV of the fact sheet.

ANTIDEGRADATION REVIEW

Wastewater discharges with new, altered, or expanding flows, the Department is to document, by means of antidegradation review, if
the use of a water body’s available assimilative capacity is justified. See https://dnr.mo.gov/document-search/antidegradation-
implementation-procedure The facility must pay for the Department to complete the review. In accordance with Missouri’s water
quality regulations for antidegradation [10 CSR 20-7.031(3)], degradation may be justified by documenting the socio-economic
importance of a discharge after determining the necessity of the discharge. Facilities must submit the antidegradation review request to
the Department prior to establishing, altering, or expanding discharges. Per [10 CSR 20-7.015(4)(A)], new discharges to losing
streams shall be permitted only after other alternatives including land application, discharges to a gaining stream, or connection to a
regional wastewater treatment facility have been evaluated and determined to be unacceptable for environmental and/or economic
reasons.



https://streamstats.usgs.gov/ss/
https://www.ecfr.gov/current/title-40/chapter-I/subchapter-D/part-122#p-122.44(l)
https://www.ecfr.gov/current/title-40/chapter-I/subchapter-D/part-122#p-122.44(l)
https://dnr.mo.gov/document-search/antidegradation-implementation-procedure
https://dnr.mo.gov/document-search/antidegradation-implementation-procedure

Dyno Nobel - LOMO
Fact Sheet Page 9 of 39

v" Not applicable; there are no new processes at this facility.

BEST MANAGEMENT PRACTICES

Minimum site-wide best management practices are established in this permit to ensure all facilities are managing their sites equally to
protect waters of the state from certain activities which could cause negative effects in receiving water bodies. While not all sites
require a SWPPP because the SIC codes are specifically exempted in 40 CFR 122.26(b)(14) or 10 CSR 20-6.200(2), these best
management practices are not specifically included only for stormwater purposes. These practices are minimum requirements for all
industrial sites to protect waters of the state. If the minimum best management practices are not followed, the facility may violate
general criteria [10 CSR 20-7.031(4)]. Statutes are applicable to all permitted facilities in the state, therefore pollutants cannot be
released unless in accordance with 644.011 and 644.016 (17) RSMo. The facility shall not discharge substances resulting from an on-
site spill.

CLOSURE

To properly decontaminate and close a wastewater storage structure, treatment structure, lagoon, basin, or device, the facility must

draft a complete closure plan, and include the Closure Request Form #2512 https://dnr.mo.gov/document-search/facility-closure-

request-form-mo-780-2512 The publication, Wastewater Treatment Plant Closure - PUB2568 found at

https://dnr.mo.gov/print/document-search/pub2568 may be helpful to develop the closure plan. The regional office will then approve

the closure plan, and provide authorization to begin the work. The regional office contact information can be found here:

https://dnr.mo.gov/about-us/division-environmental-quality/regional-office

v This facility has unused treatment devices. The facility is required by special conditions to determine if the old unused sand
filter(s) can be removed and closed over the permit term. If the old devices cannot be removed, the facility is required to submit a
closure document explaining why the device(s) cannot be removed at the next permit term.

COOLING WATER INTAKE STRUCTURES (CWIS)

In the 2018 renewal, the Department included requirements to evaluate the two cooling water intake structures pursuant to 40 CFR
122.21(r) et seq. This review serves to show that the facility provided the required information, and the Department’s decisions. The
facility’s intake flows are greater than 2 MGD, and below 125 MGD. The department is required by regulation to ensure that all parts
of 40 CFR 122.21(r) requirements are submitted as part of the application. The Department is required to receive a complete
application prior to permit issuance pursuant to 40 CFR 122.21(e). The following is a list of the general and specific requirements of
the (r) regulations, and where the items are found in the application documents.

Ammeonia Storage

Parameter Acid Cooling Tower NAC Cooling Tower Cooling Tower
Manufacturer bewicul Pl Marley Marley
Systems, Inc.
Model CFD 303639-31-26 | MC-4023-5 NC-8309CL-25M
:r Number of Cells 3 | 3 2 |
Design Circulation Rate (gpm) j 18,000 | 2,349 I 2,800 ‘
l Makeup Rate (gpm)? | 457 | 27 | 14

40 CFR 122.21(r) - APPLICATION REQUIREMENTS FOR FACILITIES WITH COOLING WATER INTAKE STRUCTURES (CWIS):

The facility submitted two documents on January 26, 2023, which include responsive information labeled (r)(2) through (r)(8)
including a summary, and additional appendices and diagrams. These documents were logged into the permit application record on
January 26, 2023, and sent to the US Fish and Wildlife Service “Service(s)”, Missouri Department of Conservation, and the
Environmental Protection Agency (EPA); pursuant to 40 CFR 125 Subpart J, on January 26, 2023. No responses were received.

(N(1): Applicability

(N(2) is the applicability statement, Dyno was not required to submit any information under this section. The previous permit
indicated the sections to which the facility was subject. No additional sections were deemed necessary at the time of this permit’s
renewal.



https://dnr.mo.gov/document-search/facility-closure-request-form-mo-780-2512
https://dnr.mo.gov/document-search/facility-closure-request-form-mo-780-2512
https://dnr.mo.gov/print/document-search/pub2568
https://dnr.mo.gov/about-us/division-environmental-quality/regional-office

Dyno Nobel - LOMO
Fact Sheet Page 10 of 39

(N(2): Source Water Physical Data

(i) A narrative description and scaled drawings showing the physical configuration of all source water bodies used by your facility,
including areal dimensions, depths, salinity and temperature regimes, and other documentation that supports your determination of the
water body type where each cooling water intake structure is located;

Submission for (r)(2)(i): The facility withdraws from riverine systems. Appropriate information is found in Section 2.1 and referenced
figures.

The Mississippi River in the vicinity of the CWIS is generally a single channel approximately 0.70 mile wide with several mid-
channel islands, including Gosline, Crider, and Pharrs Islands. Upstream and downstream of the CWIS, the Mississippi River channel
is braided with relic river channels within the floodplain, forming oxbow lakes and sloughs, many of which are connected via artificial
canals for flood control. In the vicinity of the CWIS, the western shoreline is a high bluff with little to no floodplain adjacent to the
river. The eastern shoreline across from the CWIS is a broad (approximately 5-mile-wide) floodplain that is predominately farmland
and the Great River National Wildlife Refuge.

Buffalo Creek is a small tributary of the Mississippi River that runs adjacent to the south side of the facility. The creek drains a
watershed of approximately 45.4 square miles, generally all upstream of the backup CWIS (USGS n.d.). Predominate land uses in the
Buffalo Creek watershed are agriculture and natural forest communities. The creek is naturally sinuous along the entire reach with no
observable channel modifications. The riparian corridor is generally intact and consists of native forested communities. Near the
LOMO facility, Buffalo Creek flows and stages are a function of the Mississippi River because backwater enters Buffalo Creek during
higher river stages.

(i) Identification and characterization of the source waterbody's hydrological and geomorphological features, as well as the methods
you used to conduct any physical studies to determine your intake's area of influence (AOI) within the waterbody and the results of
such studies;

Submission for (r)(2)(ii) is found in section 2.2. The report only included the Mississippi River. However, the AOI in section 2.4 did
include Buffalo Creek. The calculations are found in Appendix B. In an email dated June 5, 2023, the facility clarified that the entirety
of the water used at the Buffalo Creek CWIS is backwater from the Mississippi River, and the organisms are the same as found in the
Muississippi River proper.

(iii) Locational maps; and
Submission for (r)(2)(iii) are found in section 2.5 and were deemed adequate.

(iv) For new offshore oil and gas facilities that are not fixed facilities, a narrative description and/or locational maps providing
information on predicted locations within the waterbody during the permit term in sufficient detail for the Director to determine the
appropriateness of additional impingement requirements under § 125.134(b)(4).

Submission not required,; this is not an offshore oil and gas facility.

Determination for (r)(2): the riverine system was classified and characterized appropriately and described sufficiently to provide
adequate decision points regarding the cooling water intake structures at the facility.

(n(3) Cooling Water Intake Structure Data

(i) A narrative description of the configuration of each of your cooling water intake structures and where it is located in the water body
and in the water column;

Submission for (r)(3)(i) is in section 3.1. The LOMO facility uses entirely closed-cycle cooling, with three cooling towers: the acid
cooling tower, the nitric acid concentrator (NAC) cooling tower, and the storage cooling tower. Of the water that is withdrawn at the
CWIS, approximately 73 percent is used for closed-cycle cooling, while the remainder is used as process water. A small portion of
withdrawals (approximately 2 percent) is provided to Calumet, an external user. Appendices C and D provide pumping information.

(ii) Latitude and longitude in degrees, minutes, and seconds for each of your cooling water intake structures;
Submission for (r)(3)(ii) is found in section 3.2.1 for the Mississippi primary water intake, and section 3.2.2 for the Buffalo Creek
(backup) intake.

(iii) A narrative description of the operation of each of your cooling water intake structures, including design intake flows, daily hours
of operation, number of days of the year in operation and seasonal changes, if applicable;
Submission (r)(3)(iii) is found in sections 3.2 and 3.3; and Appendix E.

(iv) A flow distribution and water balance diagram that includes all sources of water to the facility, recirculating flows, and
discharges; and
Submission for (r)(3)(iv) is found in the Figures section of the CWA 316(b) application.

(v) Engineering drawings of the cooling water intake structure.



Dyno Nobel - LOMO
Fact Sheet Page 11 of 39

Submission (r)(3)(v) is found in Appendices C and D.

(r)(4) Source water baseline biological characterization data

This information is required to characterize the biological community in the vicinity of the cooling water intake structure and to
characterize the operation of the cooling water intake structures. The Director may also use this information in subsequent permit
renewal proceedings to determine if your Design and Construction Technology Plan as required in § 125.86(b)(4) or § 125.136(b)(3)
of this chapter should be revised. This supporting information must include existing data (if they are available). However, you may
supplement the data using newly conducted field studies if you choose to do so. The information you submit must include:

(i) A list of the data in paragraphs (r)(4)(ii) through (vi) of this section that are not available and efforts made to identify sources of the
data;

Submission for (r)(4)(i) was not required.

(i) A list of species (or relevant taxa) for all life stages and their relative abundance in the vicinity of the cooling water intake
structure;
Submission for (r)(4)(ii) is found in section 4.2.2 and 4.5.

(iii) Identification of the species and life stages that would be most susceptible to impingement and entrainment. Species evaluated
should include the forage base as well as those most important in terms of significance to commercial and recreational fisheries;
Submission for (r)(4)(iii) is in section 4.6.

(iv) Identification and evaluation of the primary period of reproduction, larval recruitment, and period of peak abundance for relevant
taxa;
Submission for (r)(4)(iv) is in section 4.3 and 4.6.

Requirement (r)(4)(v) Data representative of the seasonal and daily activities (e.g., feeding and water column migration) of biological
organisms in the vicinity of the cooling water intake structure;
Submission for (r)(4)(v) is in section 4.4.

(vi) Identification of all threatened, endangered, and other protected species that might be susceptible to impingement and entrainment
at your cooling water intake structures;
Submission for (r)(4)(iv) is in section 4.7.

(vii) Documentation of any public participation or consultation with Federal or State agencies undertaken in development of the plan;
Submission for (r)(4)(iv) was not required; there was no stated participation.

(viii) If you supplement the information requested in paragraph (r)(4)(i) of this section with data collected using field studies,
supporting documentation for the Source Water Baseline Biological Characterization must include a description of all methods and
quality assurance procedures for sampling, and data analysis including a description of the study area; taxonomic identification of
sampled and evaluated biological assemblages (including all life stages of fish and shellfish); and sampling and data analysis methods.
The sampling and/or data analysis methods you use must be appropriate for a quantitative survey and based on consideration of
methods used in other biological studies performed within the same source water body. The study area should include, at a minimum,
the area of influence of the cooling water intake structure.

Submission for (r)(4)(viii) is not applicable as this facility did not perform any studies.

(ix) In the case of the owner or operator of an existing facility or new unit at an existing facility, the Source Water Baseline Biological
Characterization Data is the information in paragraphs (r)(4)(i) through (xii) of this section.
This is a definition, no submission for (r)(4)(ix) is required.

(x) For the owner or operator of an existing facility, identification of protective measures and stabilization activities that have been
implemented, and a description of how these measures and activities affected the baseline water condition in the vicinity of the intake.
Submission for (r)(4)(x) did not occur per section 4.7.

(xi) For the owner or operator of an existing facility, a list of fragile species, as defined at 40 CFR 125.92(m), at the facility. The
applicant need only identify those species not already identified as fragile at 40 CFR 125.92(m). New units at an existing facility are
not required to resubmit this information if the cooling water withdrawals for the operation of the new unit are from an existing intake.
Submission for (r)(4)(xi) is found in section 4.6.10; the facility found only one species, gizzard shad.

(xii) For the owner or operator of an existing facility that has obtained incidental take exemption or authorization for its cooling water
intake structure(s) from the U.S. Fish and Wildlife Service or the National Marine Fisheries Service, any information submitted in
order to obtain that exemption or authorization may be used to satisfy the permit application information requirement of paragraph 40
CFR 125.95(f) if included in the application.



Dyno Nobel - LOMO
Fact Sheet Page 12 of 39

Submission for (r)(4)(xii): is not applicable.

(nN(5) Cooling Water System Data
The owner or operator of an existing facility must submit the following information for each cooling water intake structure used or
intended to be used:

(i) A narrative description of the operation of the cooling water system and its relationship to cooling water intake structures; the
proportion of the design intake flow that is used in the system; the number of days of the year the cooling water system is in operation
and seasonal changes in the operation of the system, if applicable; the proportion of design intake flow for contact cooling, non-
contact cooling, and process uses; a distribution of water reuse to include cooling water reused as process water, process water reused
for cooling, and the use of gray water for cooling; a description of reductions in total water withdrawals including cooling water intake
flow reductions already achieved through minimized process water withdrawals; a description of any cooling water that is used in a
manufacturing process either before or after it is used for cooling, including other recycled process water flows; the proportion of the
source waterbody withdrawn (on a monthly basis);

Submission for (r)(5)(i) is found in section 5.

(ii) Design and engineering calculations prepared by a qualified professional and supporting data to support the description required
by paragraph (r)(5)(i) of this section; and
Submission for (r)(5)(ii) is in appendices A and B.

(iii) Description of existing impingement and entrainment technologies or operational measures and a summary of their performance,
including but not limited to reductions in impingement mortality and entrainment due to intake location and reductions in total water
withdrawals and usage.

Submission for (r)(5)(iii) is in section 5.2.

(r)(6) Chosen Method(s) of Compliance with Impingement Mortality Standard

The owner or operator of the facility must identify the chosen compliance method for the entire facility; alternatively, the applicant
must identify the chosen compliance method for each cooling water intake structure at its facility. The applicant must identify any
intake structure for which a BTA determination for Impingement Mortality under 40 CFR 125.94 (c)(11) or (12) is requested. In
addition, the owner or operator that chooses to comply via 40 CFR 125.94 (c)(5) or (6) must also submit an impingement technology
performance optimization study as described below:

(i) If the applicant chooses to comply with 40 CFR 125.94(c)(5), subject to the flexibility for timing provided in 40 CFR 125.95(a)(2),
the impingement technology performance optimization study must include two years of biological data collection measuring the
reduction in impingement mortality achieved by the modified traveling screens as defined at 40 CFR 125.92(s) and demonstrating that
the operation has been optimized to minimize impingement mortality.

Submission for (r)(6)(i). Not applicable. The Dyno Nobel LOMO facility impingement compliance strategy for both the primary
Mississippi River CWIS and the backup Buffalo Creek CWIS is in accordance with Section 125.94 (c)(1) by operating a closed-cycle
recirculating system as defined in Section 125.92(c). The Department agrees with this strategy and assigns closed cycle cooling as the
Best Available Technology (BAT) for this site.

(i) If the applicant chooses to comply with 40 CFR 125.94(c)(6), the impingement technology performance optimization study must
include biological data measuring the reduction in impingement mortality achieved by operation of the system of technologies,
operational measures and best management practices, and demonstrating that operation of the system has been optimized to minimize
impingement mortality. This system of technologies, operational measures and best management practices may include flow
reductions, seasonal operation, unit closure, credit for intake location, and behavioral deterrent systems.

Response for (r)(6)(ii): the facility did not select this entrainment control.

(n(7) Entrainment Performance Studies

The owner or operator of an existing facility must submit any previously conducted studies or studies obtained from other facilities
addressing technology efficacy, through-facility entrainment survival, and other entrainment studies. Any such submittals must
include a description of each study, together with underlying data, and a summary of any conclusions or results. Any studies
conducted at other locations must include an explanation as to why the data from other locations are relevant and representative of
conditions at your facility. In the case of studies more than 10 years old, the applicant must explain why the data are still relevant and
representative of conditions at the facility and explain how the data should be interpreted using the definition of entrainment at 40
CFR 125.92(h).

Submission for (r)(7) is found in section 7. The facility has not completed any entrainment studies.




Dyno Nobel - LOMO
Fact Sheet Page 13 of 39

(r)(8) Operational Status

The owner or operator of an existing facility must submit a description of the operational status of each generating, production, or
process unit that uses cooling water, including but not limited to:

(i) For power production or steam generation, descriptions of individual unit operating status including age of each unit, capacity
utilization rate (or equivalent) for the previous 5 years, including any extended or unusual outages that significantly affect current data
for flow, impingement, entrainment, or other factors, including identification of any operating unit with a capacity utilization rate of
less than 8 percent averaged over a 24-month block contiguous period, and any major upgrades completed within the last 15 years,
including but not limited to boiler replacement, condenser replacement, turbine replacement, or changes to fuel type;

Submission (r)(8)(i) is found in section 8; no changes are planned.

(ii) Descriptions of completed, approved, or scheduled uprates and Nuclear Regulatory Commission relicensing status of each unit at
nuclear facilities;
This is not a nuclear facility; this section is not required.

(iii) For process units at your facility that use cooling water other than for power production or steam generation, if you intend to use
reductions in flow or changes in operations to meet the requirements of 40 CFR 125.94(c), descriptions of individual production
processes and product lines, operating status including age of each line, seasonal operation, including any extended or unusual outages
that significantly affect current data for flow, impingement, entrainment, or other factors, any major upgrades completed within the
last 15 years, and plans or schedules for decommissioning or replacement of process units or production processes and product lines;
Submission (r)(8)(iii) is found in section 8; no changes are planned.

(iv) For all manufacturing facilities, descriptions of current and future production schedules; and
Submission (r)(8)(iv) is found in section 8; no changes are planned.

(v) Descriptions of plans or schedules for any new units planned within the next 5 years.
Submission (r)(8)(v) is found in section 8, no new sources are planned.

Summary
This facility utilizes the CWIS for makeup water for the closed cycle cooling systems at the plant. The BAT for this facility is closed

cycle cooling for impingement and entrainment.
k)%

CHANGES IN DISCHARGES OF TOXIC POLLUTANT

This special condition reiterates the federal rules found in 40 CFR 122.44(f) for technology treatments and 122.42(a)(1) for all other
toxic substances. In these rules, the facility is required to report changes in amounts of toxic substances discharged. Toxic substances
are defined in 40 CFR 122.2 as “...any pollutant listed as toxic under section 307(a)(1)” or, in the case of “sludge use or disposal
practices,” any pollutant identified in regulations implementing section 405(d) of the CWA..” Section 307 of the clean water act then
refers to those parameters listed in 40 CFR 401.15 and any other toxic parameter the Department determines is applicable for
reporting under these rules in the permit. The facility must also consider any other toxic pollutant in the discharge as reportable under
this condition and must report all increases to the Department as soon as discovered in the effluent. The Department may open the
permit to implement any required effluent limits pursuant to CWA 8402(k) where sufficient data was not supplied within the
application but was supplied at a later date by either the facility or other resource determined to be representative of the discharge,
such as sampling by Department personnel.

COMPLIANCE AND ENFORCEMENT

Enforcement is the action taken by the Water Protection Program (WPP) to bring an entity into compliance with the Missouri Clean
Water Law, its implementing regulations, and/or any terms and conditions of an operating permit. The primary purpose of the
enforcement activity in the WPP is to resolve violations and return the entity to compliance.

v Not applicable; the facility is not currently under Water Protection Program enforcement action.

DISCHARGE MONITORING REPORTING — ELECTRONIC (EDMR) SUBMISSION SYSTEM

The U.S. Environmental Protection Agency (EPA) promulgated a final rule on October 22, 2015, to modernize Clean Water Act
reporting for municipalities, industries, and other facilities by requiring electronic data reporting. To comply with the federal rule, the
Department is requiring all facilities to submit discharge monitoring data and reports online. To review historical data, the
Department’s database has a publically facing search engine, available at https://apps5.mo.gov/mocwis_public/dmrDisclaimer.do

Registration and other information regarding MoGEM can be found at https://dnr.mo.gov/mogem. Information about the eDMR
system can be found at https://dnr.mo.gov/env/wpp/edmr.htm.The first user shall register as an Organization Official and the
association to the facility must be approved by the Department. To access the eDMR system, use:
https://apps5.mo.gov/mogems/welcome.action For assistance using the eDMR system, contact edmr@dnr.mo.gov or call 855-789-
3889 or 573-526-2082. To assist the facility in entering data into the eDMR system, the permit describes limit sets designators in each



https://apps5.mo.gov/mocwis_public/dmrDisclaimer.do
https://apps5.mo.gov/mogems/welcome.action
mailto:edmr@dnr.mo.gov

Dyno Nobel - LOMO
Fact Sheet Page 14 of 39

table in Part A of the permit. Facility personnel will use these identifiers to ensure data entry is being completed appropriately. For
example, M for monthly, Q for quarterly, A for annual, and others as identified.

DOMESTIC WASTEWATER, SLUDGE, AND BIOSOLIDS

Domestic wastewater is defined as wastewater originating primarily from the sanitary conveyances of bathrooms and kitchens.

Domestic wastewater excludes stormwater, wash water, animal waste, process, or ancillary wastewater.

v' Applicable; this facility does not fall under the jurisdiction of the Health Department and discharges domestic wastewater
subsurface; see Underground Injection Control (UIC) requirements below and in the permit. This facility discharges domestic
wastewater subsurface with flows greater than 3,000 gallons per day as calculated in accordance with 19 CSR 20-3.060(1)(E) and
tables 2A and 2B. The domestic wastewater system is jurisdiction of the Missouri Department of Natural Resources. This permit
does not authorize any industrial wastewater for introduction into the sub-surface system.

Sewage sludge is solid, semi-solid, or liquid residue generated during the treatment of domestic sewage in a treatment works;
including but not limited to, domestic septage; scum or solids removed in primary, secondary, or advanced wastewater treatment
process; and material derived from sewage sludge. Sewage sludge does not include ash generated during the firing of sewage sludge in
a sewage sludge incinerator or grit and screening generated during preliminary treatment of domestic sewage in a treatment works.
Biosolids are solid materials resulting from domestic wastewater treatment meeting federal and state criteria for productive use (i.e.
fertilizer) and after having pathogens removed.
v Applicable, sludge, biosolids, and septage are removed by contract hauler from the holding tank at intervals as determined by the
Underground Injection Control Operations and Maintenance plan condition #4.

EFFLUENT LIMITATIONS

Two general types of effluent limitations, technology-based effluent limits (TBELS) and water quality based effluent limits
(WQBELSs) are reviewed. Permits are required to establish the most stringent or most protective limit per 10 CSR 20-7.015(9)(A) and
40 CFR 122.44(b)(1). Effluent limitations derived and established for this permit are based on current operations of the facility. Any
flow through the outfall is considered a discharge and must be sampled and reported as provided in the permit. Daily maximums and
monthly averages are required for continuous discharges per 40 CFR 122.45(d)(1). Weekly limits are not available for non-POTWs.

EMERGENCY DISCHARGE
For non-discharging permits, some permits may allow a small amount of wastewater discharge under very specific circumstances.
v" Not applicable; this permit does not contain conditions allowing emergency discharges.

FEDERAL EFFLUENT LIMITATION GUIDELINES
Effluent Limitation Guidelines, or ELGs, are found at 40 CFR 400-499. https://www.ecfr.gov/current/title-40/chapter-1/subchapter-N
These are limitations established by the EPA based on the type of activities a facility is conducting. Most ELGs are for process
wastewater and some address stormwater. Effluent guidelines are not always established for every pollutant present in a point source
discharge. In many instances, EPA promulgates effluent guidelines for an indicator pollutant. Industrial facilities complying with the
effluent guidelines for the indicator pollutant will also control other pollutants (e.g. pollutants with a similar chemical structure). For
example, EPA may choose to regulate only one of several metals present in the effluent from an industrial category, and compliance
with the effluent guidelines will ensure similar metals present in the discharge are adequately controlled. All are technology based
limitations which must be met by the applicable facility at all times. If Reasonable Potential is established for any particular
parameter, and water-quality based effluent limits are more protective of the receiving water’s quality, the WQBEL will be used as the
limiting factor in accordance with 40 CFR 122.44(d) and 10 CSR 20-7.015(9)(A).
v' The facility has an associated Effluent Limit Guideline (ELG) at 40 CFR 418 (fertilizer manufacturing) Subpart D (ammonium
nitrate) and Subpart E (nitric acid); applicable to the wastewater discharge at this site, and is applied under 40 CFR 125.3(a). See
Part IV: EFFLUENT LIMITS DETERMINATION.

GENERAL CRITERIA CONSIDERATIONS

In accordance with 40 CFR 122.44(d)(1), effluent limitations shall be placed into permits for pollutants determined to cause, have
reasonable potential to cause, or to contribute to, an excursion above any water quality standard, including narrative water quality
criteria. In order to comply with this regulation, permit decisions were made by completing a reasonable potential determination on
whether discharges have reasonable potential to cause, or contribute to an excursion of the general criteria listed in 10 CSR 20-
7.031(4). See Part 111 REASONABLE POTENTIAL for more information. In instances where reasonable potential exists, the permit
includes limitations to address the reasonable potential. In discharges where reasonable potential does not exist, the permit may
include monitoring to later determine the discharge’s potential to impact the narrative criteria. Additionally, 644.076.1 RSMo, as well
as Part | 8D — Administrative Requirements of Standard Conditions included in this permit state it shall be unlawful for any person to
cause or allow any discharge of water contaminants from any water contaminant or point source located in Missouri in violation of
88644.006 to 644.141 of the Missouri Clean Water Law or any standard, rule, or regulation promulgated by the commission. See Part
IV for specific determinations.


https://www.ecfr.gov/current/title-40/chapter-I/subchapter-N

Dyno Nobel - LOMO
Fact Sheet Page 15 of 39

GOOD HOUSEKEEPING PRACTICES

Good housekeeping is a practical, cost-effective way to maintain a clean and orderly facility to prevent potential pollution sources
from coming into contact with stormwater. It includes establishing protocols to reduce the possibility of mishandling materials or
equipment and employee training. Common areas where good housekeeping practices should be followed include trash containers and
adjacent areas, material storage areas, vehicle and equipment maintenance areas, and loading docks. Good housekeeping practices
must include a schedule for regular pickup and disposal of garbage and waste materials and routine inspections of drums, tanks, and
containers for leaks and structural conditions. Practices also include containing and covering garbage, waste materials, and debris.
Involving employees in routine monitoring of housekeeping practices is an effective means of ensuring the continued implementation
of these measures.

Specific good housekeeping may include:

& Spill and overflow protection under chemical or fuel connectors to contain spillage at liquid storage tanks

& Load covers on residue hauling vehicles and ensure gates on trucks are sealed and the truck body is in good condition

4 Containment curbs around loading/unloading areas or tanks

# Techniques to reduce solids residue which may be tracked on to access roads traveled by residue trucks or residue handling
vehicles.

# Techniques to reduce solid residue on exit roads leading into and out of residue handling areas

Where feasible, minimizing exposure of potential pollutant sources to precipitation is an important control option. Minimizing
exposure prevents pollutants, including debris, from coming into contact with precipitation and can reduce the need for BMPs to treat
contaminated stormwater runoff. It can also prevent debris from being picked up by stormwater and carried into drains and surface
waters. Examples of BMPs for exposure minimization include covering materials or activities with temporary structures (e.g., tarps)
when wet weather is expected or moving materials or activities to existing or new permanent structures (e.g., buildings, silos, sheds).
Even the simple practice of keeping a dumpster lid closed can be a very effective pollution prevention measure. For erosion and
sediment control, BMPs must be selected and implemented to limit erosion on areas of your site that, due to topography, activities,
soils, cover, materials, or other factors, are likely to experience erosion. Erosion control BMPs such as seeding, mulching, and sodding
prevent soil from becoming dislodged and should be considered first. Sediment control BMPs such as silt fences, sediment ponds, and
stabilized entrances trap sediment after it has eroded. Sediment control BMPs should be used to back-up erosion control BMPs.

The SWPPP (if required for this facility) must contain a narrative evaluation of the appropriateness of stormwater management
practices that divert, infiltrate, reuse, or otherwise manage stormwater runoff so as to reduce the discharge of pollutants. Appropriate
measures are highly site-specific, but may include, among others, vegetative swales, collection and reuse of stormwater, inlet controls,
snow management, infiltration devices, and wet retention measures. A combination of preventive and treatment BMPs will yield the
most effective stormwater management for minimizing the offsite discharge of pollutants via stormwater runoff. BMPs schedules
must also address preventive maintenance records or logbooks, regular facility inspections, spill prevention and response, and
employee training.

GROUNDWATER MONITORING

Groundwater is a water of the state according to 644.016(27) RSMo, is subject to regulations at 10 CSR 20-7.015(7) and 10 CSR 20-
7.031(6), and must be protected accordingly.

v This facility is not required to monitor groundwater for the water protection program as there are no sub-surface discharges.

ICE-MELT PRODUCT REMOVAL

The Department is authorized to require BMPs for facilities per 40 CFR 122.44(k)(2). The facility should, to the extent practicable,
remove large pieces of salt as soon as possible. After winter weather has ceased for the year, the facility needs to inspect all low-lying
areas for extra salt and sand, and remove these as soon as possible. Salt applied to large areas has the potential to cause freshwater
salinization which could result in a fish kill of sensitive species. To reduce potential for solids entering a stream, sand or other traction
control materials will need to be evaluated against the probability that these materials could cause general criteria violations of solids
and bottom deposits per 10 CSR 20-7.031(4).

LAND APPLICATION

Land application, which is surficial dispersion of wastewater or surficial spreading of sludge can be performed by facilities as an
alternative to discharging. Authority to regulate these activities is pursuant to 644.026 RSMo. The Department implements
requirements for these types of operations pursuant to 10 CSR 20-6.015(4)(A)1 which instructs the Department to develop permit
conditions containing limitations, monitoring, reporting, and other requirements to protect soils, crops, surface waters, groundwater,
public health, and the environment. Sub-surface dispersion or application of wastewater is typically considered a Class V UIC system;
See UNDERGROUND INJECTION CONTROL section below.

v" Not applicable; this permit does not authorize operation of a surficial land application system to disperse wastewater or sludge.



Dyno Nobel - LOMO
Fact Sheet Page 16 of 39

LAND DISTURBANCE

Land disturbance, sometimes called construction activities, are actions which cause disturbance of the root layer or soil; these include

clearing, grading, and excavating of the land. 40 CFR 122.26(b)(14) and 10 CSR 20-6.200(3) requires permit coverage for these

activities. Coverage is not required for facilities when only providing maintenance of original line and grade, hydraulic capacity, or to
continue the original purpose of the facility.

v" Not applicable; this permit does not provide coverage for land disturbance activities. The facility may obtain a separate land
disturbance permit (MORA) online at https://dnr.mo.gov/water/business-industry-other-entities/permits-certification-engineering-
fees/stormwater/construction-land-disturbance MORA permits may not cover disturbance of contaminated soils, however, site
specific permits such as this one can be modified to include appropriate controls for land disturbance of contaminated soils by
adding site-specific BMP requirements and additional outfalls.

MAJOR WATER USER

Any surface or groundwater user with a water source and the equipment necessary to withdraw or divert 100,000 gallons (or 70
gallons per minute) or more per day combined from all sources from any stream, river, lake, well, spring, or other water source is
considered a major water user in Missouri. https://dnr.mo.gov/water/business-industry-other-entities/reporting/major-water-users All
major water users are required by 256.400 RSMo to register water use annually. https://dnr.mo.gov/document-search/frequently-
asked-major-water-user-questions-pub2236/pub2236

v' Applicable; this facility is a major water user and is registered with the state.

METALS

Effluent limitations for total recoverable metals were developed using methods and procedures outlined in the Technical Support
Document For Water Quality-based Toxic Controls (EPA/505/2-90-001) and The Metals Translator: Guidance For Calculating a
Total Recoverable Permit Limit From a Dissolved Criterion (EPA 823-B-96-007). “Aquatic Life Protection” in 10 CSR 20-7.031
Tables Al and A2, as well as general criteria protections in 10 CSR 20-7.031(4) apply to this discharge. The hardness value used for
hardness-dependent metals calculations is typically based on the ecoregion’s 50" percentile (also known as the median) per 10 CSR
20-7.015(1)(CC), and is reported in the calculations below, unless site specific data was provided. Per a memorandum dated August 6,
2019, the Director has determined limit derivation must use the median of the Level Il Ecoregion to calculate permit limits, or site
specific data if applicable. Additional use criterion (HHP, DWS, GRW, IRR, or LWW) may also be used, as applicable, to determine
the most protective effluent limit for the receiving waterbody’s class and uses. HHP, DWS, GRW, IRR, or LWW do not take hardness
into account.

MODIFICATION REQUESTS

Facilities have the option to request a permit modification from the Department at any time under RSMo 644.051.9. Requests must be
submitted to the Water Protection Program with the appropriate forms and fees paid per 10 CSR 20-6.011. It is recommended facilities
contact the program early so the correct forms and fees are submitted, and the modification request can be completed in a timely
fashion. Minor modifications, found in 40 CFR 122.63, are processed without the need for a public comment period. Major
modifications, those requests not explicitly fitting under 40 CFR 122.63, do require a public notice period. Modifications to permits
must be completed when: a new pollutant is found in the discharge; operational or functional changes occur which affect the
technology, function, or outcome of treatment; the facility desires alternate numeric benchmarks; or other changes are needed to the
permit.

Modifications are not required when utilizing or changing additives in accordance with the publication https://dnr.mo.gov/document-
search/additive-usage-wastewater-treatment-facilities-pub2653/pub2653 nor are required when a temporary change or provisional
discharge has been authorized by the regional office. While provisional discharges may be authorized by the regional office, they will
not be granted for more than the time necessary for the facility to obtain an official modification from the Water Protection Program.
Temporary provisional discharges due to weather events or other unforeseen circumstances may or may not necessitate a permit
moadification. The facility may ask for a Compliance Assistance Visit (CAV) from the regional office to assist in the decision-making
process; CAVs are provided free to the permitted entity.

NUTRIENT MONITORING

Nutrient monitoring is required for facilities characteristically or expected to discharge nutrients (nitrogenous compounds and/or

phosphorus) per 10 CSR 20-7.015(9)(D)8. This requirement is applicable to all Missouri waterways.

v" Nutrient monitoring is required on a monthly basis per 10 CSR 20-7.015(9)(D)8.B. as a designated major facility and because
nutrients are major pollutants of concern at this site. This facility is required to monitor for ammonia, total Kjeldahl nitrogen,
nitrate plus nitrite, and phosphorus.

Water quality standards per 10 CSR 20-7.031(5)(N) describe nutrient criteria requirements assigned to lakes (which include
reservoirs) in Missouri, equal to or greater than 10 acres during normal pool conditions. The Department’s Nutrient Criteria
Implementation Plan (NCIP) may be reviewed at: https://dnr.mo.gov/document-search/nutrient-criteria-implementation-plan-july-27-
2018 Discharges of wastewater in to lakes or lake watersheds designated as L1 (drinking water use) are prohibited per 10 CSR 20-
7.015(3)(C).



https://dnr.mo.gov/water/business-industry-other-entities/permits-certification-engineering-fees/stormwater/construction-land-disturbance
https://dnr.mo.gov/water/business-industry-other-entities/permits-certification-engineering-fees/stormwater/construction-land-disturbance
https://dnr.mo.gov/water/business-industry-other-entities/reporting/major-water-users
https://dnr.mo.gov/document-search/frequently-asked-major-water-user-questions-pub2236/pub2236
https://dnr.mo.gov/document-search/frequently-asked-major-water-user-questions-pub2236/pub2236
https://dnr.mo.gov/document-search/additive-usage-wastewater-treatment-facilities-pub2653/pub2653
https://dnr.mo.gov/document-search/additive-usage-wastewater-treatment-facilities-pub2653/pub2653
https://dnr.mo.gov/document-search/nutrient-criteria-implementation-plan-july-27-2018
https://dnr.mo.gov/document-search/nutrient-criteria-implementation-plan-july-27-2018

Dyno Nobel - LOMO
Fact Sheet Page 17 of 39

v" Not applicable; this facility does not discharge in a lake watershed.

OIL/WATER SEPARATOR SYSTEMS AND USED OIL

Oil water separator (OWS) systems are frequently found at industrial sites where process water, wastewater, or stormwater may
contain oils, petroleum, greases, oily wastewaters, or other immiscible liquids requiring separation. Food industry discharges typically
require treatment prior to discharge to publically owned treatment works. Per 10 CSR 26-2.010(2)(B), all oil water separators
classified as underground storage tanks (UST) which meet the volume requirements, must be operated according to manufacturer's
specifications. OWS which are USTs may be authorized in NPDES permits per 10 CSR 26-2.010(2)(B) or otherwise will be regulated
as a underground petroleum storage tank under tank rules. A facility may operate an OWS which is not considered a UST for the
wastewater or stormwater at any facility without specific NPDES permit authorization. Alternatively, a facility is not required to cover
a UST OWS under the NPDES permit if they desire to obtain alternative regulatory compliance. OWS treating animal, vegetable, or
food grade oils are not required to be authorized under 10 CSR 20-26-2.020(2)(B). All best management practices for all OWS
systems must be adhered. In 2017, field-poured concrete tanks, previously exempted from the tanks rules, lost their exempt status.
Facilities must re-evaluate these concrete structures pursuant to these now relevant rules. Adjacent USTs are not covered by these
regulations.

Any and all water treatment systems designed to remove floating immiscible oils are termed oil water separators. If a device is
intended to capture oil and separate it from water which is to be discharged, this generally qualifies that oil as used oil (if it is
petroleum-based in nature). Used oil and oily sludge must be disposed of in accordance with 10 CSR 25-11.279. Pursuant to 40 CFR
279.20(b)(2)(ii)(B), separating used petroleum-based oil from wastewater generated on-site (to make the wastewater acceptable for
discharge or reuse pursuant to Federal or state regulations governing the management or discharge of wastewaters) are considered
used oil generators and not processors under self-implementing 40 CFR 279 Standards For The Management Of Used Oil. Oily wastes
generated by OWS are also generally subject to Spill Prevention, Control, and Countermeasure (SPCC) regulations.

OPERATOR CERTIFICATION REQUIREMENTS

Operators or supervisors of operations at regulated domestic wastewater treatment facilities shall be certified in accordance with 10

CSR 20-9 and any other applicable state law or regulation.

v Not applicable; this facility is not owned or operated by a municipality, public sewer district, county, public water supply district,
or private sewer company regulated by the Public Service Commission, or operated by a state or federal agency.

PERMIT SHIELD

The permit shield provision of the Clean Water Act (Section 402(k)) and Missouri Clean Water Law (644.051.16 RSMo) provides that
when a permit holder is in compliance with its NPDES permit or MSOP, it is effectively in compliance with certain sections of the
Clean Water Act, and equivalent sections of the Missouri Clean Water Law. In general, the permit shield is a legal defense against
certain enforcement actions, but is only available when the facility is in compliance with its permit and satisfies other specific
conditions, including having completely disclosed all discharges and all facility processes and activities to the Department at time of
application. It is the facility’s responsibility to ensure that all potential pollutants, waste streams, discharges, and activities, as well as
wastewater land application, storage, and treatment areas, are all fully disclosed to the Department at the time of application or during
the draft permit review process. Previous permit applications are not necessarily evaluated or considered during permit renewal
actions. All relevant disclosures must be provided with each permit application, including renewal applications, even when the same
information was previously disclosed in a past permit application. Subsequent requests for authorization to discharge additional
pollutants, expanded or newly disclosed flows, or for authorization for previously unpermitted and undisclosed activities or
discharges, will likely require an official permit modification, including another public participation process.

PRETREATMENT

This permit does not regulate pretreatment requirements for facilities discharging to an accepting permitted wastewater treatment
facility. If applicable, the receiving entity (the publicly owned treatment works - POTW) is to ensure compliance with any effluent
limitation guidelines for pretreatment listed in 40 CFR Subchapter N per 10 CSR 20-6.100. Pretreatment regulations per 644.016
RSMo are limitations on the introduction of pollutants or water contaminants into publicly owned treatment works or facilities.

v Not applicable, this facility does not discharge industrial wastewater to a POTW.

REASONABLE POTENTIAL (RP)

Regulations per 10 CSR 20-7.015(9)(A)2 and 40 CFR 122.44(d)(1)(i) require effluent limitations for all pollutants which are (or may
be) discharged at a level causing or have the reasonable potential to cause (or contribute to) an in-stream excursion above narrative or
numeric water quality standards. Per 10 CSR 20-7.031(4), general criteria shall be applicable to all waters of the state at all times;
however, acute toxicity criteria may be exceeded by permit allowance in zones of initial dilution, and chronic toxicity criteria may be
exceeded by permit allowance in mixing zones. A reasonable potential analysis (RPA) is a numeric RP decision calculated using
effluent data provided by the facility for parameters that have a numeric Water Quality Standard (WQS). If any given pollutant has the
reasonable potential to cause or contribute to an in-stream excursion above the WQS, the permit must contain a WQBEL for the
pollutant per 40 CFR Part 122.44(d)(1)(iii) and the most stringent limits per 10 CSR 20-7.031(9)(A). The RPA is performed using the
Technical Support Document for Water Quality Based Toxics Control (TSD) methods (EPA/505/2-90-001) for continuous discharges.



Dyno Nobel - LOMO
Fact Sheet Page 18 of 39

See additional considerations under Part II WATERBODY MIXING CONSIDERATIONS and Part 111 WASTELOAD ALLOCATIONS.
Wasteload allocations are determined utilizing the same equations and statistical methodology. Absent sufficient effluent data,
WQBELSs are derived without consideration of effluent variability and is assumed to be present unless found to be absent to meet the
requirements of antidegradation review found in 10 CSR 20-7.031(3) and reporting of toxic substances pursuant to 40 CFR 122.44(f).
The Department’s permit writer’s manual (https://dnr.mo.gov/water/business-industry-other-entities/technical-assistance-
guidance/wastewater-permit-writers-manual), the EPA’s permit writer’s manual (https://www.epa.gov/npdes/npdes-permit-writers-
manual), program policies, and best professional judgment guide each decision. Each parameter in each outfall is carefully considered;
and all applicable information regarding: technology based effluent limitations, effluent limitation guidelines, water quality standards,
inspection reports, stream water quality information, stream flows, uses assigned to each waterbody, and all applicable site specific
information and data gathered by the facility through discharge monitoring reports and renewal (or new) application sampling.

Reasonable potential determinations (RPD) are based on physical conditions of the site as provided in Sections 3.1.2, 3.1.3, and 3.2 of
the TSD using best professional judgement. An RPD consists of evaluating visual observations for compliance with narrative criteria,
non-numeric information, or small amounts of numerical data (such as 1 data point supplied in the application). Narrative criteria with
RP typically translate to a numeric WQS, so a parameter’s establishment being based on narrative criteria does not necessarily make
the decision an RPD vs RP—how the data is collected does, however. For example, a facility with orange discharge can have RP for
narrative criteria like color, but a numeric iron limit is established to account for the violation of narrative criteria based on effluent
data submitted by the facility. When insufficient data is received to make a determination on RP based on numeric effluent data, the
RPD decisions are based on best professional judgment considering the type of effluent discharged, the current operational controls in
place, and historical overall management of the site. In the case of iron causing excursions of narrative criteria for color, if a facility
has not had iron monitoring in a previous permit, adding iron monitoring would be an RPD, since numeric data isn’t being used in the
determination, but observable, site-specific conditions are.

When the facility is performing surficial or subsurface land application, the volume of water, frequency of application, type of
vegetation, soil type, land slopes, and general overall operating conditions are considered. 10 CSR 20-8 are regulations for the
minimum operating conditions for land application; these regulations cannot be excused even if there is no RP. RP is reserved for
discharging outfalls given that these outfalls are the only ones which water quality standards apply to, but the process is similar as the
site conditions are compared to regulations, soil sampling, pollutant profile, and other site specific conditions. In the case of non-
discharging outfalls, an RPD is instead used to determine monitoring requirements.

The TSD RPA method cannot be performed on stormwater as the flow is intermittent and highly variable. A stormwater RPD consists
of reviewing application data and discharge monitoring data and comparing those data to narrative or numeric water quality criteria.
For stormwater outfalls, considerations are required per 10 CSR 20-6.200(6)(B)2: A. application and other information supplied by the
facility; B. effluent guidelines; C. best professional judgment; D. water quality; and E. BMPs.

RPDs are also performed for WET testing in wastewater. While no WET regulations specific to industrial wastewater exist, 40 CFR
122.21(j)(5) implies the following can be considered: 1) the variability of the pollutants; 2) the ratio of wastewater flow to receiving
stream flow; and 3) current technology employed to remove toxic pollutants. Generally, sufficient data does not exist to
mathematically determine RPA for WET, but instead compares the data for other toxic parameters in the wastewater with the
necessity to implement WET testing with either monitoring or limits. When toxic parameters exhibit RP, WET testing is generally
included in the permit as an RPD. However, if all toxic parameters are controlled via limitations or have exhibited no toxicity in the
past, then WET testing may be waived. Only in instances where the wastewater is well characterized can WET testing be waived.

WET testing is typically not implemented for stormwater. Stormwater discharges do not adhere to the same principles of wastewater
RPAs because stormwater discharges are not continuous, and at the time of precipitation discharge the receiving stream is also no
longer at base (0) flow, meaning that using RP to develop WET testing requirements for stormwater is unrepresentative. The
Department works with the Missouri Department of Conservation and has understanding of streams already exhibiting toxicity, even
without the influence of industrial wastewater or stormwater. Facilities discharging to streams with historical toxicity are required to
use laboratory water for dilution, instead of water from the receiving stream when performing WET tests.

TSD methods encountered may be & 3.3.2, § 5.7.3 for metals, and § 5.4.1 for chloride. Part IV EFFLUENT LIMIT DETERMINATIONS
provides specific decisions related to this permit. In general, removal of a WQBEL if there is no RP is not considered backsliding, see
ANTIBACKSLIDING for additional information.
v" Ina meeting on February 17, 2023, the EPA verbally agreed that removal of limits for a parameter with no RP is not considered
backsliding.
0 Aluminum at outfall #008 was removed; there is no RP.
0 TSS monitoring at outfall #008 was removed; there is no RP; the facility reported a maximum of 24 mg/L during the last
permit term.
o Outfall #008 Chloride, Sulfate, and Chloride plus Sulfate monitoring was removed, there is no RP.
v The previous permit indicated “There Shall Be No Discharge of Floating Solids or Visible Foam in Other Than Trace Amounts”
under each table. The statement was not evaluated against actual site conditions therefore, this general criteria was re-assessed. It


https://dnr.mo.gov/water/business-industry-other-entities/technical-assistance-guidance/wastewater-permit-writers-manual
https://dnr.mo.gov/water/business-industry-other-entities/technical-assistance-guidance/wastewater-permit-writers-manual
https://www.epa.gov/npdes/npdes-permit-writers-manual
https://www.epa.gov/npdes/npdes-permit-writers-manual

Dyno Nobel - LOMO

Fact Sheet Page 19 of 39

was determined that this facility does not discharge solids or foam in amounts which would indicate reasonable potential,
therefore the statement was removed. Removal of these narrative criteria is not subject to antibacksliding provisions as there is no

RP.

v/ Astatistical RPA was conducted on appropriate parameters. A more detailed version including calculations of this RPA is

available upon request.

Outfall #003 . CMC CCC - Daily Monthly n n RWC RWC
Parameter: s Acute | Chronic KB Max Average L @Y Min Max il Acute | Chronic R
Ammonia (early life | o) | 1444 | 352 early 8.6 3.27 2 0.600 1 4 74 | 296 | 296 | Yes
stages+) life
Chloride mg/L 860 230 AQL 358 194.87 19 0.494 121 | 9047 | 21 1856 1856 Yes
Iron (Fe) pg/L n/a 1000 AQL 1503.63 | 862.42 19 0.440 126 880 1.9 1680 1680 Yes
Lead (Pb) pg/L | 207.3 8.08 AQL 13.28 6.62 1 0.600 0.5 05 13.2 6.6 6.6 No
Selenium (Se) pg/L n/a 5 AQL 8.21 4.09 1 0.600 032 | 032 | 132 4.2 42 No
TRC - Warm pg/L 19 11 AQL 19.0 7.93 57 0.886 0.07 540 20 1075 1075 Yes
Outfall #008 . CMC CCC - Daily Monthly n n RWC RWC
Parameter: i Acute | Chronic KB Max Average L @Y Min Max il Acute | Chronic R
Ammonia (early life | ) | g 49 122 early 87.7 28.32 57 | 0.766 7 136 | 18 | 233 05 | Yes
stages+) life
Aluminum (Al) pg/L 750 n/a AQL 6516.20 | 2800.33 19 0.828 55 820 3.0 | 3841 1737 No
Cadmium (Cd) pg/L | 10.63 1.42 AQL 116.92 58.28 1 0.600 6 132 7.2 0.0 No
Chloride mg/L 860 230 AQL 9460 3535.08 58 1172 4 904 20 | 164.4 0.2 No
Chloride + Sulfate mg/L | 1000 n/a AQL 11000 6733.63 57 0.376 51 540 14 68.2 68.2 No
Copper (Cu) pg/L | 27.90 17.44 AQL 306.93 152.99 1 0.600 41 41 4.0 149 0.0 No
Sulfate mg/L n/a 250.00 DWS 3125913 | 1822143 57 0.424 32 307 14 40.3 0.1 No
Zinc (Zn) pg/L | 2233 221.49 AQL 2456.31 | 1224.37 1 0.600 39 39 132 | 46.8 0.1 No
TRC - Warm pg/L 19 11 AQL 209.0 104.18 1 0.600 250 250 132 | 2999 05 Yes
WET - Acute TUa 0.3 n/a AQL 3.3 n/a 9 0.600 1 25 3.2 0.7 0.0 Yes

Units are (pug/L) unless otherwise noted.

nla Not Applicable

n number of samples; if the number of samples is 10 or greater, then the CV value must be used in the WQBEL for the applicable constituent.

cv Coefficient of Variation (CV) is calculated by dividing the Standard Deviation of the sample set by the mean of the same sample set.

CcC continuous chronic concentration

CMC continuous maximum concentration

RWC Receiving Water Concentration: concentration of a toxicant or the parameter in the receiving water after mixing (if applicable)

MF Multiplying Factor; 99% confidence level and 99% probability basis

RP Reasonable Potential: an effluent is projected or calculated to cause an excursion above a water quality standard based on a number of factors including, as a

minimum, the four factors listed in 40 CFR 122.44(d)(1)(ii).

REGIONAL OFFICES (ROS)

Regional Offices will provide a compliance assistance visit at a facility’s request; a regional map with links to phone numbers can be
found here: https://dnr.mo.gov/about-us/division-environmental-quality/regional-office. Or use https://dnr.mo.gov/compliance-

assistance-enforcement to request assistance from the Region online.

RENEWAL REQUIREMENTS

The renewal special condition permit requirement is designed to guide the facility to prepare and include all relevant and applicable
information in accordance with 10 CSR 20-6.010(7)(A)-(C), and if applicable, federal regulations. The special condition may not
include all requirements and requests for additional information may be made at the time of permit renewal under 644.051.13(5)
RSMo and 40 CFR 122.21(h). Prior to submittal, the facility must review the entire submittal to confirm all required information and
data is provided; it is the facility’s responsibility to discern if additional information is required. Failure to fully disclose applicable
information with the application or application addendums may result in a permit revocation per 10 CSR 20-6.010(8)(A) and may

result in the forfeiture of permit shield protection authorized in 644.051.16 RSMo. Forms are located at:

https://dnr.mo.gov/water/business-industry-other-entities/permits-certification-engineering-fees/wastewater

v This facility shall submit an appropriate and complete application to the Department no less than 180 days prior to the expiration
date listed on page 1 of the permit.
v' The facility may email cleanwaterpermits@dnr.mo.gov to submit the application to the Program. A paper copy is not necessary if

submitted via email. For larger applications, a drop-box type service may also be used.

v Application materials shall include complete Form A, Form C, and Form D. If the form name has changed, then the facility

should ensure they are submitting the correct forms as required by regulation.



https://dnr.mo.gov/about-us/division-environmental-quality/regional-office
https://dnr.mo.gov/compliance-assistance-enforcement
https://dnr.mo.gov/compliance-assistance-enforcement
https://dnr.mo.gov/water/business-industry-other-entities/permits-certification-engineering-fees/wastewater
mailto:cleanwaterpermits@dnr.mo.gov

Dyno Nobel - LOMO
Fact Sheet Page 20 of 39

SAMPLING FREQUENCY JUSTIFICATION

Sampling and reporting frequency was generally retained from previous permit. 40 CFR 122.45(d)(1) indicates all continuous
discharges, such as wastewater discharges, shall be permitted with daily maximum and monthly average limits. Minimum sampling
frequency for all parameters is annually per 40 CFR 122.44(i)(2).

A reduction in monitoring frequency is not considered backsliding. A numeric or narrative limit established in the permit is applicable
every hour of every day, not only during the day the monitoring occurs, therefore, a reduction in monitoring frequency has no bearing
on the numeric limits applied in the permit. Both 8 402(0)(1) and the safety clause in 8 402(0)(3) prohibit renewed permits from
containing effluent limitations that are less stringent. The Department does not read 402(0) to apply to any other non-limiting type of
permit conditions.

SAMPLING TYPE JUSTIFICATION

Sampling type was continued from the previous permit. The sampling types are representative of the discharges, and are protective of
water quality. Discharges with altering effluent will consider implementing composite sampling; discharges with uniform effluent can
have grab samples. Grab samples are usually appropriate for stormwater. Parameters which must have grab sampling are: pH,
ammonia, E. coli, total residual chlorine, free available chlorine, hexavalent chromium, dissolved oxygen, total phosphorus, volatile
organic compounds, and others. For further information on sampling and testing methods see 10 CSR 20-7.015(9)(D)2.

SCHEDULE OF COMPLIANCE (SOC)

A schedule of compliance is time allowed to meet future more stringent limitations. The SOC can also be remedial measures included

in a permit, including an enforceable sequence of interim requirements (actions, effluent limits, operations, or milestone events)

leading to compliance with the Missouri Clean Water Law, its implementing regulations, and the terms and conditions of an operating
permit. SOCs are allowed under 40 CFR 122.47 and 10 CSR 20-7.031(11) providing certain conditions are met.

An SOC is not allowed:

e For effluent limitations based on technology-based standards established in accordance with federal requirements, if the deadline
for compliance established in federal regulations has passed in accordance with 40 CFR 125.3.

e For anewly constructed facility in most cases per 644.029 RSMo. Newly constructed facilities must meet all applicable effluent
limitations (technology and water quality) when discharge begins. New facilities are required to install the appropriate control
technologies as specified in a permit or antidegradation review. A SOC is allowed for a new water quality based effluent limit not
included in a previously public noticed permit or antidegradation review, which may occur if a regulation changes during
construction.

e Todevelopa TMDL, UAA, or other study associated with development of a site specific criterion. A facility is not prohibited
from conducting these activities, but a SOC may not be specifically granted for conducting these activities.

In order to provide guidance in developing SOCs, and to attain a greater level of consistency, the Department issued a policy on

development of SOCs on October 25, 2012. The policy provides guidance for standard time frames for schedules for common

activities, and guidance on factors to modify the length of the schedule.

v" Applicable; the time given for WQBELSs in this permit listed under Interim Effluent Limitations and Final Effluent Limitations
were established in accordance with [10 CSR 20-7.031(11)]. The facility has been given a schedule of compliance to meet final
WQBEL(s). See permit Sections A and B for parameters and compliance dates.

v This permit requires the facility to meet stringent limits for outfall #003; this outfall does not receive mixing. However, the
facility may seek alternative options, such as moving the discharge to outfall #008 so they may receive mixing considerations. If
the facility decides to move the wastewater to another outfall, an antidegradation review must be conducted and the permit must
be modified.

v' OnJuly 13, 2023, the facility requested an extended SOC for chloride at outfall #003. Chlorides are found in the intake water and
the facility must understand the interaction of TRC and chlorides to determine a logical path forward. Chlorides are quite difficult
to remove in wastewater. The facility has indicated that five years is appropriate for analyzing the facility’s current systems and
ability to implement treatment for these parameters. All parameters for SOC at outfall #003 are adjusted to the same schedule
because changes made for one parameter can affect all of them.

SECONDARY CONTAINMENT:

The Department has established minimum requirements for secondary containment areas. These conditions are necessary to prevent
contamination in stormwater before storm events, and before stormwater has a risk for contamination in these areas. By including dry
inspection requirements, the Department can be confident in the site's operational controls. By fixing all leaks and removing debris
from the secondary containment areas prior to precipitation events, stormwater collected in the areas are unlikely to yield
contamination or elicit sheen thereby allowing immediate removal of stormwater which is in compliance with SPCC plans.

The Department is establishing a permit requirement for visual inspection frequency commiserate with the potential for contamination
for secondary containment(s) to protect waters of the state from petroleum contamination, oils and greases, or sheen pursuant to 10
CSR 20-7.031(4)(B); and other water contaminants as necessary. These conditions establish permissible allowances for the facility to
discharge stormwater that was either free of sheen or has been cleaned of sheen, but only if the facility has demonstrated, through
inspections, the facility has been effectively maintaining tanks and appurtenances in the secondary containment areas.



Dyno Nobel - LOMO
Fact Sheet Page 21 of 39

Historic petroleum secondary containment language required laboratory testing for benzene, toluene, ethylbenzene, and xylene
(BTEX) upon sheen observance; to have all laboratory testing completed prior to release of the contained stormwater; and to be below
established numeric limits for BTEX prior to release. However, it was noted by commenters that when the Department requires
facilities to keep the sheeny accumulated stormwater in the secondary containment for long periods of time (time needed to obtain
laboratory results for BTEX; it is contrary to other relevant regulations, which state contaminated stormwater must be disposed of as
quickly as possible. Facilities then developed alternative actions, such as tanking sheeny secondary containment stormwater until the
expedited BTEX laboratory analysis was completed, then releasing the water from the tank. These alternative methods of tanking
sheeny stormwater are both costly and resource-intensive, requiring worker time which needs to be directed to other facility activities.
By shifting worker time from post-sheen-occurrence management to pre-contamination dry-inspections, the Department has alleviated
several commenter’s concerns regarding past secondary containment special conditions.

By allowing on-site sheen removal, then discharge, the Department is allowing expedited drainage of the secondary containment
without delay. When a facility properly maintains tanks and appurtenances via these series of inspections and provides sheen removal
prior to release, then the facility can maintain compliance with Missouri’s requirements for the safe storage and handling of flammable
and combustible liquids (2 CSR 90-30.050), storage tank secondary containment volume requirements (40 CFR 112), and Missouri’s
general water quality criteria 10 CSR 20-7.031(4)(B).

The Department revised petroleum secondary containment special conditions in permits based on National Fire Protection Association
(NFPA) standards [mainly NFPA 30], enforceable under Missouri fire prevention codes [2 CSR 90-30.050], and Spill Prevention,
Control, and Countermeasure (SPCC) [40 CFR 112] requirements. 2 CSR 90-30.050(20) and (21) specifically reference the
Department of Natural Resources’ environmental regulations. To apply these referenced conditions, this permit requires periodic
secondary containment inspections.

It is acceptable for the inspections this permit requires to contradict the facility’s SPCC plan inspection frequency, as these two
requirements have different goals; the frequencies designated in the SPCC plan are based on the facility’s evaluation of a tankage
system’s potential for catastrophic failure, not small leaks that result in sheeny stormwater. The inspection frequency this permit
identifies for secondary containments have the capability to identify small leaks from appurtenances which have the possibility to
cause contamination in standing stormwater, not simply a catastrophic failure. SPCC requirements pursuant to 40 CFR 112.8(c)(3)(iv)
and 40 CFR 112.12(c)(3)(iv) also dictate that release of contaminated stormwater is prohibited unless regulated under an NPDES
permit which allows for bypassing pursuant to 40 CFR 122.41(m)(3). As this permit does not allow bypassing, the facility must follow
the inspection steps listed in the special conditions of this permit.

Many facilities are subject to the requirements outlined by the EPA in 40 CFR 112.3, also known as the SPCC plan: detailing the
equipment, workforce, procedures, and steps necessary to prevent, control, and provide adequate countermeasures to a discharge.
These regulations minimally require secondary containment and diversion structures be maintained. Title 40 regulations are developed
by the Environmental Protection Agency. The self-certified SPCC plan a facility designs, while aimed to protect waters of the state
and United States (WOTS/WOTUS), may differ considerably from site to site. This permit’s conditions serves to treat similar facilities
similarly. The EPA did not establish minimum frequency container or containment inspections; this permit does establish a minimum
frequency, and concurrent inspections for this permit and per the SPCC plan may occur. This permit does not require a professional
engineer (PE) inspect the tankage systems.

SPILLS, OVERFLOWS, AND OTHER UNAUTHORIZED DISCHARGE REPORTING

Per 260.505 RSMo, any emergency involving a hazardous substance must be reported to the Department’s 24 hour Environmental
Emergency Response hotline at (573) 634-2436 at the earliest possible moment after discovery. The Department may require the
submittal of a written report detailing measures taken to clean up a spill. These reporting requirements apply whether or not the spill
results in chemicals or materials leaving the permitted property or reaching waters of the state. This requirement is in addition to the
noncompliance reporting requirement found in Standard Conditions Part I.
https://revisor.mo.gov/main/OneSection.aspx?section=260.500&bid=13989&hl=

Any other spills, overflows, or unauthorized discharges reaching waters of the state must be reported to the regional office during
normal business hours, or after normal business hours, to the Department’s 24 hour Environmental Emergency Response spill line at
573-634-2436.

Certain industrial facilities are subject to the self-implementing regulations for Oil Pollution Prevention in 40 CFR 112, and are
required to initiate and follow Spill Prevention, Control, and Countermeasure (SPCC) Plans. This permit, as issued, is not intended to
be a replacement for any SPCC plan, nor can this permit’s conditions be automatically relaxed based on the SPCC plan if the permit is
more stringent than the plan.


https://revisor.mo.gov/main/OneSection.aspx?section=260.500&bid=13989&hl

Dyno Nobel - LOMO
Fact Sheet Page 22 of 39

SLUDGE — INDUSTRIAL

Industrial sludge is solid, semi-solid, or liquid residue generated during the treatment of industrial process or non-process wastewater
in a treatment works; including but not limited to, scum or solids removed in primary, secondary, or advanced wastewater treatment
process; scum and solids filtered from water supplies and backwashed; and any material derived from industrial sludge. Industrial
sludge could also be derived from holding structure dredging or other similar maintenance activities. Certain oil sludge, like those
from oil water separators, are subject to self-implementing federal regulations under 40 CFR 279 for used oils.

v Applicable; industrial sludge is hauled away at this facility.

STANDARD CONDITIONS

The standard conditions Part | attached to this permit incorporate all sections of 10 CSR 20-6.010(8) and 40 CFR 122.41(a) through
(n) by reference as required by law. These conditions, in addition to the conditions enumerated within the standard conditions must be
reviewed by the facility to ascertain compliance with this permit, state regulations, state statutes, federal regulations, and the Clean
Water Act.

STORMWATER POLLUTION PREVENTION PLAN (SWPPP)

A SWPPP must be prepared by the facility if the SIC code or facility description type is found in 40 CFR 122.26(b)(14) and/or 10
CSR 20-6.200(2). A SWPPP may be required of other facilities where stormwater has been identified as necessitating better
management. The purpose of a SWPPP is to comply with all applicable stormwater regulations by creating an adaptive management
plan to control and mitigate stream pollution from stormwater runoff.

Pursuant to 40 CFR 122.44(k), Best Management Practices (BMPs) must be used to control or abate the discharge of pollutants when:
1) Authorized under 8304(e) of the Clean Water Act (CWA) for the control of toxic pollutants and hazardous substances from
ancillary industrial activities; 2) Authorized under §402(p) of the CWA for the control of stormwater discharges; 3) Numeric effluent
limitations are infeasible; or 4) the practices are reasonably necessary to achieve effluent limitations and standards or to carry out the
purposes and intent of the CWA. A BMP may take the form of a numeric benchmark. In accordance with the EPA’s Developing Your
Stormwater Pollution Prevention Plan, A Guide for Industrial Operators, (EPA 833-B-09-002) published by the EPA in 2015 and
again in 2021 https://www.epa.gov/sites/default/files/2021-03/documents/swppp_guide_industrial 2021 030121.pdf BMPs are
measures or practices used to reduce the amount of pollution entering waters of the state from a permitted facility. BMPs may take the
form of a process, activity, or physical structure. Additionally in accordance with the Stormwater Management, a SWPPP is a series of
steps and activities to 1) identify sources of pollution or contamination, and 2) select and carry out actions which prevent or control
the pollution of storm water discharges. Additional information can be found in Stormwater Management for Industrial Activities:
Developing Pollution Prevention Plans and Best Management Practices (EPA 832-R-92-006; September 1992).

Developing a SWPPP provides opportunities to employ appropriate BMPs to minimize the risk of pollutants being discharged during
storm events. The following paragraph outlines the general steps the facility can take to determine which BMPs will work to achieve
the benchmark values or limits in the permit. This section is not intended to be all encompassing or restrict the use of any physical
BMP or operational and maintenance procedure assisting in pollution control. Additional steps or revisions to the SWPPP may be
required to meet the requirements of the permit.

The facility can review the precipitation frequency maps for development of appropriate BMPs. The online map
https://hdsc.nws.noaa.gov/hdsc/pfds/pfds_map_cont.html?bkmrk=mo can be targeted to the facility location and is useful when
designing detention structures and planning for any structural BMP component. The stormwater map can also be used to determine if
the volume of stormwater caused a disrupted BMP; and if the BMP must be re-designed to incorporate additional stormwater flows.

Areas which must be included in the SWPPP are identified in 40 CFR 122.26(b)(14). Once the potential sources of stormwater
pollution have been identified, a plan shall be formulated to best control the amount of pollutant being released and discharged by
each activity or source. This must include, but is not limited to, minimizing exposure to stormwater, good housekeeping measures,
proper facility and equipment maintenance, spill prevention and response, vehicle traffic control, and proper materials handling. Once
a plan has been developed the facility will employ the control measures determined to be adequate to achieve the benchmark values
discussed above. The facility will conduct monitoring and inspections of the BMPs to ensure they are working properly and re-
evaluate any BMP not achieving compliance with permitting requirements. For example, if sample results from an outfall show values
of TSS above the benchmark value, the BMP being employed is deficient in controlling stormwater pollution. Corrective action must
be taken to repair, improve, or replace the failing BMP. This internal evaluation is required at least once per month but may be
continued more frequently if BMPs continue to fail. If failures do occur, continue this trial and error process until appropriate BMPs
have been established.

For new, altered, or expanded stormwater discharges, the SWPPP shall identify reasonable and effective BMPs while accounting for
environmental impacts of varying control methods. The antidegradation analysis must document why no discharge or no exposure
options are not feasible. The selection and documentation of appropriate control measures shall serve as an alternative analysis of
technology and fulfill the requirements of antidegradation [10 CSR 20-7.031(3)]. For further guidance, consult the antidegradation
implementation procedure (https://dnr.mo.gov/document-search/antidegradation-implementation-procedure).



https://www.epa.gov/sites/default/files/2021-03/documents/swppp_guide_industrial_2021_030121.pdf
https://hdsc.nws.noaa.gov/hdsc/pfds/pfds_map_cont.html?bkmrk=mo
https://dnr.mo.gov/document-search/antidegradation-implementation-procedure

Dyno Nobel - LOMO
Fact Sheet Page 23 of 39

Alternative Analysis (AA) evaluation of the BMPs is a structured evaluation of BMPs which are reasonable and cost effective. The
AA evaluation can include practices designed to be: 1) non-degrading; 2) less degrading; or 3) degrading water quality. The glossary
of AIP defines these three terms. The chosen BMP will be the most reasonable and effective management strategy while ensuring the
highest statutory and regulatory requirements are achieved and the highest quality water attainable for the facility is discharged. The
AA evaluation must demonstrate why “no exposure” is not a feasible alternative at the facility. This structured analysis of BMPs
serves as the antidegradation review, fulfilling the requirements of 10 CSR 20-7.031(3) Water Quality Standards and Antidegradation
Implementation Procedure (AIP), §11.B.

If parameter-specific numeric benchmark exceedances continue to occur and the facility feels there are no practicable or cost-effective
BMPs which will sufficiently reduce a pollutant concentration in the discharge to the benchmark values established in the permit, the
facility can submit a request to re-evaluate the benchmark values. This request needs to include 1) a detailed explanation of why the
facility is unable to comply with the permit conditions and unable to establish BMPs to achieve the benchmark values; 2) financial
data of the company and documentation of cost associated with BMPs for review and 3) the SWPPP, which must contain adequate
documentation of BMPs employed, failed BMPs, corrective actions, and all other required information. This will allow the
Department to conduct a cost analysis on control measures and actions taken by the facility to determine cost-effectiveness of BMPs.
The request shall be submitted in the form of an operating permit modification, which includes an appropriate fee; the application is
found at: https://dnr.mo.gov/water/business-industry-other-entities/permits-certification-engineering-fees/wastewater
v" Applicable; a SWPPP shall be developed and implemented for this facility; see specific requirements in the SPECIAL CONDITIONS
section of the permit.

SUFFICIENTLY SENSITIVE ANALYTICAL METHODS
Please review Standard Conditions Part 1, 8A, No. 4. The analytical and sampling methods used shall conform to the reference
methods listed in 10 CSR 20-7.015 or 40 CFR 136 unless alternates are approved by the Department and incorporated within this
permit. The facility shall use sufficiently sensitive analytical methods for detecting, identifying, and measuring the concentrations of
pollutants. The facility shall ensure the selected methods are able to quantify the presence of pollutants in any given discharge at
concentrations low enough to determine compliance with Water Quality Standards in 10 CSR 20-7.031 or effluent limitations unless
provisions in the permit allow for other alternatives. The reporting limits established by the chosen laboratory must be below the
lowest effluent limits established for the specified parameter (including any parameter’s future limit after an SOC) in the permit unless
the permit provides for an ML or if the facility provides a written rationale to the Department. It is the facility’s responsibility to
ensure the laboratory has adequate equipment and controls in place to quantify the pollutant. Inflated reporting limits will not be
accepted by the Department if the reporting limit is above the parameter value stipulated in the permit. A method is “sufficiently
sensitive” when; 1) the method quantifies the pollutant below the level of the applicable water quality criterion or; 2) the method
minimum level is above the applicable water quality criterion, but the amount of pollutant in a facility’s discharge is high enough the
method detects and quantifies the level of pollutant in the discharge, or 3) the method has the lowest minimum level of the analytical
methods approved under 10 CSR 20-7.015 and or 40 CFR 136. These methods are also required for parameters listed as monitoring
only, as the data collected may be used to determine if numeric limitations need to be established. A facility is responsible for working
with their contractors to ensure the analysis performed is sufficiently sensitive.
v" The Department requested five metals be retested for outfall #003 using sufficiently sensitive methods. On June 23, 2023, the
Department received results for beryllium (<0.15 pg/L); cadmium (<0.16 pg/L); lead (0.50 pg/L); selenium (0.32 pg/L) and
thallium (<0.17 pg/L). Selenium and lead were entered into the RPA calculator; neither had RP.

TECHNOLOGY-BASED EFFLUENT LIMITATIONS (TBEL):

One of the major strategies of the Clean Water Act (CWA) in making “reasonable further progress toward the national goal of

eliminating the discharge of all pollutants” is to require effluent limitations based on the capabilities of the technologies available to

control those discharges. Technology-based effluent limitations (TBELS) aim to prevent pollution by requiring a minimum level of

effluent quality attainable using demonstrated technologies for reducing discharges of pollutants or pollution into the waters of the

United States. TBELSs are developed independently of the potential impact of a discharge on the receiving water, which is addressed

through water quality standards and water quality-based effluent limitations (WQBELS).

v" Not applicable; the permittee is subject to an ELG therefore those technology limitations will be used instead of an individual
TBEL POC analysis.

v" The technology implemented at this facility (EDR (Electro Dialysis Reversal)) is ion exchange, and the facility also employs
denitrification (nitrogen lagoon). According to the ELG database https://owapps.epa.gov/elg/ this meets the industry standard for
40 CFR 418.43.

UNDERGROUND INJECTION CONTROL (UIC)

Class V wells are sub-surface dispersal or injection of any industrial wastewater; and in certain circumstances, may also be considered
a Class V well if it is domestic wastewater. They can also be shallow injection wells like heat pumps and groundwater remediation
wells. UIC systems may be described as having “septic tanks” or “lateral lines” in addition to the traditional well type of injection. The
UIC program for all classes of wells in the State of Missouri is administered by the Missouri Department of Natural Resources and
approved by EPA pursuant to 881422 and 1425 of the Safe Drinking Water Act (SDWA) and 40 CFR 147 Subpart AA. Injection
wells are classified based on the liquids which are being injected. Class | wells are hazardous waste wells which are banned by


https://dnr.mo.gov/water/business-industry-other-entities/permits-certification-engineering-fees/wastewater
https://owapps.epa.gov/elg/

Dyno Nobel - LOMO
Fact Sheet Page 24 of 39

577.155 RSMo; Class Il wells are established for oil and natural gas production; Class I11 wells are used to inject fluids to extract
minerals; Class IV wells are also banned by Missouri in 577.155 RSMo. In accordance with 40 CFR 144.82, construction, operation,
maintenance, conversion, plugging, or closure of injection wells shall not cause movement of fluids containing any contaminant into
Underground Sources of Drinking Water (USDW) if the presence of any contaminant may cause a violation of any drinking water
standards or groundwater standards under 10 CSR 20-7.031, or other health based standards, or may otherwise adversely affect human
health. If the director finds the injection activity may endanger USDWs, the Department may require closure of the injection wells, or
other actions listed in 40 CFR 144.12(c), (d), or (e). In accordance with 40 CFR 144.26, the facility shall submit a Class V Well
Inventory Form for each active or new underground injection well drilled, or when the status of a well changes, to the Missouri
Department of Natural Resources, Geological Survey Program, P.O. Box 250, Rolla, Missouri 65402. The Class V Well Inventory
Form can be requested from the Geological Survey Program or can be found at the following web address:
https://dnr.mo.gov/document-search/class-v-well-inventory-form-mo-780-1774 Single family residential septic systems and non-
residential septic systems used solely for sanitary waste and having the capacity to serve fewer than 20 persons a day are excluded
from the UIC requirements (40 CFR 144.81(9)). The Department implements additional requirements for these types of operations
pursuant to 10 CSR 20-6.015(4)(A)1 which instructs the Department to develop permit conditions containing limitations, monitoring,
reporting, and other requirements to protect soils, crops, surface waters, groundwater, public health, and the environment.
v" Applicable; this facility has disclosed sub-surface domestic wastewater system(s) are located at this site and they fall under the
Department of Natural Resources jurisdiction. The facility will be subject to special conditions in this permit and standard
conditions Part 111 to impose conditions on the fate of domestic wastewater, sludge, and biosolids from the system(s).

WASTELOAD ALLOCATIONS (WLA) FOR LIMITS

As per [10 CSR 20-2.010; definitions], the WLA is the maximum amount of pollutant each discharger is allowed to discharge into the

receiving stream without endangering water quality. Only streams with available load allocations can be granted discharge allowances.

Outfalls afforded mixing allocations provide higher limits because the receiving stream is able to accept more pollutant loading

without causing adverse impacts to the environment or aquatic life.

v Applicable; wasteload allocations for toxic parameters were calculated using water quality criteria or water quality model results
and by applying the dilution equation below. These equations are statistical equations (See Part 111 - REASONABLE POTENTIAL
ANALYSIS) used to calculate the hypothetical or actual variability of the wastewater and the spreadsheet output obtains an effluent
limit. Most toxic parameter’s WLAs are calculated using the Technical Support Document For Water Quality-Based Toxics
Control or “TSD” EPA/505/2-90-001; 3/1991, 84.5.5.

Where C = downstream concentration

(CS X QS) + (Ce X QE) Cs = upstream concentration
= Qs = upstream flow
(Qe + QS) Ce = effluent concentration

Qe = effluent flow

v For ammonia: The Department previously followed the 2007 ammonia guidance method for derivation of ammonia limits.
However, the EPA’s Technical Support Document for Water Quality-Based Toxic Controls (TSD) establishes other alternatives to
limit derivation. The Department has determined the approach established in TSD 8§5.4.2, which allows for direct application of both
the acute and chronic wasteload allocations (WLA) as permit limits, is more appropriate limit derivation approach for ammonia.
Using this method for a discharge to a waterbody where mixing is not allowed, the criterion continuous concentration (CCC) and the
criterion maximum concentration (CMC) will equal the chronic and acute WLA respectively. WLAs are then applied as effluent
limits, per 85.4.2 of the TSD, where the CMC is the daily maximum and the CCC is the monthly average. The direct application of
both acute and chronic criteria as WLA is also applicable for facilities discharging into receiving waterbodies with mixing
considerations. The CCC and CMC will need to be calculated into WLA with mixing considerations using the standard mass-
balance equation. In the event mixing considerations derive an AML less stringent than the MDL, the AML and MDL will be equal
and based on the MDL.

v For chloride, the Department uses TSD 85.4.1 for two-value steady state acute and chronic protection of aquatic life. It allows

comparison of two independent WLASs (acute and chronic) to determine which is more limiting for a discharge. The WLA output

provides two numbers for protection against two types of toxic effects, acute and chronic permit limitations resulting in a daily
maximum and monthly average limit.

Criteria maximum concentration (CMC) are the acute in-stream standards for a specific pollutant.

Criteria continuous concentration (CCC) are the chronic in-stream standards for a specific pollutant.

Acute wasteload allocations (WLAa) are designated as daily maximum limits (maximum daily limit: MDL)., were determined

using applicable water quality criteria.

v Chronic wasteload allocations (WLACc) are designated as monthly average limits (average monthly limit: AML) and are typically
the most stringent limits applied. Facilities subject to average monthly limits are welcome to take additional samples in the month
to meet any lower limit by averaging the results. When only one sample is taken in the month, the sample result is applied to both
the daily maximum and monthly average.

v' Mixing: when a stream’s flow 7Q10 is above 0.1 cfs, (or lake width is sufficient) the discharge may be afforded mixing
allowances. The mixing criteria for toxics are found at 10 CSR 20-7.031(5)(A)4 and a full explanation of mixing is found in Part
Il — WATERBODY MIXING CONSIDERATIONS.

ANRNEN


https://dnr.mo.gov/document-search/class-v-well-inventory-form-mo-780-1774

Dyno Nobel - LOMO
Fact Sheet Page 25 of 39

v" Number of Samples “n”: effluent quality is determined by the underlying distribution of daily values, determined by the Long
Term Average (LTA) associated with a particular Wasteload Allocation (WLA) and by the Coefficient of Variation (CV) of the
effluent concentrations. Increasing or decreasing the monitoring frequency does not affect this underlying assumption which is, at
a minimum, targeted to comply with the values dictated by the WLA. Therefore, it is recommended the actual planned frequency
of monitoring be used to determine the value of “n” for calculating the AML. However, in situations where monitoring frequency
is once per month or less, a higher value for “n” must be assumed for AML derivation purposes. Thus, the statistical procedure
being employed uses an assumed number of samples “n = 4”. See additional information under Part |1l — REASONABLE
POTENTIAL ANALYSIS

WHOLE EFFLUENT TOXICITY (WET) TEST

A WET test is a quantifiable method to conclusively determine if discharges from the facility cause toxicity to aquatic life by itself, in
combination with, or through synergistic responses, typically when mixed with receiving stream water. Under the CWA 8101(a)(3),
requiring WET testing is reasonably appropriate for Missouri State Operating Permits to quantify toxicity. WET testing is also
required by 40 CFR 122.44(d)(1) when RP is found. WET testing ensures the provisions in 10 CSR 20-6 and Missouri’s Water
Quality Standards in 10 CSR 20-7 are being met; the acute WQS for WET is 0.3 TUa. Under 10 CSR 20-6.010(8)(A)4, the
Department may require other terms and conditions it deems necessary to ensure compliance with the CWA and related regulations of
the Missouri Clean Water Commission. Missouri Clean Water Law (MCWL) RSMo 644.051.3 requires the Department to set permit
conditions complying with the MCWL and CWA. 644.051.4 RSMo specifically references toxicity as an item the Department must
consider in permits (along with water quality-based effluent limits); and RSMo 644.051.5 is the basic authority to require testing
conditions. Requirements found in the federal application requirements for POTWs (40 CFR 122.21(j)(5)) do not apply to industrial
facilities, therefore WET testing can be implemented on a case by case basis following the factors outlined below. Annual testing is
the minimum testing frequency if reasonable potential is found; monitoring requirements promulgated in 40 CFR 122.44(i)(2) state
“requirements to report monitoring results shall be established on a case-by-case basis with a frequency dependent on the nature and
effect of the discharge, but in no case less than once per year.” To determine reasonable potential, factors considered are: 1) history of
toxicity; 2) quantity and quality of substances (either limited or not) in the permit with aquatic life protections assigned; and 3)
operational controls on toxic pollutants. See Part I11 under REASONABLE POTENTIAL for additional information. A facility does not
have to be designated as a major facility to receive WET testing; and being a major facility does not automatically require WET
testing. Additionally per 40 CFR 122.44(d)(1)(v), limits on whole effluent toxicity are not necessary where the permitting authority
demonstrates in the fact sheet, using the procedures in 40 CFR 122.44(d)(1)(ii) of this section, that chemical-specific limits or
specified operational controls are sufficient to attain and maintain applicable numeric and narrative water quality standards.

If WET limits are applied to this facility, follow up testing applies. When a facility exceeds the TU established in the permit, three
additional follow-up tests are triggered. The follow up test results do not negate the initial testing result. If the facility is within the
prescribed TU limit for all three follow up tests, then no further testing is required until the next regularly scheduled tests. If one or
more additional tests exceed the TU limit, the facility may consider beginning the Toxicity Identification Evaluation (TIE) and
Toxicity Identification Reduction (TRE) processes instead of waiting for three consecutive TU exceedances. The TIE and TRE
process can take up to two years, especially when toxicity is variable or transient. We urge facilities to work closely with their WET
testing laboratory to follow nationwide guidance for determining causes of toxicity and curative activities to remove toxicity.
Additional wastewater controls may be necessary; and while, generally, no Construction Permit (CP) is required for adding treatment
at industrial facilities, the facility may check with the Engineering Section to determine a plan of action.

If WET testing failures are from a known toxic parameter, and the facility is working with the Department to alleviate that pollutant’s
toxicity in the discharge, please contact the Department prior to conducting follow-up WET testing. Under certain conditions, follow-
up testing may be waived when the facility is already working to reduce and eliminate toxicity in the effluent. For the purposes of
reporting, the laboratory may supply either the TU value, the LCso, or the NOEC. If the laboratory only supplied the LCs or the
NOEC value, the toxic unit is calculated by 100/LCso for acute tests, or 100/NOEC for chronic tests. The TU value is entered in the
eDMR system. Reports showing no toxicity are usually entered as <1.
v" Applicable; WET testing is found in this permit. See additional information regarding the decision points for WET testing in Part
IV of the fact sheet.



Dyno Nobel - LOMO

Fact Sheet Page 26 of 39
PART IV. EFFLUENT LIMIT DETERMINATIONS
OUTFALL #003 — WATER TREATMENT PLANT WASTEWATER
EFFLUENT LIMITATIONS TABLE:
MONTHLY PREVIOUS MiNIMUM REPORTING SAMPLE
PARAMETERS UNIT DAILY MAX PERMIT SAMPLING
AVG. FREQUENCY TYPE
LIMITS FREQUENCY
PHYSICAL
FLow MGD * * SAME WEEKDAYS MONTHLY 24 HR. ToT
CONVENTIONAL
CHLORINE, TOTAL RESIDUAL (TRC) £ ng/L * * INTERIM WEEKDAYS s MONTHLY GRAB
CHLORINE, TOTAL RESIDUAL (TRC) t ng/L 19.0 8.0 FINAL WEEKDAYS MONTHLY GRAB
pH T SuU 6.5709.0 - SAME WEEKDAYS s MONTHLY GRAB
TOTAL SUSPENDED SOLIDS (TSS) mg/L 100 50 SAME ONE/MONTH MONTHLY GRAB
METALS
ALUMINUM, TR ng/L * * NEW ONE/MONTH MONTHLY GRAB
IRON, TR ng/L 1504 862 NEW ONE/MONTH MONTHLY GRAB
NUTRIENTS
AMMONIA AS N —ALL INTERIM mg/L * * INTERIM ONE/MONTH MONTHLY GRAB
AMMONIA AS N — JAN, FEB, MAR,
mg/L 5.7 1.7 FINAL ONE/MONTH MONTHLY GRAB
OcT, Nov, DEC
AMMONIA AS N — APRIL mg/L 5.7 15 FINAL ONE/MONTH MONTHLY GRAB
AMMONIA AS N — MAY mg/L 5.7 11 FINAL ONE/MONTH MONTHLY GRAB
AMMONIA As N — JUNE mg/L 5.7 0.8 FINAL ONE/MONTH MONTHLY GRAB
AMMONIA As N - JuLy, AUGUST mg/L 5.7 0.7 FINAL ONE/MONTH MONTHLY GRAB
AMMONIA As N — SEPTEMBER mg/L 5.7 0.9 FINAL ONE/MONTH MONTHLY GRAB
KJELDAHL NITROGEN, TOTAL (TKN) mg/L * * NEW ONE/MONTH MONTHLY GRAB
NITRATE PLUS NITRITE AS N mg/L * * NEW ONE/MONTH MONTHLY GRAB
NITROGEN, TOTAL (TN) ** mg/L * * NEW ONE/MONTH MONTHLY CALC
OTHER
CHLOROFORM ng/L * * NEW ONE/YEAR ANNUALLY GRAB
CHLORIDE mg/L * * INTERIM ONE/MONTH MONTHLY GRAB
CHLORIDE mg/L 358 195 FINAL ONE/MONTH MONTHLY GRAB
SULFATE mg/L * * NEW ONE/MONTH MONTHLY GRAB
CHLORIDE PLUS SULFATE mg/L * * NEW ONE/MONTH MONTHLY GRAB
WET TEST - CHRONIC TUc * - NEW ONE/YEAR ANNUALLY GRAB
* monitoring and reporting requirement only
o weekly monitoring — see permit
) weekday monitoring — see permit
i DO is a minimum — see permit
ol TN is a calculation — see permit
t report the minimum and maximum pH values; pH is not to be averaged
b An ML is established for TRC; see permit.
new parameter not established in previous state operating permit
interim  parameter requirements prior to end of SOC
final parameter requirements at end of SOC

TR total recoverable



Dyno Nobel - LOMO
Fact Sheet Page 27 of 39

DERIVATION AND DISCUSSION OF LIMITS:
PHYSICAL:

Elow

In accordance with [40 CFR Part 122.44(i)(1)(ii)] the volume of effluent discharged from each outfall is needed to ensure
compliance with permitted effluent limitations. If the facility is unable to obtain effluent flow, then it is the responsibility of the
facility to inform the Department, which may require the submittal of an operating permit modification. The facility will report
the total flow in millions of gallons per day (MGD), Previous flow measurements were every weekday; continued; the facility is
not required to obtain a measurement on federal holidays. The facility reported from 0.2 to 0.7 MGD in the last permit term.
Some of the data in the eDMR system is incorrect; all data reported above “1 MGD” is actually in gallons per minute (gpm).

Temperature
The facility sampled temperature during the last permit term. There is no exogenous sources of temperature at this outfall

therefore temperature monitoring is removed. The data reflected appropriate seasonal fluctuations. Monitoring removed.
CONVENTIONAL:

Chlorine, Total Residual (TRC)

The facility reported from non-detect to 540 pg/L in the last permit term. This pollutant has reasonable potential based on the data
and type of wastewater. This facility uses bleach to disinfect. There are no technology limits established for this parameter
therefore water quality limits are the most protective. The effluent limits are calculated as follows, however, the Department has
established an ML for this parameter; the ML is 130 pg/L, see note 1 in the permit. The facility may need to install a
dechlorination system; an SOC is afforded; see SCHEDULE OF COMPLIANCE in Part Il for more information. This parameter must
be measured on site each weekday to meet the 15 minute holding time.

Acute AQL: 19 pg/L

Chronic AQL: 11 pg/L

LTAa: WLAa * LTAa multiplier = 19 * 0.227 = 4.322 [CV: 0.886, 99th %ile]

LTAc: WLAc * LTAc multiplier = 11 * 0.409 = 4.495 [CV: 0.886, 99th %ile]

use most protective LTA: 4.322

Daily Maximum: MDL = LTA * MDL multiplier = 4.322 * 4.396 = 19 pg/L [CV: 0.886, 99th %ile]

Monthly Average: AML = LTA * AML multiplier = 4.322 * 1.834 = 7.928 pg/L [CV: 0.886, 95th %ile, n=4]

pH

6.5 to 9.0 SU - instantaneous grab sample. Water quality limits per 10 CSR 20-7.031(5)(E) are applicable to this outfall because
there is no mixing considerations for Buffalo Creek. pH is a fundamental water quality indicator. The facility reported from 6.9 to
9.5 SU; there is reasonable potential for this WQBEL. Section 7.1 of the application supplemental materials indicated that the 4.9
value was inaccurate, and the true value was 7.8 SU and requested this parameter be changed to the TBEL limit of 6.0 to 9.0. Per
antibacksliding requirements at 33 USC 1342(0)(1) referring to 33 USC 1313 (d)(4)(B), the WQBEL limit cannot be changed
because an antidegradation review was not completed; additionally, this value cannot be changed because the Department must
implement the most stringent or protective applicable limit per 40 CFR 122.44(b)(1) and 10 CSR 20-7.015(9)(A).

For pH, metals leachability and ammonia availability in wastewater is dependent on pH. Limitations in this permit will protect
against aquatic organism toxicity, downstream water quality issues, human health hazard contact, and negative physical changes
in accordance with the general criteria at 10 CSR 20-7.031(4) and the Clean Water Act’s (CWA) goal of 100% fishable and
swimmable rivers and streams. This parameter must be measured on site weekdays to meet the 15 minute holding time. The last
permit also required weekday sampling.

Settleable Solids (SS)

The previous permit required a daily maximum limit of 1.0 mL/L/hr and a monthly average of 1.0 mL/L/hr. There is no numeric
water quality standard for SS. The facility reported only 0.5 mL/L/hr in the last permit term which was non-detect therefore this
parameter provides no information to the facility nor to the department about their wastewater. This parameter is removed
because there is no RP to maintain this as a WQBEL, and because all of the data were non-detect, there is no reason to keep this
parameter as a technology limit (TBEL) either as it is ineffective in determining changes in wastewater. See REASONABLE
POTENTIAL in Part I11 of the fact sheet for additional information about WQBELS.




Dyno Nobel - LOMO
Fact Sheet Page 28 of 39

Total Suspended Solids (TSS)

Monitoring with a daily maximum limit of 100 mg/L and a monthly average of 50 mg/L continued from the previous permit,
based on a BAT case-by case determination of technology; established and continued pursuant to 10 CSR 20-7.015(8)(1)1 as best
professional judgment. There is no numeric water quality standard for TSS; however, sediment discharges can negatively impact
aquatic life habitat. This limit is also protective of narrative water quality for solids in 10 CSR 20-7.031(4)(A), (4)(B), (4)(C), and
(4)(H). Buffalo Creek in this area is characterized by backwater of Mississippi River; therefore Buffalo Creek level is dependent
on Mississippi River level. The TSS limit assigned is preventative of settleable solids as well. TSS is also a valuable indicator
parameter. TSS monitoring allows the facility to identify increases in TSS indicating uncontrolled materials leaving the site.
Increased suspended solids in the discharge can lead to decreased available oxygen for aquatic life and an increase of surface
water temperatures in a receiving stream. Suspended solids can also be carriers of toxins, which can adsorb to the suspended
particles; therefore, total suspended solids are a valuable indicator parameter for other pollution. The facility reported from 1 to 70
mg/L in the last permit term. The limit established is achievable through proper operational and maintenance of BMPs and falls
within the range of values implemented in other permits having similar industrial activities. This facility has reasonable potential
to cause or contribute to these narrative quality criteria, therefore the limits must be maintained for this discharge.

METALS:

Aluminum, Total Recoverable

Aluminum is a probable pollutant of concern at this outfall. Aluminum from entrained solids intake from Buffalo Creek has the
potential to be concentrated and discharged from the backwash at levels which could contribute to WQ exceedances. The
Mississippi River background levels average about 170 pg/L; the facility has stated that the intake from Buffalo creek is
backwater from the Mississippi River. Other similar facilities (water treatment plants) have aluminum as a POC. The EPA has
proposed revised WQS for this parameter where total organic carbon (TOC) and pH should be measured concurrently and is used
in calculating the site specific limit. However, the Department plans to establish TOC and pH on a regional watershed basis
unless the facility supplies site specific information. Therefore, if the facility wishes to sample and submit data for TOC in
addition to the aluminum, they may submit the TOC sample results at the next permit renewal.

Iron, Total Recoverable

Previous permit limits were monitoring only; the facility reported between 126 and 880 pg/L in the last permit term. This
parameter has RP; see fact sheet Part 111, REASONABLE POTENTIAL. Based on the data, the facility is able to meet the new limits as
long as the facility maintains historical effluent quality and the facility is required to take a sample monthly; previous sampling
requirement was quarterly. This facility uses an iron flocculent in the water treatment plant process. The facility should sample
more frequently if needed to meet the monthly average.

Chronic AQL.: 1000 pg/L

Acute WLA: Ce = ((1.496 cfsDF + 0 cfsZID) * n/a— (0 cfsZID * 0 background)) / 1.496 cfsDF = n/a

Chronic WLA: Ce = ((1.496 cfsDF + 0 cfsMZ) * 1000 — (0 cfsMZ * 0 background)) / 1.496 cfsDF = 1000
LTAc: WLAc * LTAc multiplier = 1000 * 0.618 = 617.601 [CV: 0.44, 99th %ile]

Daily Maximum: MDL = LTA * MDL multiplier = 617.601 * 2.435 = 1503.6 pug/L [CV: 0.44, 99th %ile]
Monthly Average: AML = LTA * AML multiplier = 617.601 * 1.396 = 862.4 pg/L [CV: 0.44, 95th %ile, n=4]

NUTRIENTS:

Ammonia, Total as Nitrogen

Nitrogen is expected to be present in this discharge therefore monthly monitoring is required per 10 CSR 20-7.015(9)(D)8.B. The
facility reported 4 mg/L in the application, therefore there is reasonable potential. Early life stages are present per 10 CSR 20-
7.031(5)(B)7.C & Table B3, and salmonids are absent based on WWH designation of stream; total ammonia nitrogen criteria
apply. See Part 11l — WASTELOAD ALLOCATIONS for more information. The facility supplied the median pH of this outfall in the
application as 8.2 SU, therefore the site specific pH value is used instead of ecoregion standards. The facility will need to install
treatment to meet these limits; an SOC is afforded. The below limits were calculated on a monthly basis; however, the pH data
used was consistent for the whole year, therefore pH was the determining factor. Many months calculated the same result; those
were grouped together for brevity.

January, February, March, October, November, December
Acute AQL WQS (CMC): (0.411/(1+1017.204- pH[8.2]))+(58.4/(1+10"(pH[8.2]-7.204)) = 5.7 mg/L
Chronic AQL WQS (CCC): (0.0577/(1+1077.688 — pH[8.2]))+(2.487/(1+10"pH[8.2]-7.688))*MIN(2.85,(1.45*1070.028*(25-temp[2.8]))) = 1.7 mg/L

April
Acute AQL WQS (CMC): (0.411/(1+107.204- pH[8.2]))+(58.4/(1+10~(pH[8.2]-7.204)) = 5.7 mg/L
Chronic AQL WQS (CCC): (0.0577/(1+10"7.688 — pH[8.2]))+(2.487/(1+10"pH[8.2]-7.688))*MIN(2.85,(1.45*10"0.028*(25-temp[ 16.1]))) = 1.5 mg/L

May
Acute AQL WQS (CMC): (0.411/(1+1017.204- pH[8.2]))+(58.4/(1+10~(pH[8.2]-7.204)) = 5.7 mg/L



Dyno Nobel - LOMO
Fact Sheet Page 29 of 39

Chronic AQL WQS (CCC): (0.0577/(1+10°7.688 — pH[8.2]))+(2.487/(1+10"pH[8.2]-7.688))*MIN(2.85,(1.45*10"0.028*(25-temp[21]))) = 1.1 mg/L

June
Acute AQL WQS (CMC): (0.411/(1+1017.204- pH[8.2]))+(58.4/(1+10"(pH[8.2]-7.204)) = 5.7 mg/L
Chronic AQL WQS (CCC): (0.0577/(1+10"7.688 — pH[8.2]))+(2.487/(1+10"pH[8.2]-7.688))*MIN(2.85,(1.45*100.028*(25-temp[26]))) = 0.8 mg/L

July, August
Acute AQL WQS (CMC): (0.411/(1+1017.204- pH[8.2]))+(58.4/(1+10"(pH[8.2]-7.204)) = 5.7 mg/L
Chronic AQL WQS: (0.0577/(1+10"7.688 — pH[8.2]))+(2.487/(1+10"pH[8.2]-7.688))*MIN(2.85,(1.45*10"0.028*(25-temp[29.4]))) = 0.7 mg/L

September
Acute AQL WQS: (0.411/(1+1077.204- pH[8.2]))+(58.4/(1+10~(pH[8.2]-7.204)) = 5.7 mg/L
Chronic AQL WQS: (0.0577/(1+1077.688 — pH[8.2]))+(2.487/(1+10~pH[8.2]-7.688))*MIN(2.85,(1.45*1070.028*(25-temp[25.6]))) = 0.9 mg/L

Kjeldahl Nitrogen, Total (TKN)
Nitrogen is present in this discharge therefore monthly monitoring is required per 10 CSR 20-7.015(9)(D)8.B.

Nitrate plus Nitrite
Nitrogen is present in this discharge therefore monthly monitoring is required per 10 CSR 20-7.015(9)(D)8.B.

Nitrogen, Total (TN)

Submitting total nitrogen data is required. TN is a calculation using TKN + Nitrate + Nitrite. Or alternatively, a sample may be
collected and analyzed directly for TN which is a grab sample. Data was collected quarterly over the last permit term where they
reported from non-detect to 21 mg/L, however monthly monitoring is now required because nutrients are primary pollutants of
concern.

DISINFECTION By-PrRobucTs (DBP)

This facility uses bleach to disinfect. These four parameters are listed in Missouri’s Water Quality Standards for human health
protection; these are commonly known as disinfection byproducts and are regulated as such.

Common Name Listed WQS Name HHP Standard
Chloroform Trichloromethane 470 pg/L
Bromoform Tribromomethane 360 pg/L
Bromodichloromethane Dichlorobromomethane 46 pg/L
Dibromochloromethane Chlorodibromomethane 34 pg/L

Human health protection standards apply to all waters, not only waters assigned the drinking water use. Human health includes
fish consumption. The facility reported 27.7 ug/L for chloroform in the application for renewal. Given only one parameter in this
group was detected, annual monitoring is required for that single, detected, parameter. This requirement is implemented under 10
CSR 20-7.015(8)(I)1 as best professional judgment to determine if limits are necessary to protect human health.

OTHER:

Chloride

The facility shall sample and independently report the analytical value of chloride monthly. The facility reported from 121 to
904.7 mg/L in the last permit term. Given the data, the facility cannot meet the new water quality based effluent limit (WQBEL)
therefore an SOC is provided; see Part 111 SCHEDULE OF CoMPLIANCE for more information. One sample per month is required,
however, the facility may take additional samples if it is necessary to determine changes in the effluent over time, or to meet the
monthly average.

Acute AQL: 860 mg/L

Chronic AQL.: 230 mg/L

LTAa: WLAa * LTAa multiplier = 860 * 0.376 = 323.447 [CV: 0.494, 99th %ile]

LTAc: WLAC * LTAc multiplier = 230 * 0.585 = 134.498 [CV: 0.494, 99th %ile]

use most protective LTA: 134.498

Daily Maximum: MDL = LTA * MDL multiplier = 134.498 * 2.659 = 357.6 mg/L [CV: 0.494, 99th %ile]

Monthly Average: AML = LTA * AML multiplier = 134.498 * 1.449 = 194.9 mg/L [CV: 0.494, 95th %ile, n=4]

Sulfate
Monitoring required to determine chloride plus sulfate below. The facility shall sample and independently report the analytical
value of sulfate.



Dyno Nobel - LOMO
Fact Sheet Page 30 of 39

Chloride Plus Sulfate

The sum of chloride and sulfate will be provided. The facility will sum the samples from the same sampling event, and report the
maximum sum. Given the values of chloride reported during the last permit term, this parameter must also be evaluated. Chloride
plus sulfate has a separate WQS per 10 CSR 20-7.031(5)(L) and Table A for protection of aquatic life.

Whole Effluent Toxicity (WET) Test, Chronic

Annual monitoring is required to determine if reasonable potential exists for the discharge to cause toxicity within the receiving
stream based on the factors listed in Part 111, REASONABLE POTENTIAL, and WHOLE EFFLUENT ToxICITY (WET) TEST. Newly
identified toxic parameters exist at this outfall. The facility has not obtained a WET test for this outfall; this is a new requirement.
The standard Allowable Effluent Concentration (AEC) for facilities without mixing considerations is 100%. The standard dilution
series for facilities discharging to waterbodies with no mixing considerations is 100%, 50%, 25%, 12.5%, & 6.25% as 10 CSR
20-7.015((9)(L)4.A states the dilution series must be proportional. The facility will report the TU for each species.




Dyno Nobel - LOMO

Fact Sheet Page 31 of 39
OUTFALL #008 — PROCESS WASTEWATER AND COOLING WASTEWATER; MAIN FACILITY OUTFALL
EFFLUENT LIMITATIONS TABLE:
DaiLY MONTHLY PREVIOUS MiNMuM REPORTING SAMPLE
PARAMETERS UNIT PERMIT SAMPLING
MaX AVG. FREQUENCY TYPE
LIMITS FREQUENCY
PHYSICAL (LIMIT SET T) TEMPERATURE
FLow MGD * * SAME DAILY MONTHLY 24 HR. TOT
EFFLUENT FLOW (QE) cfs * * SAME DAILY MONTHLY MEAS.
EFFLUENT TEMPERATURE (Te) °F * * SAME DAILY MONTHLY MEAS.
STREAM FLOW (Qs) cfs * * SAME DAILY MONTHLY MEAS.
STREAM TEMPERATURE (Ts) °F * * SAME DAILY MONTHLY MEAS.
AT | °F 5 * SAME DAILY MONTHLY CALC.
Tecar JANUARY LL °F 45 * SAME DAILY MONTHLY CALC.
Toev JANUARY LL °F 48 * SAME DAILY MONTHLY CALC.
Tcar FEBRUARY L °F 45 * SAME DAILY MONTHLY CALC.
Toev FEBRUARY L1 °F 48 * SAME DAILY MONTHLY CALC.
Tear MARCH L1 °F 57 * SAME DAILY MONTHLY CALC.
Toev MARCH LL °F 60 * SAME DAILY MONTHLY CALC.
Tear APRIL LL °F 68 * SAME DAILY MONTHLY CALC.
Toev APRIL LL °F 71 * SAME DAILY MONTHLY CALC.
Tear MAY LL °F 78 * SAME DAILY MONTHLY CALC.
Toev MAY LL °F 81 * SAME DAILY MONTHLY CALC.
Tear JUNE LL °F 86 * SAME DAILY MONTHLY CALC.
Toev JUNE LL °F 89 * SAME DAILY MONTHLY CALC.
Tear JuLY LL °F 88 * SAME DAILY MONTHLY CALC.
ToevJuLy LL °F 91 * SAME DAILY MONTHLY CALC.
Tear AUGUST LL °F 88 * SAME DAILY MONTHLY CALC.
Toev AUGUST LL °F 91 * SAME DAILY MONTHLY CALC.
Tcap SEPTEMBER L) °F 86 * SAME DAILY MONTHLY CALC.
Toev SEPTEMBER L1 °F 89 * SAME DAILY MONTHLY CALC.
Tcar OCTOBER | °F 75 * SAME DAILY MONTHLY CALC.
Toev OCTOBER L4 °F 78 * SAME DAILY MONTHLY CALC.
Tcar NOVEMBER 1L °F 65 * SAME DAILY MONTHLY CALC.
Toev NOVEMBER L1 °F 68 * SAME DAILY MONTHLY CALC.
Tcar DECEMBER L4 °F 52 * SAME DAILY MONTHLY CALC.
Toev DECEMBER L °F 55 * SAME DAILY MONTHLY CALC.
TiME OF DEVIATION-MONTH L hours * * NEW DAILY MONTHLY CALC.
ToTAL TIME OF DEVIATION 41 hours 87.6 * SAME DAILY YEARLY CALC.
CONVENTIONAL (LIMIT SET M) MONTHLY
OIL & GREASE mg/L 15 10 SAME WEEKLY ¥ MONTHLY GRAB
PHT SU 6.5109.0 - SAME CONTINUOUS MONTHLY CONTIN.
PH: INDIVIDUAL EXCURSION TIME * minute 60 * SAME CONTINUOUS MONTHLY SUM
PH: TOTAL EXCURSION TIME T hours - 7.43 SAME CONTINUOUS MONTHLY SUM
NUTRIENTS (LIMIT SET N)
MMONIA AS N — JAN, FEB, MAR m . . INTERIM WEEKLY ¥ MONTHLY GRAB
A N -JaN, FEB, M /L 128.4 48.9 o
MMONIA AS N — JAN, FEB, MAR m . . FINAL WEEKLY ¥ MONTHLY GRAB
A N -JaN, FEB, M /L 87.8 48.9 o
AMMONIA As N — APR, MAY, JUN mg/L 128.4 51.9 INTERIM WEEKLY ¥ MONTHLY GRAB
AMMONIA As N — APR, MAY, JUN mg/L 87.8 51.9 FINAL WEEKLY ¥ MONTHLY GRAB
AMMONIA As N - JuL, AuG, SEP mg/L 128.4 51.9 INTERIM WEEKLY % MONTHLY GRAB
AMMONIA As N - JuL, AuG, SEp mg/L 87.8 51.9 FINAL WEEKLY % MONTHLY GRAB
AMMONIA AS N — OCTOBER mg/L 128.4 48.9 INTERIM WEEKLY % MONTHLY GRAB




Dyno Nobel - LOMO

Fact Sheet Page 32 of 39
DAILY MONTHLY | "REVIOUS MiNIMUM REPORTING SAMPLE
PARAMETERS UNIT PERMIT SAMPLING
MAX AVG. FREQUENCY TvYpPE
LIMITS FREQUENCY

AMMONIA As N — OCTOBER mg/L 87.8 48.9 FINAL WEEKLY ¥ MONTHLY GRAB
AMMONIA As N - Nov, DEc mg/L 128.4 48.9 INTERIM WEEKLY ¥ MONTHLY GRAB
AMMONIA As N - Nov, DEc mg/L 92,5 48.9 FINAL WEEKLY % MONTHLY GRAB
AMMONIAASN —ALL, ELG Ibs/day 420 158 ?191(1% WEEKLY ¥ MONTHLY GRAB
KJELDAHL NITROGEN, TOTAL (TKN) mg/L * * NEW ONE/MONTH MONTHLY GRAB
NITRATE AS N mg/L * * SAME WEEKLY % MONTHLY GRAB
NITRATE AS N Ibs/day 587 218 ‘g;j WEEKLY ¥ MONTHLY GRAB
NITRITE ASN mg/L * * QUARTER ONE/MONTH MONTHLY GRAB
NITRATE PLUS NITRITE AS N mg/L * * QUARTER ONE/MONTH MONTHLY GRAB
NITROGEN, TOTAL (TN) ** mg/L * * QUARTER ONE/MONTH MONTHLY CALC
OTHER (LIMIT SET B — BIANNUAL)
WET TEeST - ACUTE ‘ TUa ‘ 3.3 - SAME 2XIYEAR BI-ANNUALLY GRAB

* monitoring and reporting requirement only

o weekly monitoring — see permit

) weekday monitoring — see permit

i DO is a minimum — see permit

fald TN is a calculation — see permit

t report the minimum and maximum pH values; pH is not to be averaged

I An ML is established for TRC; see permit.

new parameter not established in previous state operating permit

interim  parameter requirements prior to end of SOC

final parameter requirements at end of SOC

contin  continuous monitoring requirement

DERIVATION AND DISCUSSION OF LIMITS:
PHYSICAL:

Flow

In accordance with [40 CFR Part 122.44(i)(1)(ii)] the volume of effluent discharged from each outfall is needed to ensure
compliance with permitted effluent limitations. If the facility is unable to obtain effluent flow, then it is the responsibility of the
facility to inform the Department, which may require the submittal of an operating permit modification. The facility will report
the total flow in millions of gallons per day (MGD), daily monitoring continued from previous permit. The facility reported from
0.3 t0 0.48 MGD in the application. Some of the data input into the eDMR system is in gallons per minute (gpm).

Temperature
The Department considered thermal discharge a pollutant of concern for this facility as is required by the CWA. Previous

discharge temperatures exceeded permitted limits. This facility is in Zone 1A. Compliance values have not changed since last
permit issuance. This parameter must be measured on site to meet the 15 minute holding time.

Water Quality Limitations:

In accordance with 10 CSR 20-7.031(5)(D)5., water contaminant sources shall not cause or contribute to Mississippi River
temperature in excess of the temperatures listed in the effluent limitations table. The facility is located between Lock and Dam
No. 25 and Lock and Dam No. 26, therefore the facility is in Zone 1B. Missouri’s WQS temperature criteria [10 CSR 20-
7.031(5)(D)1. through (5)(D)6.] establish two main areas of compliance for all habitats. The first compliance requirement deals
with the change of temperature in degrees Fahrenheit stated as delta temperature (or AT). The second compliance requirement
deals with the result of a calculation of the receiving stream’s temperature not to exceed (Tqev) at the edge of the thermal mixing
Zone.

Meanings of Equations and Variables:

Variables and calculations which may be included in this permit are described as follows. Not all variables will be used in all
calculations.

e Qe effluent flow in cubic feet per second (“ft3/sec” or cfs)



Dyno Nobel - LOMO
Fact Sheet Page 33 of 39

e Qs ambient up-stream stream flow in cfs. It is the Department’s expectation the permittee will obtain the Qs data from an
appropriate and nearest upstream United States Geological Survey (USGS) or United States Army Corps of Engineers
(USACE) gauging stations

e  Ts: upstream in-stream temperature reported in °F

o Te: the effluent temperature and reported in °F. This is a direct measure of the temperature of the effluent.

e AT: calculation of the amount of change in temperature, as compared to the upstream temperature, at the edge of the allowed
thermal mixing zone

e  Temz: signifies the equation used to calculate the receiving stream’s temperature at the edge of the allowed thermal mixing
zone; used to determine compliance with numeric permit limitations

e  Tcapand Teev: thermal compliance points for the facility

Missouri’s WQS temperature criteria for warm water habitats (WWH) [10 CSR 20-7.031(5)(D)1.] establishes thermal discharges
cannot cause a change in the receiving stream’s temperature (AT) of more than five (5) degrees and a Tcap Of 90 °F. Missouri’s
WQS establishes specific Tcap values for discharges to the Mississippi River in [10 CSR 20-7.031(5)(D)5.] to which this facility
applies. The regulation also establishes a percent, in time, deviation allowance from the established T, for the Mississippi River
as well as a maximum temperature not to exceed (Tdev) Teap +3 °F.

Both compliance requirements (AT and Tcapigev) are to be established at the edge of the thermal mixing zone (designated as Temz).
Thermal mixing zones are established on permanent (P) streams or other streams where available. Mixing zone regulations are
contained in [10 CSR 20-7.031(5)(D)6.]. Streams with no mixing considerations must meet AT and Teap at the end of the pipe.
Similar to Missouri’s WQS’s toxic mixing considerations which use low-flow considerations (i.e. 7Q10), the temperature
regulations require the Department establish a thermal mixing zone limited to either 25% of the cross-sectional area or 25%
volume of a river. This approach assumes the receiving water is able to consume 100% of the heat energy being discharged.
Volume of discharge (for the river and the facility) is measured in cubic feet per second (ft¥/sec, or cfs). Typically discharge is
obtained from a nearby upstream United States Geological Survey (USGS) or United States Army Corps of Engineers (USACE)
gauging station. If there is a significant distance from the facility to the nearest upstream gauging station, it may be in the best
interest of the permittee to fund a new gauging station. Additionally, the Department will only use gauging station data as a viable
source of receiving stream flow. Meaning effluent flows from other point sources may not be considered (i.e. added) to the flow
determination. If there is a near-by gauging station downstream of the facility, then the permittee can use this data but must
subtract their daily effluent discharge from the receiving stream flow. The Department may also have the permittee subtract other
inputs as necessary.

There are no regulatory requirements to determine a monthly average value for temperature as the regulations are written as short-
term maximums. However, the Department has determined reporting monthly average for Tcap and AT to be an important measure
of trends.

Compliance Determination with AT °F for a Warm Water Habitat:

Missouri’s WQS temperature criteria [10 CSR 20-7.031(5)(D)1.] establishes point sources discharging thermal pollution to WWH
streams in Missouri shall not raise or lower the temperature of the receiving stream by 5°F. Because this is a WQS, these criteria
can be applied at the edge of the thermal mixing zone. In the determination of compliance with the temperature criteria of AT,
several variables must be obtained as described below. The following calculation determines compliance with the A5 °F. If the AT
is greater than 5 °F, the facility is in non-compliance. All facilities are subject to the AT requirement unless there is no upstream
available for measuring.

Compliance Determination with Mississippi River Temperature Criteria:

Missouri WQS temperature criteria [10 CSR 20-7.031(5)(D)5.] establishes point sources discharging to the Mississippi River
shall not cause or contribute to thermal pollution within the receiving stream. The methodology for the determination of
compliance is similar to the T for 90 °F established above. The fundamental difference is the variable monthly temperature cap
and value to never be exceeded. Thus, the criteria are established per calendar month and per Mississippi River Zone, as follows:

MississIPPI RIVER USGS ZONE TEMPERATURES
ZONE 1A (AREA A) OR ZONE 1B (AREA B) ZONE 2 (AREAC)
MONTH
T in °F 'I'_en_1peratur_e . Teapin °F 'I?emperatur_e .
Deviation Tgey Iin °F Deviation Tgey in °F
JANUARY 45 48 50 53
FEBRUARY 45 48 50 53
MARCH 57 60 60 63
APRIL 68 71 70 73
MAY 78 81 80 83
JUNE 86 89 87 90




Dyno Nobel - LOMO

Fact Sheet Page 34 of 39
MississIPPI RIVER USGS ZONE TEMPERATURES
ZONE 1A (AREA A) OR ZONE 1B (AREA B) ZONE 2 (AREA C)
MONTH
Teap in °F T_en)peratur_e . Teapin °F T_emperatur_e .
Deviation Tgey In °F Deviation Tgey in °F
JuLy 88 91 89 92
AUGUST 88 91 89 92
SEPTEMBER 86 89 87 90
OCTOBER 75 78 8 81
NOVEMBER 65 68 70 73
DECEMBER 52 55 57 60

Area A = USGS Zone 1A: Des Moines River to Lock and Dam No. 25.
Area B = USGS Zone 1B: Lock and Dam No. 25 to Lock and Dam No. 26.
Area C = USGS Zone 2: Lock and Dam No. 26 to the Missouri-Arkansas state line.

Compliance Determination with Mississippi River Deviation Allowance Criteria:

Compliance with deviation allowances are a two-step process established at [10 CSR 20-7.031(5)(D)5.]. First, the facility
calculates the temperature at the edge of the mixing zone [Tem]. If the calculated temperature is below the Tcap, the facility is in
compliance. If the calculated temperature has exceeded the Teap, then the Tqev limit is reviewed. See above table for temperature
deviation allowances. Teev= Tcap + 3 °F. For example, a facility located in Area C is discharging during the month of January,
their Tcap limit would be 50 °F and their Tgey limit would be 53 °F. The Tcqp and Teev calculations are identical (Temz), however, the
compliance point (permit limit) is different. The Tqev is also called a temperature maximum and is never to be exceeded.

Secondly, if the Tcqp has been exceeded, the facility must then determine the amount of time the T, was exceeded. Regardless if
the Taev is being exceeded or not, the time (in hours) of Tca, exceedance is still reported. The time deviation allowance, based on
the USGS Zone, provides a specific aggregate of hours per year a facility can exceed their monthly T,y limit. The site-specific
criteria for the Mississippi River allows the permittee to exceed their applicable criteria either 1% of the year for Zone 1A and
2A,; and 5% of the year for Zone 1B. It has been determined this percent exceedances allowance should be tracked in hours for a
calendar year.

MississIPPI RIVER USGS ZONES

ZONE 1A (AREA A) ZONE 1B (AREA B) ZONE 2 (AREA Q)
PERCENTAGE
EXCEEDANCE 1% 5% 1%
ALLOWED
TEMPORAL [(365)(24)(0.01)] = B [(365)(24)(0.01)] =
EXCEEDANCE 87.6 hours 4[:-(3386535%2)(50&2%&; 87.6 hours
ALLOWED (87 hours and 36 minutes) (87 hours and 36 minutes)

Tracking of time used for percent time deviation allowance, can be captured and tracked via an effluent limit in MoCWIS. Any
time a facility exceeds Tcqp the time deviation allowance “clock™ is running. For every episode the permittee uses their available
time, the operating permit requires the permittee submit the time with their discharge monitoring report (DMR) to state they
exceeded their Tcap. Compliance is based on the temporal allowance each year.

L AT = [((Qs/4)Ts + QeTe) / ((Qs/4) + Qe)] - Ts

AT the change in temperature in °F at the edge of the thermal mixing zone
Qs/4 the receiving stream flow in cfs divided by 4

Qe effluent flow in cfs

Ts measured stream temperature

Te measured temperature of effluent

LL To calculate the temperature of the stream at the edge of the mixing zone, the facility will use the following equation:
Designated as Tem, in the equation below, the facility can determine compliance with Tgev, Tcap, and percent time deviation
allowance.

Temz = [((Q/4)Ts + QeTe) / ((Qs/4) + Qe))]

Temz the temperature of the receiving stream at the edge of the thermal mixing zone

Qs/4 the receiving stream flow in cfs divided by 4
Qe effluent flow in cfs
Ts measured stream temperature

Te measured temperature of effluent



Dyno Nobel - LOMO
Fact Sheet Page 35 of 39

Temperature cap (Tcap) is the effluent temperature in the receiving stream at the edge of the thermal mixing zone. It may be
exceeded for no more than 87.6 hours (87 hours and 36 minutes).

Temperature deviation (Tgey) is the maximum effluent temperature limit applicable in the receiving stream at the edge of the
thermal mixing zone which may never be exceeded. MoCWIS is set up to receive one value for the thermal limitations for
each month. The facility will violate the thermal limit if the value entered in MoCWIS is above the Tgey value for the month.

Percent Time Deviation Allowance: Missouri’s Water Quality Standards allows permittees to exceed their applicable Tecap

criteria (but not the Tqey criteria). The time of deviation allowance shall be tracked in hours per year any time their calculated

temperature values exceed a specific month’s daily maximum T, effluent limit. The permittee is required to monitor and

report the total monthly exceedance time.

a) If Teme is less than Tcap then the permittee records “0” hours deviation.

b) Any time Tem: is above Tcqp then the facility reports the number of hours of deviation.

c) The permittee shall report each month and on January 28™ for each calendar year the total number of hours the facility
exceeded their temperature cap effluent limits; compliance is based on exceedances for the entire year.

A violation occurs if either:
a) The percent time deviation allowance is above 87.6 hours (87 hours and 36 minutes) for the calendar year; and/or
b) The Tem, value reported is above the Tgey limitation.

Adding Temperature Data into the eDMR System:

Te: The facility will enter the outfall temperature (without mixing) to parameter numbers 72047 (temperature, summer) and
72048 (temperature, winter), respectively for the seasons.

Ts: 52240 (temperature, background) is the stream temperature as measured

Tdev: the maximum temperature, with mixing, identified for each month is parameter 00011; location is “calculated”

AT is parameter 03772, calculated, with mixing

CONVENTIONAL:

Oil & Grease

15 mg/L daily maximum; 10 mg/L monthly average; weekly monitoring continued from previous permit using RPD. The facility
reported from non-detect to 14 mg/L in the last permit term. In the application for renewal Part 7.3, the consultant asked to have
this parameter removed; however, data do not support removal of this parameter because there were detections of this parameter;
and the detections were above the monthly average value. Oil and grease is considered a conventional pollutant. Oil and grease is
a comprehensive test which measures for gasoline, diesel, crude oil, creosote, kerosene, heating oils, heavy fuel oils, lubricating
oils, waxes, and some asphalt and pitch. The test can also detect some volatile organics such as benzene, toluene, ethylbenzene, or
xylene, but these constituents are often lost during testing due to their boiling points. An RPD on this parameter found RP based
on the data. Oils and greases of different densities will possibly form sheen or unsightly bottom deposits at levels which vary
from 10 mg/L. To protect the general criteria, it is the responsibility of the facility to visually observe the discharge and receiving
waters for sheen or bottom deposits. The limit this permit applies does not allow the facility to violate general criteria pursuant to
10 CSR 20-7.015(4) even if data provided are below the numeric limit.

AQL Chronic: 10 mg/L per 10 CSR 20-7.031 Table Al

Set chronic standard equal to chronic WLA per TSD 85.4.2 (EPA/505/2-90-001); multiply by 1.5 to obtain acute limit.

10 mg/L * 1.5 = 15 mg/L

pH

6.5 to 9.0 SU*. The Water Quality Standard at 10 CSR 20-7.031(5)(E) states water contaminants shall not cause pH to be outside
the range of 6.5 to 9.0 standard pH units; technology limits less protective; limits continued from previous permit. Continuous
sampling; monthly reporting. Compliance is based on excursion time, not actual pH limitations as the assimilative capacity of the
receiving waterbody can absorb excursions of pH. The facility reported from 2.7 to 8.6 SU in the last permit term; this parameter
has RP based on the data. Per antibacksliding requirements 33 USC 1313 (d)(4)(B), the WQBEL limit can not be changed
because an antidegradation review was not completed. This parameter must be measured on site to meet the 15 minute holding
time.

*When sampling continuously, 40 CFR 401.17 allows the facility to exceed permitted effluent limitations 7 hours and 26 minutes
(equals 7.43 hours) in any one calendar month and no individual excursion shall last longer than 60 minutes when using
continuous monitoring. Limits continued from previous permit. Continuous sampling required, monthly reporting.



Dyno Nobel - LOMO
Fact Sheet Page 36 of 39

NUTRIENTS:

Ammonia, Total as Nitrogen
Weekly sampling continued from the previous permit.

Water Quality Requirements

Nitrogen is expected to be present in this discharge therefore monthly monitoring is required per 10 CSR 20-7.015(9)(D)8.B.
Additionally, ammonia is a primary pollutant of concern at this type of facility. The facility supplied the median pH in the
application of 8.0 SU. Early life stages are present [10 CSR 20-7.031(5)(B)7.C & Table B3], and salmonids are absent based on
WWH designation of stream; total ammonia nitrogen criteria apply. Background data was obtained for the Mississippi River and
was accounted for in the calculations. See Part 111 — WASTELOAD ALLOCATIONS for more information.

Previous permit limits were 128.4 daily maximum for the whole year, 51.9 mg/L summer monthly average, and 48.9 winter
monthly average; given the pH of this facility has a consistent median of 8.0 SU, 8.0 SU is used for all equations (7.8 was used
in the last permit term). New calculations based on the revised ammonia derivation memo, indicate that ammonia should be
derived monthly, and by utilizing the WQS+ mixing, instead of considering the variability of the effluent. Because these new
methods do not consider wasteload allocations, or multipliers, the WLA is calculated as follows. Where the WLAC is greater
than the WLAa, the WLAa shall be used for daily and monthly requirements.

January through October

Acute AQL WQS (CMC): (0.411/(1+10"7.204- pH[8]))+(58.4/(1+10"(pH[8]-7.204)) = 8.4 mg/L

Chronic AQL WQS (CCC): (0.0577/(1+1077.688 — pH[8]))+(2.487/(1+10"pH[8]-7.688))*MIN(2.85,(1.45*10"0.028*(25-temp[2.8]))) = 2.4 mg/L
Acute WLA: ((0.774 cfsDF + 7.736 cfs1Q10ZID) * 8.4 CMC — (7.736 cfs1Q10ZID * 0.46991 bkg)) / 0.7736143 cfsDF = 87.8 mg/L

Chronic WLA: ((0.774 cfsDF + 6502.25 cfs30Q10MZ) * 2.362 CCC - (6502.25 cfs30Q10MZ * 0.46991 bkg)) / 0.774 cfsDF = 15903.9 mg/L

November and December

Acute AQL WQS: (0.411/(1+10~7.204- pH[8]))+(58.4/(1+10(pH[8]-7.204)) = 8.4 mg/L

Chronic AQL WQS: (0.0577/(1+10"7.688 — pH[8]))+(2.487/(1+10~pH[8]-7.688))*MIN(2.85,(1.45*10"0.028*(25-temp[ 12]))) = 2.4 mg/L
Acute WLA: ((0.774 cfsDF + 7.736 cfs1Q10ZID) * 8.4 CMC — (7.736 cfs1Q10ZID * 0.46991 bkg)) / 0.7736143 cfsDF = 92.5 mg/L

Chronic WLA: ((0.774 cfsDF + 6502.25 cfs30Q10MZ) * 2.362 CCC - (6502.25 cfs30Q10MZ * 0.46991 bkg)) / 0.774 cfsDF = 15903.9 mg/L

Each month was calculated independently; however, many months had the same result. The daily maximum values for the
respective months calculated above will be implemented in the permit in place of the previous (all year) daily maximum of 128.4
mg/L. The Department must implement the most stringent or protective applicable limit per 40 CFR 122.44(b)(1) and 10 CSR 20-
7.015(9)(A)

Noting that the chronic value is above the acute value, the chronic value cannot be implemented into the permit. In these
situations where the calculation for the chronic value is greater than the acute value, the acute value is typically substituted
instead. Additionally, the facility did not request an antidegradation review to backslide, therefore backsliding is not permissible
under 33 USC 1313 (d)(4)(B) for the chronic values. The chronic values from the last permit will be retained. Additionally, the
ELG limits were considered; the minimum chronic limit is 63.0 mg/L (TBEL). Per antibacksliding requirements at 33 USC
1342(0)(1) referring to 33 USC 1313 (d)(4)(B), the WQBEL limit cannot be changed because an antidegradation review was not
completed; additionally, this value cannot be changed because the Department must implement the most stringent limit per 40
CFR 122.44(b)(1) and most protective limit per 10 CSR 20-7.015(9)(A).

Old Acute Old Chronic New Acute New Chronic
January — March 128.4 mg/L 48.9 mg/L 87.8 mg/L 48.9 mg/L
April =June 128.4 mg/L 51.9 mg/L 87.8 mg/L 51.9 mg/L
July - September 128.4 mg/L 51.9 mg/L 87.8 mg/L 51.9 mg/L
October 128.4 mg/L 48.9 mg/L 87.8 mg/L 48.9 mg/L
November - December | 128.4 mg/L 48.9 mg/L 92.5 mg/L 48.9 mg/L

The facility reported from 7 to 136 mg/L in the last permit term. The facility will need to provide an upgrade or will need to
implement operational controls to the treatment system to meet new effluent limits therefore an SOC is provided; see Part 111,
Schedule of Compliance for more information. The facility should also expect lower effluent limits in the next permit because the
Department is seeking to promulgate ammonia requirements to protect mussels.

Technology-Based Effluent Limit (TBEL) Requirements

The applicant provided updated manufacturing values; the increased manufacturing values led to an increase in TBEL limits in
Ibs/day. Because this facility is also regulated under Missouri Clean Water Law for this parameter a water quality limit in mg/L is
also supplied. The facility identified 0.3 MGD as the flow for categorical wastewater.



Dyno Nobel - LOMO

Fact Sheet Page 37 of 39
Manufacturing Pounds EITG_ ELG Limits ELG L_imits

ELG multiplier pounds per day Concentration mg/L

418 418 fertilizer Pounds Permit Permit Flow Compare Compare

Daily | Monthly | Manufactured per 1000# E_ail_y Mo_nthly MGD | Multiplier D_ail_y Mo_nthly
imit Limit Limit Limit
2E?r’:t‘;”i“m 008 | 004 2,574,099 0.001 206 103 03 | 01199041 | 8231 4115
nitric acid 0.08 0.008 1,636,830 0.001 131 13 0.3 0.1199041 52.34 5.23
air equip 0.08 0.04 1,037,000 0.001 83 41 0.3 0.1199041 33.16 16.58
Total 420 158 0.3 0.1199041 167.80 62.97

The multiplier is 1/8.34; this is back-calculating the inverse of a pound of one US gallon of water.

Discharges containing nutrients from emissions control devices were submitted to the Department with the application materials and
incorporated herein. The nitrogen loss from PM 2.5 and PM 10 air emissions wet scrubbers indicated these were assumed to be
100% nitrate. Total losses to the pollution control equipment were calculated by the facility and submitted under the permit renewal
as 1037 pounds daily loss. The permit writer then used the standard multiplier from Part 418.43.

Less stringent limits for ELGs (technology) are permissible under the backsliding regulations found at 40 CFR 122.44(l)(1) because
the circumstances on which the previous permit was based have materially and substantially changed since the time the permit was
issued and would constitute cause for permit modification; changes have occurred in the manufacturing process.

Kjeldahl Nitrogen, Total (TKN)
Nitrogen present in this discharge therefore monthly monitoring is required per 10 CSR 20-7.015(8)(1)1 best professional
judgment and per 10 CSR 20-7.015(9)(D)8.B. Previous permit did not require monitoring of TKN.

Nitrate

Nitrogen is expected to be present in this discharge therefore monthly monitoring is required per 10 CSR 20-7.015(9)(D)8.B. The
previous permit required quarterly monitoring in mg/L and monthly monitoring for Ibs/day. This permit has all nitrogen species at
the monthly frequency. The facility reported from 21 to 215 mg/L; and 51 to 227 Ibs/day in the last permit term. The facility
identified 0.3 MGD as the flow for categorical wastewater.

Manufacturing Pounds ELG ELG Limits ELG Limits
ELG multiplier pounds per day Concentration mg/L
Dynamite Pounds Permit Permit Flow Compare Compare
. Daily Monthly - Daily Monthly
Daily | Monthly | Manufactured per 1000# Limit Limit MGD Multiplier Limit Limit
222’:;;”'“ 012 0.07 2,574,099 0.001 309 180 03 | 0.1199041 123.46 72.02
nitric acid 0.17 0.023 1,636,830 0.001 278 38 0.3 0.1199041 111.22 15.05
total 587 218 0.3 0.1199041 234.67 87.06

The multiplier is 1/8.34; this is back-calculating the inverse of a pound of one US gallon of water.

The applicant provided updated manufacturing values; the increased manufacturing values led to an increase in TBEL limits in
Ibs/day. Previous ELG Limits were 423.4 Ibs/day daily maximum and 138.4 Ibs/day monthly average.

Nitrite
Nitrogen is expected to be present in this discharge therefore monthly monitoring is required per 10 CSR 20-7.015(9)(D)8.B. The
previous permit required a sum of nitrate plus nitrite as a quarterly requirement.

Nitrate plus Nitrite
The facility will sum the nitrate and nitrite values and report the sum monthly. Previous permit was quarterly, however, nitrogen
is the primary pollutant of concern at this facility therefore more frequent sampling is warranted.

Nitrogen, Total (TN)

This permit continues reporting for total nitrogen, which is a calculation using TKN + Nitrate + Nitrite. Data was collected
quarterly over the last permit term where they reported from 17 to 154 mg/L, however monthly monitoring is now required
because nutrients are primary pollutants of concern.




Dyno Nobel - LOMO
Fact Sheet Page 38 of 39

OTHER:

Whole Effluent Toxicity (WET) Test, Acute

The facility reported Pimephales from 1 to 2.5 TUa; and Ceriodaphnia from 1 to 1.6 TUa in the last permit term. Using RPD and
numeric data, there is reasonable potential to cause or contribute to toxicity in the receiving stream based on the factors listed in
Part 111, REASONABLE POTENTIAL, and WHOLE EFFLUENT TOXICITY (WET) TEST. The previous permit limits were 3.3 TUa in the
last permit; continued. The acute test is more stringent in this instance because it tests a larger percentage of the effluent.

Pimephales is the more sensitive species for this site; the fish are more sensitive to ammonia than Ceriodaphnia. This table
provides the latest two years of results of the eight tests conducted during the last permit term. The lower the LC50, the higher the
toxicity. All of the data was used to determine RP.

Date Ammonia DOin | pHin LCSO_ as % effluent _ TUa LC50 as % effI_uent _TUa _
in mg/L mg/L SuU Pimephales Pimephales Ceriodaphnia Ceriodaphnia
2021-04-20 18 8.4 7.3 32.85 2.5 81.9 1.221
2021-08-31 4.7 7.9 8.0 >100 <1 >100 <1
2022-01-21 25 7.2 8.2 54.6 1.9 >100 <1
2022-08-23 13 7.2 8.2 53.16 1.9 >100 <1

For classified streams with mixing considerations, the Allowable Effluent Concentration (AEC)% is Acute AEC% = [0.465 DFs
+ (4.65 ZID7q10 + 0.465 DFs)] x 100% = 9.1%. The dilution series is: 81.9%, 27.3%, 9.1%, 3.0%, and 1.0%. These are retained
from the previous permit.

Acute AQL: 0.3 TUa

Acute WLA: Ce = ((0.464 CFSdf + 5612.25 cfsZID) * 0.3 — (5612.25 cfsZID * 0 background)) / 0.464 CFSdf = 3.3
LTAa: WLAa * LTAa multiplier = 3.3 * 0.321 = 1.06 [CV: 0.6, 99th %ile]

Daily Maximum: MDL = LTA * MDL multiplier = 1.06 * 3.114 =3.3 TU [CV: 0.6, 99th %ile]



Dyno Nobel - LOMO
Fact Sheet Page 39 of 39

PART V. ADMINISTRATIVE REQUIREMENTS

On the basis of preliminary staff review and the application of applicable standards and regulations, the Department, as administrative
agent for the Missouri Clean Water Commission, proposes to issue a permit(s) subject to certain effluent limitations, schedules, and
special conditions contained herein and within the operating permit. The proposed determinations are tentative pending public
comment.

PERMIT SYNCHRONIZATION

Permits are normally issued on a five-year term, but to achieve watershed synchronization some permits will need to be issued for less
than the full five years as allowed by regulation. The intent is all permits within a watershed will move through the Watershed Based
Management (WBM) cycle together will all expire in the same fiscal year. This will allow the Department to explore a watershed
based permitting effort at some point in the future.

v Industrial permits are not being synchronized.

PusLIC NOTICE

The Department shall give public notice a draft permit has been prepared and its issuance is pending. Additionally, public notice will
be issued if a public hearing is to be held because of a significant degree of interest in or with concerns related to a draft permit. No
public notice is required when a request for a permit modification or termination is denied; however, the requester and facility must be
notified of the denial in writing. https://dnr.mo.gov/water/what-were-doing/public-notices The Department must issue public notice
of a draft operating permit. The public comment period is the length of time not less than 30 days following the date of the public
notice which interested persons may submit written comments about the proposed permit.

For persons wishing to submit comments regarding this proposed operating permit, please refer to the Public Notice page located at

the front of this draft operating permit. The Public Notice page gives direction on how and where to submit appropriate comments. All

comments must be in written form.

v The Public Notice period for this operating permit started September 29, 2023 and ended October 30, 2023.

v" A commenter noted that settleable solids still appeared in outfall #003 fact sheet table; this was removed.

v' The EPA noted that the 40 CFR 122.21(r) requirement should be resubmitted with each permit renewal. In response, the
Department added a requirement that “The facility must re-submit the 2023 application for the 40 CFR 122.21(r) studies with the
next renewal. if any part of the information has changed, the information must be updated.”

v No other comments were received.
DATE OF FACT SHEET: OCTOBER 31, 2023

COMPLETED BY:

PAM HACKLER, ENVIRONMENTAL SCIENTIST
MISSOURI DEPARTMENT OF NATURAL RESOURCES
WATER PROTECTION PROGRAM

OPERATING PERMITS SECTION - INDUSTRIAL UNIT
(573) 526-3386

pam.hackler@dnr.mo.gov



https://dnr.mo.gov/water/what-were-doing/public-notices
mailto:pam.hackler@dnr.mo.gov

STANDARD CONDITIONS FOR NPDES PERMITS

ISSUED BY
THE MISSOURI DEPARTMENT OF NATURAL RESOURCES

&'5 MISSOURI CLEAN WATER COMMISSION
b REVISED
AUGUST 1, 2014
These Standard Conditions incorporate permit conditions as 6. lllegal Activities. _ B
a. The Federal Clean Water Act provides that any person who falsifies,

required by 40 CFR 122.41 or other applicable state statutes or
regulations. These minimum conditions apply unless superseded
by requirements specified in the permit.

Part | — General Conditions

Section A — Sampling, Monitoring, and Recording

1.

Sampling Requirements.

a. Samples and measurements taken for the purpose of monitoring shall
be representative of the monitored activity.

b.  All samples shall be taken at the outfall(s) or Missouri Department of
Natural Resources (Department) approved sampling location(s), and
unless specified, before the effluent joins or is diluted by any other
body of water or substance.

Monitoring Requirements.
a. Records of monitoring information shall include:
i.  The date, exact place, and time of sampling or measurements;
ii.  The individual(s) who performed the sampling or measurements;
iii. The date(s) analyses were performed;

iv.  The individual(s) who performed the analyses; 1.

v.  The analytical techniques or methods used; and
vi.  The results of such analyses.

b.  If the permittee monitors any pollutant more frequently than required
by the permit at the location specified in the permit using test
procedures approved under 40 CFR Part 136, or another method
required for an industry-specific waste stream under 40 CFR
subchapters N or O, the results of such monitoring shall be included in
the calculation and reported to the Department with the discharge
monitoring report data (DMR) submitted to the Department pursuant to
Section B, paragraph 7.

Sample and Monitoring Calculations. Calculations for all sample and
monitoring results which require averaging of measurements shall utilize an
arithmetic mean unless otherwise specified in the permit.

Test Procedures. The analytical and sampling methods used shall conform
to the reference methods listed in 10 CSR 20-7.015 unless alternates are
approved by the Department. The facility shall use sufficiently sensitive
analytical methods for detecting, identifying, and measuring the
concentrations of pollutants. The facility shall ensure that the selected
methods are able to quantify the presence of pollutants in a given discharge
at concentrations that are low enough to determine compliance with Water
Quality Standards in 10 CSR 20-7.031 or effluent limitations unless
provisions in the permit allow for other alternatives. A method is
“sufficiently sensitive” when; 1) the method minimum level is at or below

the level of the applicable water quality criterion for the pollutant or, 2) the
method minimum level is above the applicable water quality criterion, but
the amount of pollutant in a facility’s discharge is high enough that the
method detects and quantifies the level of pollutant in the discharge, or 3) the
method has the lowest minimum level of the analytical methods approved

under 10 CSR 20-7.015. These methods are also required for parameters thag'

are listed as monitoring only, as the data collected may be used to determine
if limitations need to be established. A permittee is responsible for working
with their contractors to ensure that the analysis performed is sufficiently
sensitive.

Record Retention. Except for records of monitoring information required

by the permit related to the permittee's sewage sludge use and disposal
activities, which shall be retained for a period of at least five (5) years (or
longer as required by 40 CFR part 503), the permittee shall retain records of
all monitoring information, including all calibration and maintenance records
and all original strip chart recordings for continuous monitoring
instrumentation, copies of all reports required by the permit, and records of
all data used to complete the application for the permit, for a period of at
least three (3) years from the date of the sample, measurement, report or
application. This period may be extended by request of the Department at
any time.

Page 1 of 4

tampers with, or knowingly renders inaccurate any monitoring device
or method required to be maintained under the permit shall, upon
conviction, be punished by a fine of not more than $10,000, or by
imprisonment for not more than two (2) years, or both. If a conviction
of a person is for a violation committed after a first conviction of such
person under this paragraph, punishment is a fine of not more than
$20,000 per day of violation, or by imprisonment of not more than four
(4) years, or both.

The Missouri Clean Water Law provides that any person or who
falsifies, tampers with, or knowingly renders inaccurate any monitoring
device or method required to be maintained pursuant to sections
644.006 to 644.141 shall, upon conviction, be punished by a fine of not
more than $10,000, or by imprisonment for not more than six (6)
months, or by both. Second and successive convictions for violation
under this paragraph by any person shall be punished by a fine of not
more than $50,000 per day of violation, or by imprisonment for not
more than two (2) years, or both.

Section B — Reporting Requirements

Planned Changes.

a.

The permittee shall give notice to the Department as soon as possible of

any planned physical alterations or additions to the permitted facility

when:

i. The alteration or addition to a permitted facility may meet one of the
criteria for determining whether a facility is a new source in 40 CFR
122.29(b); or

ii. The alteration or addition could significantly change the nature or

increase the quantity of pollutants discharged. This notification
applies to pollutants which are subject neither to effluent limitations
in the permit, nor to notification requirements under 40 CFR 122.42;

iii. The alteration or addition results in a significant change in the

permittee's sludge use or disposal practices, and such alteration,
addition, or change may justify the application of permit conditions
that are different from or absent in the existing permit, including
notification of additional use or disposal sites not reported during the
permit application process or not reported pursuant to an approved
land application plan;

Any facility expansions, production increases, or process
maodifications which will result in a new or substantially different
discharge or sludge characteristics must be reported to the
Department 60 days before the facility or process modification
begins. Notification may be accomplished by application for a new
permit. If the discharge does not violate effluent limitations
specified in the permit, the facility is to submit a notice to the
Department of the changed discharge at least 30 days before such
changes. The Department may require a construction permit and/or
permit modification as a result of the proposed changes at the
facility.

Non-compliance Reporting.

a.

The permittee shall report any noncompliance which may endanger
health or the environment. Relevant information shall be provided
orally or via the current electronic method approved by the Department,
within 24 hours from the time the permittee becomes aware of the
circumstances, and shall be reported to the appropriate Regional Office
during normal business hours or the Environmental Emergency
Response hotline at 573-634-2436 outside of normal business hours. A
written submission shall also be provided within five (5) business days
of the time the permittee becomes aware of the circumstances. The
written submission shall contain a description of the noncompliance
and its cause; the period of noncompliance, including exact dates and
times, and if the noncompliance has not been corrected, the anticipated
time it is expected to continue; and steps taken or planned to reduce,
eliminate, and prevent reoccurrence of the noncompliance.



STANDARD CONDITIONS FOR NPDES PERMITS

.
L\

ISSUED BY
THE MISSOURI DEPARTMENT OF NATURAL RESOURCES
MISSOURI CLEAN WATER COMMISSION
REVISED

AUGUST 1, 2014

b.  The following shall be included as information which must be reported
within 24 hours under this paragraph.
i. Any unanticipated bypass which exceeds any effluent limitation in
the permit.

ii.  Any upset which exceeds any effluent limitation in the permit.

iii.  Violation of a maximum daily discharge limitation for any of the
pollutants listed by the Department in the permit required to be
reported within 24 hours.

c. The Department may waive the written report on a case-by-case basis
for reports under paragraph 2. b. of this section if the oral report has
been received within 24 hours.

Anticipated Noncompliance. The permittee shall give advance notice to the
Department of any planned changes in the permitted facility or activity
which may result in noncompliance with permit requirements. The notice
shall be submitted to the Department 60 days prior to such changes or
activity.

Compliance Schedules. Reports of compliance or noncompliance with, or
any progress reports on, interim and final requirements contained in any
compliance schedule of the permit shall be submitted no later than 14 days

following each schedule date. The report shall provide an explanation for the
instance of noncompliance and a proposed schedule or anticipated date, for

achieving compliance with the compliance schedule requirement.

Other Noncompliance. The permittee shall report all instances of
noncompliance not reported under paragraphs 2, 3, and 6 of this section, at
the time monitoring reports are submitted. The reports shall contain the
information listed in paragraph 2. a. of this section.

Other Information. Where the permittee becomes aware that it failed to
submit any relevant facts in a permit application, or submitted incorrect
information in a permit application or in any report to the Department, it
shall promptly submit such facts or information.

Dischar ge Monitoring Reports.

a.  Monitoring results shall be reported at the intervals specified in the
permit.

b.  Monitoring results must be reported to the Department via the current
method approved by the Department, unless the permittee has been
granted a waiver from using the method. If the permittee has been
granted a waiver, the permittee must use forms provided by the
Department.

c.  Monitoring results shall be reported to the Department no later than the

28" day of the month following the end of the reporting period.

Section C — Bypass/Upset Requirements

1. Definitions.

a.

b.

Bypass: the intentional diversion of waste streams from any portion of a
treatment facility, except in the case of blending.

Severe Property Damage: substantial physical damage to property, 1.

damage to the treatment facilities which causes them to become
inoperable, or substantial and permanent loss of natural resources
which can reasonably be expected to occur in the absence of a bypass.
Severe property damage does not mean economic loss caused by delays
in production.

Upset: an exceptional incident in which there is unintentional and
temporary honcompliance with technology based permit effluent
limitations because of factors beyond the reasonable control of the
permittee. An upset does not include noncompliance to the extent
caused by operational error, improperly designed treatment facilities,
inadequate treatment facilities, lack of preventive maintenance, or
careless or improper operation.

2. BypassRequirements.

a.

Bypass not exceeding limitations. The permittee may allow any bypass
to occur which does not cause effluent limitations to be exceeded, but
only if it also is for essential maintenance to assure efficient operation.
These bypasses are not subject to the provisions of paragraphs 2. b. and
2. c. of this section.

Page 2 of 4

b.

C.

Notice.

i. Anticipated bypass. If the permittee knows in advance of the need
for a bypass, it shall submit prior notice, if possible at least 10 days
before the date of the bypass.

ii. Unanticipated bypass. The permittee shall submit notice of an
unanticipated bypass as required in Section B — Reporting
Requirements, paragraph 5 (24-hour notice).

Prohibition of bypass.

i. Bypass is prohibited, and the Department may take enforcement
action against a permittee for bypass, unless:

1. Bypass was unavoidable to prevent loss of life, personal injury,
or severe property damage;

2. There were no feasible alternatives to the bypass, such as the
use of auxiliary treatment facilities, retention of untreated
wastes, or maintenance during normal periods of equipment
downtime. This condition is not satisfied if adequate back-up
equipment should have been installed in the exercise of
reasonable engineering judgment to prevent a bypass which
occurred during normal periods of equipment downtime or
preventive maintenance; and

3. The permittee submitted notices as required under paragraph 2.
b. of this section.

ii. The Department may approve an anticipated bypass, after
considering its adverse effects, if the Department determines that it
will meet the three (3) conditions listed above in paragraph 2. c. i. of
this section.

Upset Requirements.

a.

C.

Effect of an upset. An upset constitutes an affirmative defense to an
action brought for noncompliance with such technology based permit
effluent limitations if the requirements of paragraph 3. b. of this section
are met. No determination made during administrative review of claims
that noncompliance was caused by upset, and before an action for
noncompliance, is final administrative action subject to judicial review.
Conditions necessary for a demonstration of upset. A permittee who
wishes to establish the affirmative defense of upset shall demonstrate,
through properly signed, contemporaneous operating logs, or other
relevant evidence that:
i. An upset occurred and that the permittee can identify the cause(s) of
the upset;
ii. The permitted facility was at the time being properly operated; and
iii. The permittee submitted notice of the upset as required in Section B
— Reporting Requirements, paragraph 2. b. ii. (24-hour notice).
iv. The permittee complied with any remedial measures required under
Section D — Administrative Requirements, paragraph 4.
Burden of proof. In any enforcement proceeding, the permittee seeking
to establish the occurrence of an upset has the burden of proof.

Section D — Administrative Requirements

Duty to Comply. The permittee must comply with all conditions of this
permit. Any permit noncompliance constitutes a violation of the Missouri
Clean Water Law and Federal Clean Water Act and is grounds for
enforcement action; for permit termination, revocation and reissuance, or
modification; or denial of a permit renewal application.

a.

The permittee shall comply with effluent standards or prohibitions
established under section 307(a) of the Federal Clean Water Act for
toxic pollutants and with standards for sewage sludge use or disposal
established under section 405(d) of the CWA within the time provided
in the regulations that establish these standards or prohibitions or
standards for sewage sludge use or disposal, even if the permit has not
yet been modified to incorporate the requirement.

The Federal Clean Water Act provides that any person who violates
section 301, 302, 306, 307, 308, 318 or 405 of the Act, or any permit
condition or limitation implementing any such sections in a permit
issued under section 402, or any requirement imposed in a pretreatment
program approved under sections 402(a)(3) or 402(b)(8) of the Act, is
subject to a civil penalty not to exceed $25,000 per day for each
violation. The Federal Clean Water Act provides that any person who
negligently violates sections 301, 302, 306, 307, 308, 318, or 405 of the
Act, or any condition or limitation implementing any of such sections

in a permit issued under section 402 of the Act, or any requirement



2. Duty
a.

STANDARD CONDITIONS FOR NPDES PERMITS
ISSUED BY
THE MISSOURI DEPARTMENT OF NATURAL RESOURCES

.
L\

MISSOURI CLEAN WATER COMMISSION
REVISED

AUGUST 1, 2014

imposed in a pretreatment program approved under section 402(a)(3) or
402(b)(8) of the Act, is subject to criminal penalties of $2,500 to
$25,000 per day of violation, or imprisonment of not more than one (1)
year, or both. In the case of a second or subsequent conviction for a
negligent violation, a person shall be subject to criminal penalties of

not more than $50,000 per day of violation, or by imprisonment of not
more than two (2) years, or both. Any person who knowingly violates
such sections, or such conditions or limitations is subject to criminal
penalties of $5,000 to $50,000 per day of violation, or imprisonment

for not more than three (3) years, or both. In the case of a second or
subsequent conviction for a knowing violation, a person shall be
subject to criminal penalties of not more than $100,000 per day of
violation, or imprisonment of not more than six (6) years, or both. Any
person who knowingly violates section 301, 302, 303, 306, 307, 308,
318 or 405 of the Act, or any permit condition or limitation

implementing any of such sections in a permit issued under section 402
of the Act, and who knows at that time that he thereby places another
person in imminent danger of death or serious bodily injury, shall, upon
conviction, be subject to a fine of not more than $250,000 or

imprisonment of not more than 15 years, or both. In the case of a 5.

second or subsequent conviction for a knowing endangerment

violation, a person shall be subject to a fine of not more than $500,000
or by imprisonment of not more than 30 years, or both. An

organization, as defined in section 309(c)(3)(B)(iii) of the CWA, shall,
upon conviction of violating the imminent danger provision, be subject
to a fine of not more than $1,000,000 and can be fined up to $2,000,000
for second or subsequent convictions.

Any person may be assessed an administrative penalty by the EPA
Director for violating section 301, 302, 306, 307, 308, 318 or 405 of

this Act, or any permit condition or limitation implementing any of 6.

such sections in a permit issued under section 402 of this Act.
Administrative penalties for Class | violations are not to exceed
$10,000 per violation, with the maximum amount of any Class |

penalty assessed not to exceed $25,000. Penalties for Class Il violations
are not to exceed $10,000 per day for each day during which the
violation continues, with the maximum amount of any Class Il penalty
not to exceed $125,000.

It is unlawful for any person to cause or permit any discharge of water
contaminants from any water contaminant or point source located in
Missouri in violation of sections 644.006 to 644.141 of the Missouri
Clean Water Law, or any standard, rule or regulation promulgated by
the commission. In the event the commission or the director determines
that any provision of sections 644.006 to 644.141 of the Missouri Clean
Water Law or standard, rules, limitations or regulations promulgated
pursuant thereto, or permits issued by, or any final abatement order,
other order, or determination made by the commission or the director,

or any filing requirement pursuant to sections 644.006 to 644.141 of 7.

the Missouri Clean Water Law or any other provision which this state
is required to enforce pursuant to any federal water pollution control
act, is being, was, or is in imminent danger of being violated, the
commission or director may cause to have instituted a civil action in
any court of competent jurisdiction for the injunctive relief to prevent
any such violation or further violation or for the assessment of a
penalty not to exceed $10,000 per day for each day, or part thereof, the
violation occurred and continues to occur, or both, as the court deems
proper. Any person who willfully or negligently commits any violation
in this paragraph shall, upon conviction, be punished by a fine of not
less than $2,500 nor more than $25,000 per day of violation, or by
imprisonment for not more than one year, or both. Second and
successive convictions for violation of the same provision of this
paragraph by any person shall be punished by a fine of not more than

$50,000 per day of violation, or by imprisonment for not more than two 8.
(2) years, or both.

to Reapply.

If the permittee wishes to continue an activity regulated by this permit

after the expiration date of this permit, the permittee must apply for and
obtain a new permit.

A permittee with a currently effective site-specific permit shall submit 9

an application for renewal at least 180 days before the expiration date

of the existing permit, unless permission for a later date has been

granted by the Department. (The Department shall not grant permission
Page 3 0f 4

4.

for applications to be submitted later than the expiration date of the
existing permit.)

c. A permittees with currently effective general permit shall submit an
application for renewal at least 30 days before the existing permit
expires, unless the permittee has been notified by the Department that
an earlier application must be made. The Department may grant
permission for a later submission date. (The Department shall not grant
permission for applications to be submitted later than the expiration
date of the existing permit.)

Need to Halt or Reduce Activity Not a Defense. It shall not be a defense

for a permittee in an enforcement action that it would have been necessary to
halt or reduce the permitted activity in order to maintain compliance with the
conditions of this permit.

Duty to Mitigate. The permittee shall take all reasonable steps to minimize
or prevent any discharge or sludge use or disposal in violation of this permit
which has a reasonable likelihood of adversely affecting human health or the
environment.

Proper Operation and Maintenance. The permittee shall at all times
properly operate and maintain all facilities and systems of treatment and
control (and related appurtenances) which are installed or used by the
permittee to achieve compliance with the conditions of this permit. Proper
operation and maintenance also includes adequate laboratory controls and
appropriate quality assurance procedures. This provision requires the
operation of back-up or auxiliary facilities or similar systems which are
installed by a permittee only when the operation is hecessary to achieve
compliance with the conditions of the permit.

Permit Actions.

a. Subject to compliance with statutory requirements of the Law and
Regulations and applicable Court Order, this permit may be modified,
suspended, or revoked in whole or in part during its term for cause
including, but not limited to, the following:

i. Violations of any terms or conditions of this permit or the law;

ii. Having obtained this permit by misrepresentation or failure to
disclose fully any relevant facts;

iii. A change in any circumstances or conditions that requires either a
temporary or permanent reduction or elimination of the authorized
discharge; or

iv. Any reason set forth in the Law or Regulations.

b.  The filing of a request by the permittee for a permit modification,
revocation and reissuance, or termination, or a notification of planned
changes or anticipated honcompliance does not stay any permit
condition.

Permit Transfer.

a. Subjectto 10 CSR 20-6.010, an operating permit may be transferred
upon submission to the Department of an application to transfer signed
by the existing owner and the new owner, unless prohibited by the
terms of the permit. Until such time the permit is officially transferred,
the original permittee remains responsible for complying with the terms
and conditions of the existing permit.

b. The Department may require modification or revocation and reissuance
of the permit to change the name of the permittee and incorporate such
other requirements as may be necessary under the Missouri Clean
Water Law or the Federal Clean Water Act.

c. The Department, within 30 days of receipt of the application, shall
notify the new permittee of its intent to revoke or reissue or transfer the
permit.

Toxic Pollutants. The permittee shall comply with effluent standards or
prohibitions established under section 307(a) of the Federal Clean Water Act
for toxic pollutants and with standards for sewage sludge use or disposal
established under section 405(d) of the Federal Clean Water Act within the
time provided in the regulations that establish these standards or prohibitions
or standards for sewage sludge use or disposal, even if the permit has not yet
been modified to incorporate the requirement.

Property Rights. This permit does not convey any property rights of any
sort, or any exclusive privilege.



STANDARD CONDITIONS FOR NPDES PERMITS

@ ISSUED BY
THE MISSOURI DEPARTMENT OF NATURAL RESOURCES
& MISSOURI CLEAN WATER COMMISSION

10.

11.

12.

13.

14.

REVISED
AUGUST 1, 2014

Duty to Provide Information. The permittee shall furnish to the
Department, within a reasonable time, any information which the
Department may request to determine whether cause exists for modifying,
revoking and reissuing, or terminating this permit or to determine
compliance with this permit. The permittee shall also furnish to the
Department upon request, copies of records required to be kept by this
permit.

Inspection and Entry. The permittee shall allow the Department, or an

authorized representative (including an authorized contractor acting as a

representative of the Department), upon presentation of credentials and other

documents as may be required by law, to:

a. Enter upon the permittee's premises where a regulated facility or
activity is located or conducted, or where records must be kept under
the conditions of the permit;

b. Have access to and copy, at reasonable times, any records that must be
kept under the conditions of this permit;

c. Inspect at reasonable times any facilities, equipment (including
monitoring and control equipment), practices, or operations regulated
or required under this permit; and

d. Sample or monitor at reasonable times, for the purposes of assuring
permit compliance or as otherwise authorized by the Federal Clean
Water Act or Missouri Clean Water Law, any substances or parameters
at any location.

Closure of Treatment Facilities.

a. Persons who cease operation or plan to cease operation of waste,
wastewater, and sludge handling and treatment facilities shall close the
facilities in accordance with a closure plan approved by the
Department.

b.  Operating Permits under 10 CSR 20-6.010 or under 10 CSR 20-6.015
are required until all waste, wastewater, and sludges have been
disposed of in accordance with the closure plan approved by the
Department and any disturbed areas have been properly stabilized.
Disturbed areas will be considered stabilized when perennial
vegetation, pavement, or structures using permanent materials cover all
areas that have been disturbed. Vegetative cover, if used, shall be at
least 70% plant density over 100% of the disturbed area.

Signatory Requirement.

a. All permit applications, reports required by the permit, or information
requested by the Department shall be signed and certified. (See 40 CFR
122.22 and 10 CSR 20-6.010)

b.  The Federal Clean Water Act provides that any person who knowingly
makes any false statement, representation, or certification in any record
or other document submitted or required to be maintained under this
permit, including monitoring reports or reports of compliance or non-
compliance shall, upon conviction, be punished by a fine of not more
than $10,000 per violation, or by imprisonment for not more than six
(6) months per violation, or by both.

c. The Missouri Clean Water Law provides that any person who
knowingly makes any false statement, representation or certification in
any application, record, report, plan, or other document filed or
required to be maintained pursuant to sections 644.006 to 644.141
shall, upon conviction, be punished by a fine of not more than ten
thousand dollars, or by imprisonment for not more than six months, or
by both.

Severability. The provisions of the permit are severable, and if any

provision of the permit, or the application of any provision of the permit to
any circumstance, is held invalid, the application of such provision to other
circumstances, and the remainder of the permit, shall not be affected thereby.

Page 4 of 4



(3|  MISSOURI DEPARTMENT OF NATURAL RESOURCES FOR AGENCY USE ONLY
~~  WATER PROTECTION PROGRAM CHECK NUMBER

FORM A — APPLICATION FOR NONDOMESTIC PERMIT UNDER MISSOURI
E @ CLEAN WATER LAW DATE RECEIVED FEE SUBMITTED

JET PAY CONFIRMATION NUMBER

PLEASE READ ALL THE ACCOMPANYING INSTRUCTIONS BEFORE COMPLETING THIS FORM.
SUBMITTAL OF AN INCONMPLETE APPLICATION MAY RESULT IN THE APPLICATION BEING RETURNED.

IF YOUR FACILITY IS ELIGIBLE FOR A NO EXPOSURE EXEMPTION:
Fill out the No Exposure Certification Form (Mo 780-2828): https://dnr.mo.gov/forms/780-2828-f pdf

1. REASON FOR APPLICATION:

a. This facility is now in operation under Missouri State Operating Permit (permit) MO — 0105783 is submitting an
application for renewal, and there is no proposed increase in design wastewater flow. Annual fees will be paid when
invoiced and there is no additional permit fee required for renewal.

[1 b. This facility is now in operation under permit MO — , iIs submitting an application for renewal, and there js a
proposed increase in design wastewater flow. Antidegradation Review may be required. Annual fees will be paid when
invoiced and there is no additional permit fee required for renewal.

[l c. Thisis a facility submitting an application for a new permit (for a new facility). Antidegradation Review may be required. New
permit fee is required.

[ d. This facility is now in operation under Missouri State Operating Permit (permit) MO — and is requesting a
modification to the permit. Antidegradation Review may be required. Modification fee is required.

2. FACILITY

NAME TELEPHONE NUMBER WITH AREA CODE
Dyno Nobel - LOMO Plant 573-754-4501

ADDRESS (PHYSICAL) CITY STATE ZIP CODE

11025 Highway D Louisiana MO 63353

3. OWNER

NAME TELEPHONE NUMBER WITH AREA CODE
Dyno Nobel Inc. 80-732-7534

EMAIL ADDRESS
matt.graves@am.dynonobel.com

ADDRESS (MAILING) CITY STATE ZIP CODE

6440 South Millrock Drive Cottonwood Heights uTt 84121

4. CONTINUING AUTHORITY

NAME
same as owner

TELEPHONE NUMBER WITH AREA CODE

EMAIL ADDRESS

ADDRESS (MAILING)

cITy

STATE ZIP CODE

5. OPERATOR CERTIFICATION

NAME

CERTIFICATE NUMBER

TELEPHONE NUMBER WITH AREA CODE

Dyno Nobel Inc. - LOMO Plant N/A 573-754-4501

ADDRESS (MAILING) CITY STATE ZIP CODE
11025 Highway D Louisiana MO 63353

6. FACILITY CONTACT

NAME TITLE TELEPHONE NUMBER WITH AREA CODE

Valerie Greeve

Environmental Manager

573-754-4501

E-MAIL ADDRESS

valerie.greeve@am.dynonobel.com

7. DOWNSTREAM LANDOWNER(S) Attach additional sheets as necessary.

NAME
See Attachment A

ADDRESS

CITY

STATE ZIP CODE

MO 780-1479 (04-21)




8. ADDITIONAL FACILITY INFORMATION

8.1 Legal Description of Outfalls. (Attach additional sheets if necessary.)

For Universal Transverse Mercator (UTM), use Zone 15 North referenced to North American Datum 1983 (NAD83)

001 Va Ya Sec T R County
UTM Coordinates Easting (X): Northing (Y):

See Attachment B

002 Va Va Sec T R County
UTM Coordinates Easting (X): Northing (Y):

003 Va Ya Sec T R County
UTM Coordinates Easting (X): Northing (Y):

004 Va Va Sec T R County
UTM Coordinates Easting (X): Northing (Y):

Include all subsurface discharges and underground injection systems for permit consideration.

8.2  Primary Standard Industrial Classification (SIC) and Facility North American Industrial Classification System (NAICS) Codes.
Primary SIC 2873 and NAICS 325311 SIC and NAICS
SiC and NAICS SiC and NAICS

9. ADDITIONAL FORMS AND MAPS NECESSARY TO COMPLETE THIS APPLICATION

A. Is this permit for a manufacturing, commercial, mining, solid/hazardous waste, or silviculture facility? YES[/] NO[]
If yes, complete Form C.

B. Is the facility considered a “Primary Industry” under EPA guidelines (40 CFR Part 122, Appendix A): YES /] NO[]
If yes, complete Forms C and D.

C. Is wastewater land applied? YES[] NOI[/
If yes, complete Form I.

D. Are sludge, biosolids, ash, or residuals generated, treated, stored, or land applied? YES[] NOI[/
If yes, complete Form R. Dyno generates small amounts of industrial sludge and domestic sludge, all of which are
cleaned out shipped off-site at various frequencies. Thus, Form R is not applicable.
E. Have you received or applied for any permit or construction approval under the CWA or any other YES NOo [
environmental regulatory authority?
If yes, please include a list of all permits or approvals for this facility:
Environmental Permits for this facility: CAA permit from MDNR: OP2019-029

F. Do you use cooling water in your operations at this facility? YES No [
If yes, please indicate the source of the water: Missouri River, Buffalo Creek

G. Attach a map showing all outfalls and the receiving stream at 1” = 2,000" scale. See Figures 1, 2, and 3

10. ELECTRONIC DISCHARGE MONITORING REPORT (eDMR) SUBMISSION SYSTEM

Per 40 CFR Part 127 National Pollutant Discharge Elimination System (NPDES) Electronic Reporting Rule, reporting of effluent limits
and monitoring shall be submitted by the permittee via an electronic system to ensure timely, complete, accurate, and nationally
consistent set of data. One of the following must be checked in order for this application to be considered complete. Please
visit https://dnr.mo.gov/enviwpp/edmr.htmfor information on the Department's eDMR system and how to register.

[1- 1 will register an account online to participate in the Department's eDMR system through the Missouri Gateway for Environmental
Management (MoGEM) before any reporting is due, in compliance with the Electronic Reporting Rule.

[/1 - | have already registered an account online to participate in the Department's eDMR system through MoGEM.

[1-1 have submitted a written request for a waiver from electronic reporting. See instructions for further information regarding
waivers.

[[] - The permit | am applying for does not require the submission of discharge monitoring reports.

MO 780-1479 (04-21)




11. FEES

Permit fees may be paid by attaching a check, or online by credit card or eCheck through the JetPay system. Use the URL provided
to access JetPay and make an online payment:
For new permits: https:/magic.collectorsolutions.com/magic-ui/payments/mo-natural-resources/591

For modifications: https://magic.collectorsolutions.com/magic-ui/payments/mo-natural-resources/596

12. CERTIFICATION

| certify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance
with a system designed to assure that qualified personnel properly gather and evaluate the information submitted. Based on my
inquiry of the person or persons who manage the system, or those persons directly responsible for gathering the information, the
information submitted is, to the best of my knowledge and belief, true, accurate, and complete. | am aware that there are significant
penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations.

NAME AND OFFICIAL TITLE (TYPE OR PRINT) TELEPHONE NUMBER WITH AREA CODE
Sam Correntl Site Manager LOMO Site 573-754-4501

Cl GMQ« 20 TN DY

MO 7&0 9(04-21) v




G ~| MISSOURI DEPARTMENT OF NATURAL RESOURCES
~~~[ WATER PROTECTION PROGRAM, WATER POLLUTION CONTROL BRANCH

& é% FORM C — APPLICATION FOR DISCHARGE PERMIT - MANUFACTURING, COMMERCIAL,
MINING, SILVICULTURE OPERATIONS, AND STORMWATER

GENERAL INFORMATION (PLEASE SEE INSTRUCTIONS) =i/

1.0 NAME OF FACILITY
Dync Nobel - LOMO Plant

1.1 THIS FAGILITY IS OPERATING UNDER MISSOURI STATE OPERATING PERMIT (MSOP) NUMBER:
MO-0105783

1.2 18 THIS ANEW FACILITY? PROVIDE CONSTRUCTION PERMIT {CP) NUMBER IF APPLICABLE.
No

1.3 Describe the nature of the business, in detail. Identify the goods and services provided by the business. Include descriptions
of alf raw, intermediate, final products, byproducts, or waste products used in the production or manufacturing process, stored
outdoors, loaded or transferred and any other pertinent information for potential sources of wastewater or stormwater discharges.

The Dyne LOMO Plant manfuactures various concentrations of nitric acid, ammonium nitrate liquor, and ammonium nitrate prill.
Process wastewater discharged from Outfall 008 {and eventually through Outfall 001) is subject to 40 CFR 418, the fertilizer
manufacturing ELG.

See Attachment C for additional details.

FLOWS, TYPE, AND FREQUENCY .-

2.0 Attach a line drawing showing the water flow through the facility. Indicate sources of intake water, operations contributing
wastewater o the effluent, and treatment units labeled to correspond to the more detailed descriptions in item B. Construct a
water balance on the line drawing by showing average and maximum flows between intakes, operations, treatment units,
evaporation, public sewers, and ouifalls. If a water balance cannot by determined {e.g., for certain mining activities), provide a
pictorial description of the nature and amount of any sources of water and any collection or treatment measures.

2.1 For each outfall (1) below, provide: (2} a description of alf operations contributing wastewater to the effluent, inciuding
process wastewater, sanitary wastewater, cooling water, stormwater runoff, and any other process or non-process wastewater,
{3) the average flow and maximum flow (put max in parentheses) contributed by each operation and the sum of those operations,
{4) the treatment received by the wastewater, and {5) the treatment type code. Continue on additional sheets if necessary.

1 OugrAtL 1NCLUDE%&?F?SESS%%E&%@%UJ%%Egg\é\é AT EACH (Mixﬁﬁﬁ%?o}_%?ﬁ&%%E 4. TREATMENT DESCRIPTION 8 TR SODES
003 sand filter backwashing 0.3 MGD(0.35 MGD}|lagoon settling U

008/001 |stormwater 15 GPM lagoon (Nitrogen Lagoon) U

008/001 {condensate from part of storage and prili areas |15 GPM weirbox settling/grit removal | 1U/MM

00B/001 icooling tower blowdown 61 GPM weirbox settling/grit removal TU/MM

{(Acid Plant CT, NAC Plant CT, Storage Area CT}

008/001 |boiler blowdown 10 GPM weirbox settling/grit removal  [1U/1M

(225# WHB, 75# WHB)

008/001 |Etectro dialysis reversal (EDR) unit 20 GPM weirbox settling/grit removal  [1U/1M
008/001 [AN neutralizer condensate (flows into EDR) 70 GPM weirbox settling/grit removal
008/001 |Weak Acid Plant’WNA product (flows into EDR) 55 GPM weirbox settling/grit removal

Attach additional pages if necessary.

MO 780-1514 (£2-19)

Page 1 of 13



2.2 INTERMITTENT DISCHARGES
Except for stormwater runoff, leaks, or spil's, are any of the discharges described in items 2.0 or 2.1 intermittent or seasonal?

[ Yes (complete the following table) /1 No (go fo section 2.3)
4. FLOW
3. FREQUENCY ) B. TOTAL VOLUME
1 A. FLOW RATE {in mgd) (specify ith units) c. DURATION

QUTFALL 2. OPERATIQN(S) CONTRIBUTING FLOW A DAYS | B MONTHS " fin days)
NUMBER PERWEEK | PERYEAR | 1. MAXIMUM 2%'52,':‘,6 4. LONG TERM | 3. MAXIHUM

{specify (specify DALY AVERAGE DAILY AVERAGE

average) avarage)

2.3 PRODUCTION
A. Does an effluent limitation guideline {(ELG) promulgated by EPA under section 304 of the Clean Water Act apply to your
facility? Indicate the part and subparts applicable.

418

] Yes 40 CFR Subpart(s) D, E [1 No ¢go to section 2.5)

B. Are the limitations in the effluent guideline(s) expressed in terms of production (or other measure of operation)? Describe in C
below.

[d Yes (complete C.) ] No (go fo section 2.5)

C. If you answered "yes” to B, list the quantity representing an actual measurement of your maximum level of production,
expressed in the terms and units used in the applicable effluent guideline and indicate the affected outfalls.

A.OUTFALL{S} |B. QUANTITY PER DAY|C. UNITS OF MEASURE D. OPERATION, FRODUCT, MATERIAL, ETC.  {specify)
008 2,674,099 ibs/day ammenium nitrate production {previous 12-month total of 469,773 tons)
008 1,636,830 ths/day nitric acid production {previous 12-month total of 298,721 tons)

See Attachment D for propsed production-based effluent limits

2.4 IMPROVEMENTS

A, Are you required by any federal, state, or local authority to meet any implementation schedule for the construction,
upgrading, or operation of wastewater treatment equipment or practices or any other environmental programs which may
affect the discharges described in this application? This includes, but is not limited to, permit conditions, administrative
or enforcement orders, enforcement compliance schedule letters, stipulations, court orders, and grant or loan conditions.

[ Yes (complete the following table) 1 No (go to 2.6)
4. FINAL COMPLIANGE DATE
1. IDENTIFICATION OF GONDITEON, 2. AFFECTED
REEMENT ETe ohFFECTE! 3. BRIEF DESCRIPTION OF PROJECT

A, REQUIRED B. PROJECTED

B. Optional: provide below or attach additional sheets describing water pollution control programs or other environmentai
projects which may affect discharges. Indicate whether each program is underway or planned, and indicate actual or
planned schedules for construction. This may inciude proposed bmp projects for stormwater.

10 780-1514 (02-18)

Page 2 of 13



2.5 SLUDGE MANAGEMENT

Describe the removal of any industrial or domestic biosolids or sfudges generated at your facility. Include names and contact
information for any haulers used. Note the frequency, volume, and methods {incineration, landfilling, composting, efc) used. See
Form A for additional forms which may need to be completed.

Sludge generation is minimal. Infrequently, various tanks and equipment are cleaned out during maintenance. Sludge is collected
and shipped off site by the third-party vendor EnvircServe, Dyno has also used Clean Harbors in the past. Gravel, dirl, and debris
from stormwater drainage/storm sewer are removed and stormwater BMPs clean/maintained every six months. Mud is removed
from the backwash lagocn every two years, Materials from the storm sewer cleaning and the backwash lagoon are kept on site.
Domestic studge is cleaned out of the acid office septic tank and shipped off site weekly by Ted Brown's Hauling and Backhoe. Due

to the nature of the sludge removal activities, Form R is not relevant and not necessary for Eh|s permlt renewaE apphcatlon
DATA COLLECTION AND REPORTING REQUIREMENTS FOR APPLICANTS - = EUNIIREES : w

3.0 EFFLUENT {AND INTAKE) CHARACTERISTICS {SEE INSTRUCTIONS)

A. & B. See instructions before continuing -- complete one Table 1 for each outfall {and intake) ~ annotate the outfall {intake)
number or designation in the space provided. The facility is not required fo complete intake data untess required by the
department or rule.

C. Use the space below to list any pollutants listed in the instructions section 3.0 C. Table B which you know or have reason to
belteve is discharged or may be discharged from any outfall not listed in parts 3.0 A or B on Table 1. For every paollutant listed,
briefly describe the reasons you believe it to be present and report any analytical data in your possession.

1. POLLUTANT 2, SOURCE 3. QUTFALL(S) 4. ANALYTICAL RESULTS (INCLUDE UNITS)
n/a - no section 3.0 C, Table |B parameters present in the discharges
See Attachment E, Attachment G for discharge Outfalt 008.
Attachment F, and moenitering data of Outfalt 003 and

3.1 Whole Effluent Toxicity Testing

A. To your knowledge, have any Whole Effluent Toxicity (WET) tests been performed on the facility discharges {or on receiving
waters in relation to your discharge) within the iast three years?

/] Yes (go to 3.1 B) [ No(goio 3.2)

3.1B

Disclose wet testing conditions, including test duration {chronic or acute), the organisms tested, and the testing resuits. Provide
any results of toxicity identification evaluations (TIE) or toxicity reduction evaluations (TRE) if applicable. Please indicate the
conclusicns of the test(s) including any pollutants identified as causing toxicity and steps the facility is taking to remedy the
toxicity.

WET testing has not been performed on discharges from Cutfall 003. Semi-annual acute WET testing has been conducted in
accordance with the permit. Pace Analytical Services petrforms the WET testing. Results of acute WET testing since the August 1,
2018 have been below the permitted limit of 3.3 TUa.

3.2 CONTRACT ANALYSIS INFORMATION
Were any of the analyses reported herein, above, or on Table 1 performed by a contract laboratory or consuiting firm?
[7] Yes (list the name, address, telephone number, and poliutants anatyzed by each laboratary ar firm.) [] Mo (go fo 4.0

C. TELEPHONE D. POLLUTANTS ANALYZED
A. LAB NAME B. ADDRESS {area code and number} {list or group)
PEC(?: Analytical 2231'W. Altorfer Drive, 800-752-6651 acute WET, ammonia, aEuminum, ITOI'I, BOD, TSS,
Services, LLC Peoria, IL 61615 same metals

MO 760-1514 (02-19)

Page 3 of 13



4.0 STORMWATER

4.1
Do you have industrial stormwater discharges from the site? If so, attach a site map outlining drainage areas served by each

outfall. indicate the following attributes within each drainage area: pavement or other impervious surfaces; buildings; outdoor
storage areas; material loading and unloading areas; outdoor industrial activities; structural stormwater control measures;

hazardous waste treatment, storage, and disposal units; and wells or springs in the area.
BEST MANAGEMENT PRACTICES EMPLOYED;

TOTAL AREA
gll’j:fég}'; DRAINED WEGETT;[E? g;g:grggfgo £T6) INGILUDE STRUCTURAL BMPS AND TREATMENT DESIGN FLOW FOR BMPS
{PROVIDE UNITS} : ] ] DESCRIBE HOW FLOW IS MEASURED

003 7.9 acres gravel, vegetated, lagoon Applies to both drainage areas: good housekeeping, reducing exposure,

008 45.1 acres  |gravel, veg., lagoon, buildings |erosion/sediment control, maintenance of stormwater infets/catch basins/

ditches/oil water separator/lagoons, vehicle and equipment maintenance,

employee SWPPP training, spill prevention and response

4.2 STORMWATER FLOWS
Provide the date of sampling with the Nlows, and how the flows were estimated.
Not applicable, all stormwater is captured in the filter backwash lagoon or nitrogen fagoon {no stormwater-only outfalls).

SIGNATORY REQUIREMENTS

5.0 CERTIFICATION

i certify under penalty of law that this document and all attachments were prepared under my direction or supervision in
accordance with a system designed to assure that qualified personnel properly gather and evaluate the information submitted.
Based on my inquiry of the person or persons who manage the system, or those persons directly responsible for gathering the
information, the information submitted is, {o the best of my knowledge and belief, true, accurate and complete. | am aware that
there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing

violations.

NAME AND CFFICIAL TITLE (TYPE OR PRINT) TELEPHONE NUMBER WITH AREA CODE

Sam Correnti, Site Manager - LOMO Site 573-754-4501

DATE SIGNED

Ne/ ‘;L,i.jﬂ(y}awgpg 15 T 2023

MO 780-1614 {02-19)

Paga 4 of 13



£l jo § abegd

{6L-20) ¥151-082 OW

Aepysq) /8w L (#0'0 >} anN| (05000 >) AN X o1 SlgEUBLY ‘DPRERD
X Aapanpuod 4
X Jojog 3
Aep/sg /8w g1 62°0 LPES ol 0gz 80°Z 052 ¥X|  renpisay oL subog g
Aeprsay /5w 9l 08e'l £8'00% 902's 0L'%06 Srs'L 04706 X oasecl)
v {8-L9-65642)
spiwalg g
IR WARINGA WOWINIA X (cooRD) ARy v
SIUBIN|I0d [BUOHUSALOD-UON PUB [BUONUSALON — | Ledgng
SSYN NQELYHINIINQD S5vR NOILYVYLNIDONOD S5V NOILYHLNIINOD iN3saY
sswe | foume | smny N
SANTIVA IOVHIAY AHIL ONOT D SANTYAAYT 0 WNWIXYW "9 AMIYA ATIVE WAWIXYN Y G UIASWNN SYI ONY
LNY1NT10d °1
SiNA v SINTVA 'S «Xn HHYW T

1 0 Hed Ul 948y palsif 10U sigjewesed

_mco_ﬁuum Lou, E“:mml_ mn_>2n_ Amv_mwco __mb:o comm hou, m_n_ﬂ mco mwm_ano EE:_.OQ au _o,, m_wzmcm 2u0 uwmm_ um hovf ﬂ_zmmh ayy mu_>o._a ISNW NOA: Eﬂ:aoa Aug 10f YZ uWnieD

...VtmE _._o_Cm U9SqR 89 0} Asieq Nok Jueinjod yoes Joj gz uwn|od, Ul X, e -uasaid i 8A3q 0} U0SEa) SARY 1O MO NOA JUEINIOd YIBS J0) Y2 UWN|OD Ul X, MIBIN — 8 18Vd 0'¢

{NS) SLINM OYYONYLS 86 02'8 = UBIPOW zguymay 096 wrwcon 069 wnmmm Rd 7l
1 <z 'zl S cg . €6 — (rewiuns)  aimesadwal H
ER ¥z €LYV arwn 08  zhmwn 08  gnwwn (rajum)  aimeledwa) ‘9
(aon} : ' '
A¥Q H3d SNOTIVE S0 SNOITIIN 6v V0 anqun 690 qa b s Mold 4
Aepysq| 1/Bw 9l g 66°0 €7 4 € ¥ N St Bucwuy g
. {gsp)
Aepysq /6w 6% 2 £5°07 09 S0l 9.8 S0V Spos popuadsns o) d
B QoL
Rep/sq| 7/6w 3 gg cr uogieq awebio [e0) D
(aoo)
fep/sq| 1/Bw L {£L¥ >) AN {os >) an BUELIS0 VeBAXG [EoUaly g
. (5Q0g) Aep-g 'puewsg
Aepssq /8w L (eg >) aN (0’0t =) an USbis [EariaURog A
SSYW (2) NOILYHINIONOD (1} SSyw (2) NOLLYHANIINOD (1) S5V (2) NOILYHLNIDNOI {1}
sevn 8 NOLLYL SASATYNY
-NIONOD ¥ | d0°ON ‘@ .
SANTYA IDVHIAAY WNTL DNOT™D SANTYA AVA 0F WNNIXYW 'H INIVA ATIVT WNWIXYW "y 1NV1M370d L

e ¢ Apoads) SLINM €

S3ANIVA T

Ll rsuonondsul 8agjeAno pasodold 4o [[eing Uoes 4oy 8|qe).auo S8idwol) 'y Hed Ul uein)jod A1aAs o) SISA|BUE DU 159 1B 4O SHNSOJ SuY SPIAQID JSNIW NOA = V' LYV d: 0°E

MOO.OZ TIv4LNO

ued Jusuwneal) 1o1em IHEJUI WO ysemyoeq 18)y paledd) ‘00 'S T71VY4LN0 SIHL

SOILSIYALOVEVYHD (IVLINI ANY) LININT443

9 ANV ¥V SINZLI - 0°E ¥0Ad

L 378v.L

J WO

-gobed asayy Bunajdwos jo pESISUl (feuUoy JEjiLS 850) 1aays sieledss Uo uopeWwIo; SILY} 4O | 10 awos Jodsl Aew no
"SdAl HO LNI¥d 3SVI1d 'SNOILDNYLSNI 338



£} 40 g sbied

(61-20) P154-08L O

(p-g9-0vb.) SiIelan008Y
{210, 1BgOY WOk

Aep/sq|

78w

(B00°C=) AN

(€000 =) AN

(€00 >} ON

(05000 =) AN

(+0°0 =) aN

{0500°0 ») AN

(6-62-0v58L)
paAi0ssIq ._> WnNIwWaIyg "ne

Repysq)

78w

{(#0°0 >} AN

{05000 >) AN

(1-£8-5909}) SgeIan00ay
[E3OL ||| WRiuouD "We

Aepysq|

8w

(#0'0 >} AN

{05000 =) AN

(6-co-0by.) DIQEIaA0IDY
eyl wniuped WL

(g-zt-0vvL)
9|qeisA02aM [B10] _CO._Om ‘Ne

Aepysq|

7/Bw

(#0'0 >} AN

{05000 =) AN

(i-1L%-0¥t.) aqelancoay
[E30L ‘wniiAlag "Ws

(e-6E-0¥pL)
BBIOAD2DY B L AE_.Emm Y

Reprsq|

/6w

(zv'0 ») AN

{00500 ») AN

(2-82-0vF.) alqeiancoay
1oL 'olussiy TNE

Aepysq|

TBw

{(z¥'0>) AN

{0050°0 ») AN

(B-95-0t¥L) sigeIan0ay
ol ‘Aucwnuy "W

XX IX [ X ixixix|x|x]|x

(5-05-62F¢) aqesancoay
{830, ‘winuiwngy ‘L

s[eI8N — g Hedgng

[El0] ‘sauBylaWOEYY] 'S

SJUBIORUNS "

{E-sisoEyL)
{08 sB) awing 0

(S sa} spuying 'd

(8-6.-08%1)
{08 se) 4Eng 'O

{oyi-gzss)
®ol (4 se) snuoydsoud ‘N

Aepjsq|

T/Bw

{11'0>) AN

(0EC’C >) AN

(6z'0>)aN

(050°0 >) AN

(zt'0>)aN

(060°0 ») AN

|ezo] 'sjouayd @

asEaug) PuUE 0

(n =e)
awebig jeio ] ‘uabomN

(N s€) 190 L ‘JyepRi P

(N se} s1eiN snid senN |

U o [ ¢ | x| =[x

(g-at-re6gl)
spuoni4 “H

X

233 'O

(pPanuURUOD) SIUEIN]OH {EUQRUSAUOD-U

ON PUB [EUORUBAUDYD — | uedgng

SSYW g

NOLLYHL
“NIONQD Y

SASATYNY
40 °ON d

SSVYA

NOLLYHINIDNGD

SSYA

NCILYHINIINOD

SSYW

_ NOLLYHLNIINOD

ANTYA ZOVEIAY WHAL ONOT "D

ANTYAAYA 02 WNWIXYW "3

ANTYAATYA NNRDXYIN Y

1NASaY
a3ananasg
g

1NISIUL
g3anansa vy

SLNN

SANTIVA €

«Xn AUYN T

(argepeae ji)
YIBANN SYI aNY
ANYLNTIOd '}




€1 4o 2 abed

(81-20) #154-08L OW

0] 82 snid 922 Wnipey ‘st

JEJOL wnipey ‘He

301 B}88 "HT

Pl R P s

{ero] eydpy "yl

Ajapoeoipey — ¢ Hedang

Aep/sqt

7176w

(80°0 =) QN

{00L0°0>) N

{9-99-0pvL)
I|qEISADITY 1BIC] U7 "INGE

Aep/sq|

gl

(Lz'0>) aN

{08z0°0 >) AN

(9-28-0b¥L) BlqeieAEY
[E10L "WNUEN] "WHE

Aep/sq|

/8w

(Lz'o>)aN

{05200 ») AN

{s-1e-0vs)
8|qesanosay ol ‘Ul INET

Aepysq|

/8w

(eg0=) AN

{00¥0°0 ») AN

(0r92-0v¥L) SlqEioAcosY
[B30L "WniEeY L NEZ

Aepysq

/8w

(#Q'0>) AN

{05000 >) AN

(~22-0k¥vs)
SIQRISACDAM [RJ0L YSALS "WLE

Aep/sq|

/8w

(eg0=) AN

{00¥0°0 ») N

(2-6%-za..) SlqRIan0oSY
el “WniugRs oz

Aep/sq|

/8w

(go0=)aN

{00L0°0 ») AN

{0-20-0t¥i) 3|qeiem0c9y
1BjoL ‘[aIN N6 L

Repsql

7/6w

(ovo>) aN

{0z10'0>) AN

{1-96-68Y.) 210819003
B0 ‘WnuapgAlon Ng L

(9z629622)
AncsawiAyen (INLL

Aep/sq|

/8w

{2000 >) AN

{20000 =) AN

X X[ |x x| x| x]xix]|x

{o-i6-68vL) B|qEiancssy
[E30L "AIna1ay "N9L

Aepysq|

/8w

410

26100

(5-96-6EFL) Slgeianodsy
230 ‘asaueBuep ‘WSL

Aep/sq|

/6w

cle

T4

(t-56-6EF.) ajqeIanosey
Bl ‘wnissubew Wyl

Aepssg|

/6w

(ec'0>)aN

{00P0°0 >) AN

(1-z5-6€¥L)
JqBLIN0ITY (B30 'PEST 'NEL

Aep/sq;

1/6n

9l

69°L

€1°/87

90’

Qae

el

088

(e6a-6erL)
S|qRIaACSSY |EJOL ‘U] INEZL

Aepssq)

Tew

(P00 >) AN

{0500°0 >) AN

{8-05-0¥p.} S1geion00ay
|=0) isddol ‘WL

(paniun

uoD) s|Esiyl — 2 Yedgng

SSYIN g

NOLLYYL
“NIONQD ¢

SISATVNY
40°0ON "Q

SSYn

NOLLYHLNIZNOD

SSYN

NOLLYHINIINQD

SSYI

NOLLYHINIONOD

ANTYA IOVUIAY WHAL ONOT "D

ANTYAAYQ 0L WNKWIXYW 3

ANTVYA ATIYa WNWIXTIN

1NISBY
a3asanga
a

AN3ISIHd
aaAanEa Y

S4IND ¥

SANTYA "€

wXn MEYW T

(aigeyeae 4
YIEWAN SV dNY
LINYLATIOL '}




£l jo 5 afed

(61-20} F151-08L OW

uojjeutioy
o} 2lgeUsLY fapiuedD 'd

fyaponpuog o

iePY '3

Xlx | =

{erpIsay @0l ‘BuoND ‘g

Aep/sq| /8w

Bt

Bie

53

Li8

4° 4

6zz')

4°T4

(9-00-2889L)
apuoyD "D

X

(6-L5656¥2)
sprucig ‘g

AnNINTA

AARINIA

RN x

(FEODRD) AlUHENNY v

SJUBINIO4 |BUONUBAUO-U

ON PUE |BUONUSAUSYD — | Hedang

NOILYHL

SSvi g NZINOD ¥

SISATYNY

SSYW

m NOILYHLINIONQD

SSYW

NOILYYLNIDNOD

SSYN

NQILYHLNIZNGD AN3say

40°ON "Q

SANTVA ASVHIAY AEIL ONOT D

SANMNIYAAVA D€ WNWIXVYIN "8

ANTTYA AN KNWIXYW Y

Q3A3EE
‘B

a3a3n3a8 "y

NI

SN v

S3aNIva ¢

oXn MUY T

(sigeyeAe Jj)
HIGWNN SYD ANY
LNVINTIOd 73

o - - - X AR o E P K T o T C Oomtmm C_ a8y _Umu.wzyoc wgmum_tm.mmn
_mco_ﬁuum o4 m#:mm._ mu_>o._n_ Amxmwc_v __mr:o _._omm .é m_nﬂ mco mu,m_ano Emw_.___oa m£ Le m_mzmcm auo wmmm_ wm ._ouF ﬂ_:mm.ﬂ m_.n mu_>o.a Isnu. noA ueinjiod Aue Joy. W2 UWnjon
EmE :o> 3 Uesqe 940 ansieg Nok JUeniod Udes Jojf §Z UWNQD. UL X, He:-Juesaid Si eAsiag 0] UOSE2). SABL 10 MOUY NOA JEINod 4oeS Jo) wZ UWnjod Ul X, Wel— g 14vd 0'S

{NS) SLINM QUYANYLS 86 08 = UBIPSIN 5gyuany [ J—— JArAr— Hd 7l
4 =14 L apaen PO gpen 0L gewa Powuns)  aineiadwal H
EN v bW 3aqun 99 s €L gy  Geum) ainesdus) 9
aon} : . . .
AV ¥3d SNOTIVO 40 SNOITIIN 86 PO grm WO shwa 850 Shwa Mol 4
Aepysq| /B 6¥ e §ee 081 §'Zs 858 egl N SE EluoWwwy 3
Aeprsq) 18w X4 5’6l gL z8 ¥z oLl 2| qoos papuadsns e
(oo
Aepjsq| 78w L £g bl WoaED AEEIG EIOL D
Aepysql gl } (z¥z>) ON (09>) AN |, opiag ussixg oo o
Repsa /bw L (8%>) QN (c'ok>) aN FOQE) Kebs pumuieg
ssYn {z) NOLLYMINIINOD (1) SsYW (z) NOILYELNIONGD (1) SSYW {Z} NOILYHLNIONGD {1}
N NOLLYHL SHSATYNY
“NZONOD ¥ | d4C'ON 'Q .
SANTYA IDVHIAY WNEL ONOT D SINTYA AYT 0 WRWDXYW 'S INTYAATIVG WINDCYN Y LNYLNTIOL ")

(Hueyg j Ayoads) s1INA ¢

SaNvA T

*SUCHONISU| 998 7|Bpno pasodold 10 lBANO YIES 0§ 9)qe} sUd 218|dWos) iy Hed Ui Jueinijod Aloaa Jo} SIsAjeus. auo 152a] 18 JO SYNsal o} apiacld ISNUWNoA =Y 1 dvd 0'C

800 'ON TIVALNO

Jejemalsesm ssaoctd [2UISNPUL ‘800 gt TTV4LNO SIHL

SOILSIHILOVEVHD (IXVINI ONY) LNINTI43

g ONVY Vv SW3Ll - 0°2 ¥0d

} FEvL

0 WHO4

'sabed asay; Hugajdwon Jo peajsUl (Jewo) JBJIWIS @57} J99Us Jjeiedas UC UCHELLIoMI S} 40 | 40 3Wes Hodal Al nos
"3dAL HO LNIYd 3SYITd {SNOLLONYLSNI 335



£y logabeg

(6120} $15108L OW

(p-85-0bP4) amesanosay
=121 HegoD "WoL

Aep/sq]

TBw

L0

L€00°Q

000

Z1L00°0

00

Ay

(652Z-0vS8L}
paARSSIQ A WNIWCIYD W6

Aep/sq

/6w

{zZ0°0>) AN

(0500°0>) AN

(1-£8-59091) @igrIaN0DBY
[E10L || Wniwe:yD "We

Aep/sq)

/0w

{z0'0>) QN

(0S00°0>) AN

(5-ct-0tp.) 91geIan0dsy
1ol ‘wniwpes "N

(gerovri)
2|gBIaA00aY [EJO] 'UCIOF WD

Aep/sq)

T/Bw

{(z0'0>) QN

(0500°0>) AN

(-17-0FF2) sqeIan0dRy
|eyo ) ‘winyliag "G

{e-65-0v¥L)
J[GRIDACDSY [EIOL Wnued ‘N

Aep/sq;

/6w

{(#Z'0>) AN

{(0S0°0>) aN

(Z-gE~0tbL) dlqesdonovay
[BICL ‘AUISIY "WE

Aeprsqj

T/Bw

{rZ'0>) AN

{050°0>) AN

X X | X X | X | X | X

(6r98-0vtrs) Slquienoovy
{Ee ), ‘AuSWBUY “WE

Rep/sq

7/8n

gl

€le

oA

¥

028

(5-06-62¢.) S1qEse/000Y
(32 L “wWnuingy ‘Wi

sels — Z pedansg

5j0 1 'saueyeluoRyL] 'S

SJUBBNNG Y

(gorsozyl)
{08 s8) sms 0

Hol < [

(s 58} spuns d

Aepysg

/6w

&v

¥6¢

&gl

ZS0°L

L0¢€

ger'l

L0E

(g-5/-g08%L)
{,05 se) aeyng "0

X

(o-pL-ezLL)
B0 L (o S8) snioydsoyd N

Aepsq)

/6w

(80°0>) N

(0£0'0=} N

(L1°0>) aN

{(050'0=) AN

(Fz'0-) aN

(050°0>) N

[E10] ‘spousyd W

Aepysql

7/6w

14

8¢

Ll

el

L6

89

vl

3s5E24D PUB IO ]

{N se}
auebig |Bjo ‘uabonqiN "M

(N se} (101 "IyepBlY P

Aepysq|

/8w

9L

oL

SRS

FAY

OLe

4%

0L

X

(v 58) repN snid ayeIN i

X

(8-8t-v969})
apuon|s W

X

#e5°3 'O

{panuguos) sUBIN||0d [BUCIUSAUOD-UCN PUE [BUCIUSAUOY) — | UEdgnS

Ssviv g

NOQLLYHL
“NIONOQD Y

SISATVNY
400N "Q

SSYIW

NOLLYHINIONOD

SSYW

NOILYELNIDNQD

SSYW

NOILYHLNIDINOD

ANTYA ISVHIAAY WHAL ONOT 7D

3NTYA AVQ OF WNWEXYW "3

ANTYA ATYA WAKEXYN Y

LN3saY
ELETNE:]
k:l

LNISTHd
QRAFNAG Y

S1INA ¥

S2NIVA €

Wk HAYW 2

(srqepene g}
HITWNN SY2 ANy
INYLNTICd




g1 o 2 afeq
{61-20} 15108 O

I:0L 827 Snid §2Z Wnipey "di

[Bj0L wnipey "HE

219] B39 "HT

X XXX

|erel eydly "Mi

Aynceolpey — ¢ Hedgng

Aep/sa

7/8w

6L°0

6€0°0

X

{9-98-0¥¥s)
JGRIBA0IBY BIG] ‘OUIZ TINGE

Aepssql

7/6w

(Z1L0=) AN

{(g20'0>) N

(G-2e~0vps) Iq2BA000Y
[EI6L WnuEN L W2

Aepysql

776w

{1 0>) AN

(szo0=) aN

(s~Le-0vb2)
a|qesaacoay R0l ‘Uil INET

Aepysq|

gl

{6L'0>) AN

{+0'0>) AN

(0-82-0%v.L} Blqerenosay
[ejoL "Wniey) ‘w2

Aepjsq|

plzellt

(z00=>) AN

{500'0>) AN

(ge-orrL)
SIqeIaA009Y [B10] JAAIS TN ILT

Aepssql

1/Bw

{(61'0>) aN

(#0'0=>) AN

(z-6t-zg.L) Sqe10n005y
el ‘Whluaes "NoZ

Aeprsq|

/6w

(S0°0=) N

(10'0=) AN

XKL X | x| x| X

{0-2m0vbL) Slelanooay
101 'PNOIN ‘W61

Aep/sq)

/B

400

SlLoo

{/-86-68¥.) D|RISADIIY
(B30 ‘wnuapgAol “Wel

x

(sz629622)
Ancrewiyen “NLL

Aepysq|

/6w

(100°0>) AN

{Z000'0>) AN

{(9-16-6E+42) @iqeiancoay
felo] ‘Anssel et

Aepysq)

JBw

€L'o

£20°0

(5-95-6£¥.2) 2lqeiancoay
|0 ‘aseuebuel "WSL

Aepysq)

JBw

el

9'6¢

(-56-6¢ L) QIqBISACOY
|eyo | ‘wnisaudep Wil

Aep/sq)

T/Bw

(610>} AN

(+0'0=>) AN

(L-28-6EpL)
9|qesaAcoRy [E}OL ‘PEAT WL

(s-s8-62¥L)
ajqelsaaday |E}0L ‘uol] NEL

Aeprsq|

16w

020

00

X

(8-08-0¥F2) BxdEIaA00DY
|eyoy raddod ‘Wi

{penupuoD) sjeye|y — ¢ pedang

S8V '3

NOWLVHL
"NIONQD ¥

SASATUYNY
40°0ON 4Q

SSYIN

NOLLYHLNIINOD

SSYW

NOILYHLNIONCD

SSYN

NOLLYHLNISNGD

ANTYA IDVHIAY WHIL INOT D

ANTYA AVA 0T KNWIXYN "8

ANTYA ATVA WNWIXYW Y

AN3say
Q3A3FEEa
‘8

ANISTHL
aaA3Ea 'Y

SLINN 'Y

SANTYA '€

aXe HHYHN T

{aiqeyene Ji)
HIGWNN SYI ANV
LNYLATIOd )




Q e MISSOURI DEPARTMENT OF NATURAL RESOURCES

WATER PROTECTION PROGRAM, WATER POLLUTION BRANCH
a @ FORM D — APPLICATION FOR DISCHARGE PERMIT —
PRIMARY INDUSTRIES

FOR AGENCY USE ONLY .

CHECK NO.

DATE RECEIVED | FEE SUBMITTED

NOTE: :DO NOT ATTEMPT TO COMPLETE THIS FORM BEFORE READING THE ACCOMPAN.YING INSTRUCTIONS .

1.00 NAME OF FACILITY
Dyno Nobel - LOMO Plant

1.10 THIS FACILITY IS NOW {N OPERATION UNDER MISSOQUR! OPERATING PERMIT NUMBER

MO - 0105783

This form is to be filled out in addition to forms A and C “Application for Discharge Permit” for the Industries listed below:

Adhesives and sealanis

Aluminum forming

Auto and other laundries

Battery manufacturing

Coal mining

Coit coating

Copper forming

Electric and electronic compounds
Electropiating

Explosives manufacturing
Foundries

Gum and woed chemicals
Inorganic chemicals manufacturing
Iron and steel manufacturing
Leather tanning and finishing
Landfill

Mechanical products manufacturing

Nonferrous metals manufacturing

INDUSTRY CATEGORY

Ore mining

Organic chemicals manufacturing
Paint and ink formulation

Pesticides

Petroleum refining

Pharmaceutical preparations
Photographic equipment and supplies
Plastic and synthetic materials manufacturing
Plastic processing

Porcelain enameling

Printing and publishing

Pulp and paperboard mitls

Rubber processing

Soap and detergent manufacturing
Steam electric power plants

Textile mills

Timber products processing

MO 760 1516 (06-13)

PAGE 1




Z A9vd {£4-50) 9151084 QI

feprsq | /6w ! 0> | (0lo02)aN| F | [ | T oL o

Repssql | UBw ! \Zo> | (szo0x)aN| A | T | T oL wre o)

Aepysq | /bW L 120> | (SZ0C>)AN| A N - s 0w

Repysal | /Bw r £6'0> | (Ov00>)AN /| | o) o, ey Wy

Repjsal | 1/6u ’ ¥0'0> | (S000>)AN| 2 I oy oL

Aepysql | /B F £e0> | (O¥00>) AN 7 M - o) wn ot catd)

fepjsql| Bw | L 800> | (L00)aN| A | 1 T 0L s

Aepssql | 1/Bw b 00> | (ZLO02)AN| £ L — o, wnephard)

Aepssq) | /8w } Z00°0> |(2000°0>) AN A | | o) HnpiosEs)

Repjsqr| /B ! (4% ysz| 1 A oL wne )

Aepssq | 7/Bw b £e0> | {ovQ0>)aN| 7 7 o, een)

Aepsqp | /6w ! y0'0> | (S000>)AN| 7 7 oy aore

Repjsqt | /6w z 600°0> | (€00°0>) ON | €0°0> | (S00°0>) AN | ¥0'0> | (Sooo>laN| 7 | 1 | R

Aepisar| 1/Bw ] ¥0'0> | (S000>)aN| A m . | e S809)

Aepsal | VBw ! ¥0'0> | (S00°0>)aN| 7 ~ oL )

Aepjsar| /bW ! ¥0'0> | (S000>)AN| 7 - cove) oL e

Kepjsql | /6w ! ero> | (0s00>)aN| A | ] oy e ovre)

Aepysq) | /bw ! Zr0> | (0500>)aN| 7 7 b2 J0L o

STONZHd TVLOL ANV ‘SIVLIIN

S [ ouE
mmmw.wqun E— NowwiL mm"_mmf.._%ﬁqq ssYH (2) NOLVHINIINGD | gowwiz | NOUWHININOD | goyniy | NOUVHLNONGD wEseY | Inasud a0 (orqeene
= N A = q farqefens 4 TBrGefiEne 1] ) | v IO
{ieuondo) IAYLNI 5 SLNNY IVTYA "SUAY WNIL ONOTD | BNTYA AVG 08 Wilxyw g | S0 YAAIVI ANWDAYA Y
1N3NT433 "¢ wXn AUYW T

SBIA 10 158 1SMW NOA SUORDEY SIN/D9 U} 4O YoIUM aUjWIalap 0} SUOIONJISUl 8U) Ul Y Sjge ] 0} Jajal 1ajemalsem s59001d SulBluaD [feAno siy) pue Alsnpu Alewid e a)e nok §)

‘sjuswalinbal pue s|ielep [EUORIPPE 1O} SUORIMNIISUI 935 [Jeno yoes
10} (sabed usass jfg) 9|qel suo aa[dulon “Afnjaies Joed maladl aseald ‘Ued siy) o) sobed uaass a1 SI9y) 1Byl 810N uen|iod 1By} 1o} SISA|EUE aU0 JSES| 1B JO S}NsSai ay) apiaoid
3SNW neA jueniod Aug 10} g-Z JO Y-z SUWINICO JBUNS YIBW NOA J| "JUSSQE 8q 0] 8A818q NOA JUBIN|od USEs J0) D-Z UWn|oo Ui X, M Uasald St 8A319q 0} UOSES] BABY JO MOUY

noA Juelnfod yoes 1o, g-Z UWnjed Ul X, MeW "s|ousyd [E]0]} PUE ‘sapluBAd ‘S|EISW 21X0L TV 0 PUB AlSnpul JNoA o} Aldde Jey: SUCHSBY SIN/OD Y2NS j|B 10 -2 uWnjod ul X,

gL

€00 £8.5010-OW
HIBNWNAN TIV4LNO (@aNSISSY i) # 830dN
1angv.L

SAMLSNANE AYVINIRd — T INHOA
LINY3d IDHVYHISIQ HO4 NOLLYIIddY




7 39vd NO 2NN

ANOD

£ 39vd

(£1-90) gLE1-08L OW

Aepssqg)y T/En

070> (os>)an

Y

-

(g-28-vi)
2pUOIYD BB "ALZ

fepysg)i /6n

070> {o's>) aN

[~

r

(5oL}
3pluicIg HUIBIN "A0Z

fepsgr| /60

00> (0's=)aN

(v

i

(-1b-00L)
auszuaqliyz "A6L

M

(g54-2¥8)
sualfdaidoio|yaig~ 'y “A8L

S

(N T N I R

(5-28-32)
auedosdolousi] —£'L ALL

Aepssgi| /80

#0°0> (0's>) AN

S|

e

(rge-52)
sualAyi@ciouor] = 'L "ASL

Aepysg| /6n

#0°0> (05>} AN

~

(I

(z-90-201)
SUBYIS0IONDIT ~ Z'L "AGL

Aepjsqp| /6n

$0°0> (0e=) QN

5

(gre-54)
auelelolysIg — L'} AL

Y

(8-12-6/) sUBYlAWOlON P
-0 “AEL

Aepjsqr| 1/Bn

$0°0> (0's>) AN

>

|

(pr22-51)
SUBLRUOWDIGRIOIYDIT AT L

Aepsq|| 7/Bn

¢¢Q 0'9g

r

{e~a9r28)
ULIJOIOS "ALL

Aepysq | 7/Bn

70> (00s>) AN

{

{8-5/-011} 43u1g
JAUAJALIBOIOIUD=Z "ADL

Aepysq) 7/Bn

00> {os>)an

Dy | D

r

{e-00-52)
SUBYIDCIOND A

Aepssql| /60

00> {0¢>) AN

5

£

H

{i-gp-vzL)
SUBYISWOICIGIROIGIUT "AR

Aepysqp| 7/Bn

vQ'0> {0's>) AN

Y

.

{2-06-801)
UIZUDGUIOIUD "AL

Aep/sg)| /6n

¥0'0> {0g>) AN

[l

M

{5-£2-95)

IPURIIRGSL  ueqien A

Aepsqr} /Bn

#0°0> (06>} an

!

l

-

{#-g2-54)
WIGIOW0IS] ‘A

Aepysqr| /Bn

~

RN

(1-88-2¥5) 933
(Aypowoleiyd) sig Ay

Aepysq |y 7/En

00> (08> an

S

tl

(Tev1L)
susZuag ‘AL

(t-g1-204)
UUUSIAY AT

7

|
|-

(g-zo-201)
ursiIY ‘AL

SANNOJINOD ITLLYTOA ~ NOLLOVHd SWIDD

SSYI
{z

zoF«.m.._._szZOU
2

SITATUYNY
40 0N'9

ANTIVA

"OHAY WHHEL ONOT 'Y

NOLLYHL
“NZINOD
b4

SSyiw g

(1euoydo) IAYLINL 5

SLlINM Y

SASATYNY
40°0N"Q

ssYW (D) zo_._.d_.mnh_.(qmuzonu

SSYN (2) zo_.._.dm‘m_._w.muzou
(*

ssyw (2 zc_hq.z.nwﬂmUz.UU
(%

(/GE/IBAR Jif
ANTYA "OMAY WE3L ONQT "D

TGIGEEAE /]
INTVA AVA 0 WAWIXYIN 'S

ANTVA ATIYA WNWIXYW Y

AN3gaY
a3in3riaa
kol

AN3STud
a3aaanzd
‘2

™D
33 oME
“SaLY

IN3NTI43 'S

X AUVIR T

(arqerreae 41)
HIGWNN SY2 aNY
LNYLNTIOd 'L

T/8w Qg jo ywi| Burdodal e yum {gN) 30819p-uou B Ul pajnsal

usalos gQoL-8’L'ee
SLINSIY 39¥9S3a

|

-

(G- 10v9.1)
UIX0I(T~4=0ZUaqIpaiojy2
~B9] - 8'L'C'E

NEXOIQ

Rep/sq|| /6w

10> | (0€0°0>) N

210> | {050°0>) QN

§2°0> | {0S0°0>) N

J

£8j0]), 'sjouayd "Woe

Aep/sql| Bw

v0'0> | {S00°0=) AN

P I

]

_

uogeulolyy
0} 3|qeusy ‘IpIuel] "6l

€ 29Vd W04 J3NNILNOD




§ 30Vd NO SNNLLNGD # 30 (£1-90) 9464082 O

Aen/s 5h : (L-gg-Feg) lousydoniup
p/sal | 1 L Zvo> | 0g>)aN | |2 L L a7
. (z-90-88) jousyd
Aep/sql | 7/8n L L1o> | {0Z=) AN 7 r r OLIL 82 gL
. - (zs6-801)
Aepjsgl /BN L p0> | (S0CX AN | 7 r r ousag ol
. {g-98-28) lousyd
kep/sg | I/Bn L Zv'o> | (05») AN Z C C ~ arolng 5
. {£-05-89) 195840
Aepysgp i /BN L 800> | (0L=)aN ra r r = GOl — o ¥
. (z-20-00L)
Aepysgt /BN L 10> | {(oz2) AN 7 r M JousudoIN-F v
. (§-5¢-89)
Aepysgl i /Bn L 800> | (0L=)aN 7 _I r |oUSHHOIINZ v
. {5-92-18) |louayd
Aepysq) | /6N b £1°0> | (0z») AN 7 r r —onug b7 Ve
. {}-25-FS) losauID
Aepysq) | /60 L 20> | (0S>) AN 7 r r 0~ amuIg = ' vy
- (8-L9-50 1) louayd
Aep/sq) | /60 L 800> | (QL=)aN 7 r M — ABBIG — 57 e
- (z-£8-0Z1) jouayd
Aep/sq | 7/6n b 800> | (0l>)aN 7 _I _I pvivivitadripn
; (8-25-56}
Aep/sqp | 7/6n l 800> | (0l>) AN 7 _| _| OUSUGRICILD 3 g
SANNOJINGD QY =~ NOILOVYA SIN/DD
. . , {7-10-524) apuoiyD
A=psql| /BN L zo'0> | {0z>)an 7 7 M i e
. - , {5875 £) aueyiBLIOION]
Aepjsqi /PN b #0°0> | (0°g>) AN 7 a W oL N0S

. . s -1, 0~ T3
Aepyscl| /6n ) 700> | (0$>)aN | A m M R hrgvel
. : - ; {5-00-64) sueypoIcys
Aepysql | /6N b 700> | (0'g>) AN A 0 Lz, Aaz
; ] ey — (g5 4) sueyieolons
A=zp/sq| /BN b $0'0> | (0'§>) AN 7 m M By
(6-09-851}
fepsq) | /6n L PO0> | (8'F>) AN 7 I _J suajiyiaaionaig
SUBJL—Z'L "AZZ
Aepysal | /60 ! 700> | (0s>)aN | 7 M I s 2880
- - ] {r-81-L21)
Aep/sql | /6N b ?00> | (0°g>) AN 7 M - SusBCIO RS st
- - (§-£-6.4) sueeolo|yd
Aep/sql | /B0 L v00> | (0'g>) AN vl r r el -2 L ez
. . (Z-60-64)
Aepjsqy| /B0 b #C0> | {C'S2) AN 7 r r apuoo aUSeN aw
{panuuoa) SONNOJWOD TILYTOA ~ NOLLDYNA SWDD

mWNcm.E zo_._.c.w_”WZNUZOU
SISATYNY —— ._”_MW_.MMW 35ATYY ssvi {z} ZOH.F«mm_wﬂwuzou ssviN D) ZOFSKN_WNUZOU SSYA (7 zo_._.d_.mm_mqmuzo"u Inzsay J— S raaene )
J00N'E DAY WHEL ONOTY | ssww'a % | 1oroN'a aaranaa | QIAANER | gy ieq) vy fIN §¥2 ONY
IFEIIEAR 4} (arqepeae i) . ° | mm.__.mz_“.._r:._._On b
(j2uando) IHYLNES SLINN P o mmmMMZOJ " NTYAAYA of WNWiXyW g | SN ITAATIVO WNAXYI
RN aEEERY X HETIN "

€00

Y3FWAN 1TVLNO

£825CL0-0ON
(TaNSISSY i) # $30dN

LNQ¥4 IHL WONL A3NNILNOGD




9 IOV NO INNLINOD G 3ovd {21-20) Emw.owh ol :
V-EL-lp8
Aepysap |1/6n $0°0> |{0S>) AN Yl N i auazUagoIOYRIg
-£'L gle
_ {1-05-58)
Aepysql |7/Bn r00> |{0g=) AN 7 ] ] 8UsZUBGOIORRIg
~Z'L '80g
) - e ; {g-04-¢5) susseiyuy
Aepysq| 7/6n 800> ((0L=)aN Vs 7 0 (e pzusay 46,
Aep/sal | /Bn 800> [(Ck>)aN 7l 1 ] svoni 82
- - . ; (£-24-6004) 19013 Ausud
Aep/sal | 1/Bn 800> [(0k=)ON 7 7 L] Kuaydosono-b 5.1
{/-85-16)
Aepysq| |1/En §00> ({O1>) AN al ] - susERYdEUIoy )
-z "891
: — (£-89-58) S1E/EUUd
Aep/sq) | /Bn 800> (0L>) AN 7 - _ zuag ong HeT
Repjsq| | 1/Bn 800> [(01>)aN A | (1| Esgoy e e
\ - {z-18-211) Syeleyiud
Aepysql | 1/Bn 80°0> (01>} aN 71 | L PSA Ay it
(6-zg-ge96¢) au3
Aepysql [7/8n 800> {0L>) AN 7 ] 1 {AdosdosioioN D
-Z) sig g2y
. (L1 1) Ja
Aepysq| | /BN 800> |(0L>)aN V| _ _ (AG50I0Ta) 518 B s
R - ; (1-16-111) aueyen
Aepysq| | /BN 800> [(0}>) AN 7 1 O | ixowsosorios) i 504
. ; (6-80-202) Buayjuelcn|4
Aepjsq) |7/Bn 800> |(0}>) AN 7 ] O 1) oRusE 9a

. - A
Aepjsq) | /8N 800> |(04>) aN 7l _ L vz ies) onotiod
(2-66-502)
Aepysq) {7/6n 800> |{0l>) AN 7 ] 1 auayiuesonyozuag
— 'S 8L
Aepysq) |7/8n 800> |(04>) ON 7 n ' (e2e0g) o
Aepysq) | 1/8n 800> |(0L>) QN 7] u O (g8 Susomiuy
. - {5-28-26)
Aepysq) |7/8n ig90> |{08>) aN m 7 M supuag a6
. - (~zl-0ZL)
Aepjsq) | 7/8n 800> [{0L>) AN 7 1 [l SUB0BIIUY g8
Aepysq |1/6n 80°0> |(0L>) aN 7 7 O i
. {6-2¢-£8)
Aepssqp [/6n 200> (01>) AN 7 ] ] sueuydeusey gL
SANNOLAWOD TYHLNIN/ASYE — NOLLOYHd SN/O9D

mw«“—z zo_ha.w_._MZNUZOu
Z) L
SISATINY I ..ﬂwu%.%w SasATINY SSYN (Z) zo_._.«.mm_.b_uuzou SoYH () zo_._,qmm_w_.HNUZOU S5y (2) zo_._.<xm__.._w_mozoo ey — - oreeens )
10 ON 'S "SUAY WNIL ONOT'Y | ssvaa v | do-on'a G3A3N38 | G3AIMEE | gy g3y y MITWNN SV QNY
(F/qeleAR Ji] 2 | ]
INTVA (aigapene ) ) 3T ATIVD ANWIXTN Y ANYLATI0d b
{reuondo) IWYLIN] ‘S SLINN 'Y “OUAY WHIL ONOT D ANTYA Avd 08 WNAKXYA ‘8
ANIN1443 "¢ wXn MUV T

LNQUL FHL WO¥A AINNILNOD




£ 3D¥d NO SANLNOD 939V (e1-80) 9154-082 OW :
&
Aepysqp /Bn b 800> | (0k>) AN 7 7 7] -5£-29) BumiEAg;auIpes
-OBIN-N ‘giy
fepssqp | 1/Bn } 80°0> | (01>) QN 7 ] O avezeaen )
Aepysql) /BN b 800> | (0L») AN al . O svsead)
Aepsqr /BN b 80°0> (0L=) AN A 7 ] mnoho_._mw.mm_m.mwm\w
fepysqr | /BN ! 800> | (0t>) QN Pl ] 7 oSl
Kepysal | Bn ! 800> | (01>)aN 7 ] 0 sveupaoon )
fepysal | /BN l 210> | (0Z>) AN / _ m riir) Smp e eaorse
{e-gg-28)
feprsgy| /Bn L 80°0> (0L>) AN Val i L ausIpeINgolo|yIexaH
‘ape
fepssql | /BN } 800> | (01>) aN 7] 7 O | svemeqoiooesy )
- (£-gL-08)
Aep/sqp | /8n L 800> | (01>} AN 7 _ . auason gee
: : (6-by802)
Aepsq) | /6N b 800> | (01> AN 7 L L susuEN gL e
n
fepjsqr | /BN L 800> | (OW)ON | A | ] e
'l ‘gt
kepysqp | /Bn ] 800> | AN | A | O | O | epsemons e
Kep/sq| | /6N ! 800> | {0b»)aN 7 u 0 ssnorn s )
Aepjsqr i 1/Bn b 80°0> | {0l>)aN Yl 7 il %g_eg_c_mﬁ..mm
Aepjsqr| 7/8n L 800> | {0l>}aN 7 3 0 S Ma_._n-_m_.o.._.mh..mﬂ.%m
Aepjsqi| /BN } 800> | (01>} aN 7 ] L e H )
Kepssar | /Bn b 800> | {0k>)aN / _ J s e
{i-y6-18)
Aepssar | /6n L £170> {0z>) AN 7 7] SUIPIZUSGOIOIIG
~£'¢ '9¢g
. {Z-at-901)
Aepysqp | 71/Bn b v00> | (0°G=) AN 7 _ auazUeqaIolaIQ
-+ 'l "gge
(penuguos) SANNOAWOD TYHLNINASYE - NOLLOVHA SWIDD
mwew_z Zo_hﬁﬁ._wzmuzou
STSATYNY & . — |20_.w<m._. SSYW (T ZO_.rd_m“._.u_ﬁmUZOu ssvw (z) 20_.r<~_~ﬂqmuzou sevin (2) ZO_._.d.ﬂmﬁmUZn.U Inasey e
40 ON 8 oy mBL ONOTY | ssvwa | | g0 on . aaramde | ayanae | 303 )
[ELEEE) (arqeieas 4) . ? @ LNYLNT110d *b
{2UClico) IHVLNI 5 SLINAL 'Y oA AL BNGT 3NTYA A¥O 0F MRIXYW R | 2 TPAATIVE RARXYN Y
LANIANHd2 "¢ uXn HUTW 2
£00 £8/5010-ON - .
HISHAN TIVILIO WSNDISSY ) # mmn.mz 5DV WOUA TAONLLNOD




8 30vd NO JANNLINOD

£30Yd

(£1-90) 91.51-082 OW

~l

{8-vv-91)
Jojyeeiday ‘dgl

~l

(r-e6-terl)
2pAyaplY Lupu3 "dst

™

RS

{8-0z~¢s)
uupu3 “dyl

Sl

(g-L0-L20L)
SJ2ANG HRYMSOPUT ‘dEL

~l

(2-6Z-5t1)
ugginsopus-d ‘gzt

Sl

{26251 L)
UBJINSOPUZ-R ‘di L

S

{1-25-08)
uupIBIg "doL

~

{g-v5-zL)
Qag-'v "dé

~

(g5
3007y 48

S

(g-62-08)
1aa-4'y ds

S

(&pL28)
BUBPIOIYD "d9

S

(8-98-61€)
OHEC dS

S|

(e-50-88)
OHE-A d¥

S

(&b8-618)
QHEg 'de

Sl

T I T Y T T T

(e-ve-sLe)
JHE-R 'de

S

TR T Y T T T

-

(2-00-60€)
uLplY "d

S3AITILSAd - NOLLOYYEL SW/OD

Aepysq|

En

00> | (0=} aN

=

(128-0Z 1) SUSZUSGOIOND
U2’ a9y

Aepysqi

7/6n

800> | (Ot=)aN

-

(0-00-621)
sualfd 'gsy

Aepssq

/8N

800> | (OL>)aN

-

(g-10-58)
SudiRIBUSUd “Hib

Aepysq

7/6n

800> | (0i») QN

T

-

[
~0£~98) Suie|Ausydipos
—CIN-N “BEY

Aepysq|

7/8n

800> | (0L=)aN

[~

=

=

{4=¥5~129) SurLRIAdOId-N
OSOAIN-N 'BZH

{penuzuoa} SONNOJINOD

TYHLOGN/ISYE = NOILOVHL SIWDD

SATATYNY
400N"8

SSYH
1)

ZQ.E«.M_._MZNUZOU
T

ANTYA

"OUAY NHFE ONOT Y

SSYiN'S

NOLLyHl
*NIINOD
4

freuofdo} SUVLINE 'S

SLINN'y

SIASATYNY
40°0NQ

ssYW {z)

ZOr_.(_mHuumUZOu
{1

SSYI (2) ZOF(M‘%—_W_NUZOU

SEVIN (2} zo:«ﬁﬂmuzDu

TaIGeIEAE J)
INTYA

‘DAUAY WHAL ONOT D

(arqepeae i)
3NTYA AVG 0S WNINIXYIN 8

ANTYA ATYD WNWIXYIN Y

ANISEY
Q3A3ansg
2

LN3SIHd
g3aahas
8

qIAINoIH
ONFSAL Y

LNANTI45 'S

«Xn AAVYIA T

(orqopiea Jr)
HIEWNN SYD ANY
LNVLNT0d "L

ANOUA FHL INO¥E QINNILNOD




g 39vd

(£L-80) 8151082 O

[B3cL 9z wrpey {p)

[=gje ] wnipey (g)

[®3c] 3o {(2)

rejo) eydpy (L)

ALIALOYOQIOYY T

i

o

{g-se-1o08)
suaydexo] ‘dsz

l

1
o

&b b-F2923)
9L0L-80d "d¥E

]

{(g-29-960}1}
09ZL-80d 'd€T

S

]

(g-62-z1921)
8¥21-80d "d22

{e-9L-1¥LLL}
ZEELA0d ‘die

|

(Z-g2-0L11}
LZZL-H2d "0z

I R b .

N .

(1-69-L601L1)
¥SEL-08d 'd6t

(6-12-69¥ES)
2y2L-a0d “dsgi

P

(e-26-¥Z01) apixods
iojyoeldaH “dit

(penuptoz}t SISIOILEId ~ NOLLOYHS SIIDD

S3ASATYNY
dC ON'3

SEYN NOLLYH INIONOD
je4] {L)

2MIVA
"OUAY WHIL ONGQT Y

NOLLYHL
“NIANOD
SSYH 2 b4

(revondo) INVLNL *§

SLIND ¥

SISATYNY
40 "ON "0

sSvw (2) zghgm_w_w_muzou

SOVM () zo_k<mm_w_wnm020n.

S5V (z) z_unhdx_._w%m.uzou

(aiqeireas )
anvA
"OHAY WH31 ONOT D

{arqeiteae i)
AMTYA AVA O WOKIXYI '8

ANTYA ANYA WONEXYW Y

iNISaY
UELEIRE:]
2

ANISTHEd
aandMaAa
‘8

gIHIN0IE
ONILSAL Y

IENREEERS

aXn HHYIN '

(arqeirene 31)
HISWON S¥I ONY
INV1NTIOd L

€00

HIGANN TIVLEND

£€8/501L0-0
{03NDISSY o1}t # S3dN

L ADV4A IWOYA TANNLINOD




2.00 POTENTIAL DISGHARGES NOT COVERED BY ANALYSIS
A, IS ANY POLLUTANT LISTED IN ITEM 1.30 A SUBSTANCE OR A COMPONENT OF A SUBSTANCE WHICH YOU DO OR EXPECT THAT YOU WILL OVER THE
NEXT FIVE YEARS USE OR MANUFACTURE AS AN iNTERMEDIATE OR FINAL FRODUCT OR BYPRODUCT?

(] YES (1LIST ALL SUCH POLLUTANTS BELOW) M no o ToB)

B.  ARE YOUR OPERATIONS SUCH THAT YOUR RAW MATERIALS, PROCESSES OR PRODUCTS CAN REASONASLE BE EXPECTED TQO VARY SO THAT YOUR
DISCHARGES OF POLLUTANTS MAY DURING THE NEXT FIVE YEARS EXCEED TWO TIMES THE MAXIMUM VALUES REPORTED IN ITEM 1.30?

(] ves (comeLETE © BELOW) W] no (G0 TO sSECTION 3.00)

C.  IFYOU ANSWERED "YES" TO ITEM B, EXPLAIN BELOW AND DESCRIBE (N DETAIL THE SOURCES AND EXPECTED LEVELS OF SUCH POLLUTANTS THAT
YOU ANTICIPATE WILL BE DISCHARGED FROM EACH OUTFALL OVER THE NEXT FiVE YEARS, TO THE BEST OF YOUR ABILITY AT THIS TIME.
CONTINUE ON ADDITIONAL SHEETS [F YOU NEED MORE SPACE.

3.00 CONTRACT ANALYSIS INFORMATION
WERE ANY OF THE ANALYSES REPORTED IN 1,30 PERFORMED BY A CONTRACT LABORATORY OR CONSULTING FIRM?

(W vES (/ST THE NAME, ADDRESS, AND TELEPHONE NUMBER OF, AND ANALYZED BY, EACH SUCH LABORATORY OR FIRM BELOW)
[] no (G0 TO SECTION 4.00)

A. NAME B. ADDRESS C. TELEPHONE (area code and number) D. POLLUTANTS ANALYZED flisg
Pace Analytical Services, LLC 2231 W. Altorfer Drive, 800-752-6651 All single analysis parameters
Peoria, I 61615
4.00 CERTIFICATION

| certify under penalty of law that | have personally examined and am familiar with the information submitted in this
application and all attachments and that, hased on my inquiry of those individuals immediately responsibie for obtaining
the information, 1 believe that the information is true, accurate and complete. 1 am aware that there are significant
penalties for submitting false information, including the possibility of fine and imprisonment,

NAME AND OFFIGIAL TITLE {TYPE OR PRINT) PHONE NUMBER (AREA CODE AND NUMBER)

Sam Correnti, Site Manager - LOMO Site (573) 754-4501

DATE SIGNED

e JQ&‘W 20 An 2022

MO 780-1516 (05- 13) PAGE 9



7 MISSQURI DEPARTMENT OF NATURAL RESOURCES FOR AGENCY USE ONLY -
Q'“‘“‘ WATER PROTECTION PROGRAM, WATER POLLUTION BRANCH CHECKNO.
ﬁ @ FORM D — APPLICATION FOR DISCHARGE PERMIT — SATERECEVES | FEE SURNITED
PRIMARY INDUSTRIES

NOTE: DO NOT ATTEMPT TO COMPLETE THIS FORM BEFORE READING THE ACCOMPANYING INSTRUCTIONS =~ "
1.00 NAME OF FACILITY
Dyno Nobel - LOMO Piant

1.10 THIS FACILITY 1S NOW {N OPERATION UNDER MISSOURI GPERATING PERMIT NUMBER
MO - 0105783

This form is to be filled out in addition to forms A and C "Application for Discharge Permit” for the Industries listed below:

INDUSTRY CATEGORY

Adhesives and sealants Ore mining

Aluminum forming Organic chemicals manufacturing
Auto and other laundries Paint and ink formulation

Battery manufacturing Pesticides

Coal mining Petroleum refining

Cail coating Pharmaceutical preparations

Copper forming Photographic equipment and supplies
Electric and electronic compounds Plastic and synthetic materials manufacturing
Electroplating Plastic processing

Explosives manufacturing Porcelain enameling

Foundries Printing and publishing

Gum and wood chemicals Pulp and paperboard miils

Inorganic chemicals manufacturing Rubber processing

Iron and steel manufacturing Soap and detergent manufacturing
Leather tanning and finishing Steam electric power plants

Landfill Textile mills

Mechanical proeducts manufacturing Timber products processing

Nonferrous metais manufaciuring

MO 7801516 (06-13) PAGE1




Z39vd (£1-90) 9351-082 OW
fepsq) | /6w ! 610 600 | #F | F o a0 L)
Aepsqi| /Bw L Z1e> | (szoos)an| A N 7 oL e )
Aepjsqp | 1/bw l zbo> | (S200-)aN| A M 7 s
Aepysq)| 1/Bw L 610> | (OWO0>)ON| 7 | A O
Aepss Buw - (S00°0>) | (ze-0rr L)
psal| v b Z00> | (soo0=)aN| A L r oL e
Aepjsqr | /6w ! 610> | (0¥0'0>)ON| 7 m 7 N i
Kepjsal | /bW ! s00> | (boox)aN| A | 1 | 7 oL s
fepisq| 1w | 1 100 $00] 1 | B | 2 | meLameniiid
fepsar | /Bw L 100°0> |(2000°0=) AN| /I N r oL e
fepred | oW g e g6e) | 7 d B0l E:_mnﬁww,_mmﬂ&
fepjsql| Bw ! 60> | (Ov00>)aN| 7 ) ’ o eerD
Aepjsql | 1/BW b 0Z'0 oo I 7l r o) ot
Aepsql | Bw 4 100 LE000 | Y000 | ZLOOD 100 zLoo, 1 7l ’ A
' — 1A WNIWcy] "Wg
Aepjsql | /6w b z0'0> | {5000>)QON| 7 7 I eE0sl)
Aepsqr | /8w I 200> | (S000s)aN! 7 ~ r o) e Ove)
Aepjsq | /AW ’ 200> | (S000-)AN| 7 m 2| oven) oL wnies
Aepsq | /bW ] v20> | {0s00>)aN| F m r oy - oae0bL)
Aepysq | /6w ! ¥20> | {0S00>)AN| F n 2| ovnn moL Huowpue
STONIHd TY.LOL ANY “STv.IN
WMME zo_ks_u._&zwozoo
wmmm.%w._ﬂ . w_._;_cu.; .ﬂm_w.“.w w mmmm.wr..w._._,”._q SEYN D) zo?«.mﬁqmuzau Ssvn (z) zuﬁ«u&_muzau SSYW i) zo_»qmm_w_w_muzou ._.zmnmmq Emwmmm Mm%nmmww P
- | SHAY WHEL ONOT 'V SSYW'E b4 “a e 7 T 7 mbm._u._mm mbm.m_u_m_m v HIFWON S¥D ANY
RIGBHBAR JI, BIqBHBAR }f INYLINTIOL L
(leuoco} IYLNE 'S SLINN % NIV SUAY WAL ONOT'D_ | 3nvAAYA 08 Wb a | SMTVAXTVG WNWIKVI ¥
ANANI443 ¢ aXn AHYIN 2

MEW 10} 189] 1SnW NoA SUORIBY SIN/DD U3 JO Uiy SUILLISISP 0] SUCHONIISUl 8U) Ut W ajde] 0] Jajal ‘isjemalsem s59004d SUIBIUOS [[BAN0 SIU) pue Ansnpul Alewud e 218 noA Jj

"sjuswainbal pue sjieiep |BUCIPPE Jo} SUDIISNISU; 828 ||gAN0 yoea
104 (sefed usass je) ejge] auo sisidwoy] “Ajryeies yoes mainal ases|d ‘Ued siy} 0 sebed uaass ale alayj Jey; sjcN Juenjod ey} Joy SiSA[BUR SUO ISBS] IB JO S)nsal ay; apmold
jsnuw noA ‘uen(jied Aue Jo) g-z JC Y-g Suldnjod Jay)e }iew noA 4 juasde aq 0} anaiaq noA juejnjod Yoea 4o} O-Z UWN|oo ul X, HBN IUSsaid S| 9AS1j3g 0} UOSES) SABY 10 MO

noA jueiniod yoes 1of g-Z UWN|OD Ul X, MBI "s|ouayd |e)j0) pue ‘SopiueAd ‘sjEjawl 21X0) Ty 404 pue Alisnpu; Jnok o} Aldde jey; suonoel SIS YINS ||B Joj Y-g uunjoo u X,

gL

SHEWOAN TIV4iN0

800

€8/G010-ON
(aaNDISSY i) # STALN

a1gvl

SITHLSNANI AYVINRId - d WHO4

LIN¥Id JOHYHOSIA ¥0d NOILVYDITddY




¥ 38V NO INNIINOD £ 30vd (£1-90) 9161082 OW
Aep/sq|| /BN ! z200> | (0s=}aN| 12 , spriols W
fepjsql | 1/Bn ! 200> | (osx)anN| |z L -, aposs s
Aepssal| /BN ! 200> | (0s>)aN] 7 F Vs suazsaq iy oo
>mb_\ sa v Bn b s L 7a mcoﬂno.ﬁo;nmxu_ohmwm.._mem/v%w
(s-28-80)
>mv\w£ 1_\03 L ta I ta auedoidooyoiq im._‘ ._)wh_.
Aepisal] ven g oo (0s>)aN| 7 | aualAyacIoIg ;?_‘qmm._wm% W
fepjsql| 7/8n b 200> | (US>} anN| |z | e sueuosOlI] A0
Aepysq|| /6n } 200> | (@s)aN Iz L i SOPURINN i ow
Aepysqrl 1/Bn ! Wal | Vs 8-1150) mmmu_wwﬂmow_mm
Aepssql| /6n L 200> (s> aNi 7 W | svepswoncomone s
fepjsa) /on g €0 Lz - £ £ E.“oyo.ﬁm_m_.wmﬂ.ww
Repjsq) ! /Bn } ¥Z'0> | (00S>)AN| 2 _ 7 oo e
fepjsa)| /6N ) 200> | (©@%)aN| 2 L z suesonil S
fepys fn 0> (0°5>) 1 (1-stv21)
pisal| b Z00 0s>)aN| 1~ O r SUROOUOKIP Oy
Aepjsai| /60 L zo0> | (0s»)an|] F r~ 7 suszng e oY
fepjsqr| /60 ) z00> | (0'6>) AN | 7| psonoenss uoan
Aepysqr| 1/Bn ! z00> | (og)aN| £ L ooz e
5 {1-g8-Tra) 12yig
Repysqp | /Bn L 7 | (Aatiosed) sIg Ay
Rep/s Bn 0> (0'g>) (zes-12)
p/sal| L Z00 0g-}aN| |~ ] svoy v2
5 ; ~ (L€4-L01)
A L 4 spgLolAIDY "AZ
‘ {8-2¢-L01)
I | IS0V "AL
SANNOJWGD TTLLVIOA — NOILOVYH SWIDO
mw«ﬂs_ ZO.F«J&ZNOZOU
(z) NCOLLYHINIINOD [t} NOLLYHINADNGD @ NOLLYHINIINCD
wm_mmfwﬂzm "SUAY WaAL mmw.,__,ﬁ SSYWCH ._“_mmuwm w"_m_om“%q.-mq - It _E . { ” : - . n_w_mmﬂm wmm.mMm_wm Mm%m mmmﬂwﬂ:w._ﬂ%mzq
HEAZ It HEAR Jf . LNVLNTIOd °L
{ipuondo) INVLNL 'S SLIND b anva .omﬁm __NMMF ONOT'D | 3ATVA >mﬁww hms"xqs ;g | IMVANUVIWNAIXYA Y
LNANTA43 S uXn MUY 'T
/8w 0g 1o Nwi| Suidodal B Yim (N) 198lep-Uou B Ul pajnsal ueasos gaoLl-8'2'e'z = o uixoI- m-ﬁwﬁmﬁwﬁw
SLINS3Y IAos3a B —ensl —g'2'e'e
NIXOIQ
e/u /U B/ Aepysql | 1/Bw [4 800> | (0£00=) AN | Z1°0> 1 (0S00=) AN | ¥2'0> | (0S00=) AN A O Pal [B101 "SIouald "2
fepssal| /Bw L ¥20> | (05005 ON| £ L L1 | o aiqeusuy ‘opiuak

€ J39Vd INO¥d QANNILLNOD




S 30vd NO ANNLLNOD ¥ 30vd {£1-90] 8164-082 QW
' {1-25-4£5) jousydaniuip
Aepjsq) | /BN b ¥Z'6> | (0§>) N £ - .z gy~ JAyiau - Z vzl
- (z-90-88) tousyd
Aegrsq) | 1/Bn b 00> | (0z>) AN 7 ~ 7 oI BT L
. . (zg6-0L)
Aepjsqp| "/Bn b vz0> | (S00>)aN | [F r r i
Aep/sar| /BN b ¥20> | ($>)aN | [F C Fa 5 se e s
- (1-05-85) 108213
Aeprsar| /BN L 500> | (Ok») aN 72 r r P~ QIOD ~ &
. {£-z0-001)
Repjsqr|  1/Bn b 040> | (02=) an r r I . oies
; {5-6/-38)
Aepssap | /Bn b §00> | (0k>) AN rd T I oUBYCOINLZ v
- (g-82-14) [ouayd
Aepysar | /Bn b L1°0> | (0T=) aN 7 r v e e
. {1-25-veg} (05310
Aepssqr|  /6n b vZ0> | (0%>) AN rg r r O oG~ 3 e
. (g-29-504} [ousyd
Aepysq| /60 b S0'0> | (0b>) AN 7 r 7 — e o 47 e
’ (zreg-2L) Iousyd
Aepysq | 1/Bn b S00> | (01>} AN v I 7 il
: (g-25-56)
kepjsq | /Bn L $00> | (O1>)AN | 7 r 7 v o o )
SANNOdINOD dIOV — NOLLOVHES SWIDD
. . . (r-10-64) SRUOND
Aepysqp | 7/Bn ’ o> | (CZ2)aN | 7 O 7 Ao AL
. . . (p-69-52} suellaweicn)}
Aep/sq| | 7/Bn b zo'o> | (0°S>) AN 7 O Vi A
- - {91061} susiiye
Aepysql | /Bn ! zoo> | (0$>) QN 7 M 7 L
K * . i i (5~00-62) aueYlaQIO|Y2
Aep/sq)| /B0 b Z0o> | (0'5>) AN 7 O] 7] L~ L G
. . : {9-65-1 2} auesOIOYD
Aepysqy | Bn L Z0'0> | (0°gs) aN 7 M 7 o
{g-09-951)
Aepjsqp | 7/Bn 2 Zo0o= | (8%=)aN 7 M 7 auslipRAIONIa
Suell 2L "A9Z
. . (e-8g-30})
Aepysqr| 1/6n b 200> | (0'6>) AN 7 . 7 suonaL hen
. . : (-8i-L2L)
Aepysqr| 7/Bn L 200> | (0's>) AN 7 1 7 aUBBOICEETaL Ape
. . : (5-¥e-5.) SURISOIOND
Aepysql | /BN b z0'0> | (0'5>) AN 7 r 7 oLz ez
. . (z-50-5.2)
Aepysq| | 7/8n b z00> | (0s»)aN | 7 r 7 OPUEIS SUBHY
{penuguaa) SANNOANOD TTILYTOA — NOILOVES SWDD
mw.ME Zo_pqw&zwuq‘Ou
SISATYNY P .ﬂm_mﬁ._“%w N s5vh () zo_hqmw_._._w_muzou SOVl ) zo_._.c.mn._.qmuzonv Sevi (2) Zo_hazm_w_w_mu_‘OU — J— S I
400N “OUAY WHIL ONOT 'Y SSYNE Y 40 'ON'Q 03A338 | 03AIN3E | ooty HITWNN SY9 ANY
farqeqeas 4 {orgenens j1) ) ? 2 LNYLATIOA "
(1Buendo) ANYLNI S SLINN ¥ DU A NG D INTYAAVA OS WANDoYW e | N IVAATIVE WAAIXYI Y
4N3N443 ' aXn MUV 2

200

HIEWON TTY4LN0

£8/501L0-OW
{G3NDISSY 41} # SITHN

LNQY AHL INOHd A3NNLLNOD




9 30vYd NQ InNLINOD G 30vd {Z1-20) 9151-084 OW
{1-£2-1%8)
Aepisq) |/Bn | To'0> |{0°'6>) AN Val 1 i suszUSqUIARI]
—c'l gig
_ {1-08-g6)
Aeprsg) |7/Bn |1 zoo> [(0'g>) AN /] 7] Wil 3UBZUBqOIGHDI]
-Z'L 'doe
. - {g-0/-£9) sussBIUY
Aepysql |7/Bn 1) $00> {{01>) AN 7! J (e pzuoag o6 |
. - (&-Lo-212)
Aepssql |1/Bn |y $00> [(04>) AN 7l 7] 7] suasins ae)
. A i (e-2-5004) U1 Ausud
Aepjsql | /Bn |1 S0°0> {(0L>) QN 7 J [l KusUdo oy 6l
{2-95-16)
Reprsq) (7/Bn |1 go'0> |(0k>) AN 7 | 7 ausjeyiydeucioly?)
=& g9l
- ({-29-58) 2BIEYINY
Aepssqr |60 |1 500> |(0L>) QN 7 ] Russ g e
. — ; (e-58-101) 1913 |Auaug
Aepsqr |/Bn |1 so0> |{0l>) AN 7 3 7 ooty oy
Aepys Bn . v ; (£-18-L11) SelePNd
orsql |1/ ! 00> {{0L=) AN A - a (Axayingg) Sig "ge)
B {6-ze-BEg6E) Jaurg
Aepjsqi /BN L goo> |(OL>) AN 7 7 7 (1fdoidosicioy)
-2) 518 gL
. (-l Li) 12313
Aepysq) |1/8n 1L §00> |{0:>) AN £ _ Wil (A ?) 5 6Lt
. — ~ (L-16-111) sueylap
Reprsq) (/BN |4 S00> |{0i>) AN Pal ] 21 xoeaionoes) sig 901
A 6 . = (g-80-£0%) FuUaluelon|d
ep/sql | YBR[ L §0°0> |(0L>) aN 7z . () o2usg ‘B8
. , (2-vz-161) suajliag
Kep/sq) |/Bn L 500> |(oL=)aN 7 _ Tl (48) ozusg ‘g8
(¢-56-502)
Aepjsql (/BN (L §0'0> [{0L>) AN 7 2 7 SUBYIRIONYIZUBE
—¥'c gL
. - = {8-2g-05) ausiid
Aepjsq) (1/Bn 1L €0'0> [(01>) AN 1 7 7 5 oruag g9
fepjsq) [1/6n |1 s00> |(0b>) QN 7 . ra (Es508) Sumomniiy
; (g-i8-z8)
Aepjsq) |/Bn 1y 680> |(08>) N 7 7 (7] oupmise o
Kepjsay |yBn |1 s00> |(01>) ON 7 a 7] susoiihoe)
Repssar |yBn |1 00> |(0b>) aN 7 . 7 SO
: — {6-zg-£8)
Repysql [/Bn 1) So'0> |(04>) AN A ] A
SANNOJWOD TVHLNIN/ASYE — NOLLDVHEL SIN/DD
......MME zo_._.qw_..wzwuzoo
SESATYNY — .ﬂmu.uww SaSATYNY sovn {Z) zo_._.c.mm_.«wﬁuzoo savh (z) zoﬁéﬂﬂmozoo SSYW T zo_._.(zm_mﬂmuzoo - INISING e —— ﬂu__am__._m}m..i
10 0N'8 ‘OHAY WNILONOT'Y | ssva's Y | 40°ON-Q G3A3NFE | aAAINI | guyiea)y NIFWAN S¥I ONY
{eqeqens jj {aigeyene ) . ° 8 INYLINT104 L
(1euopde) INVLNG 'S SLINA % SUAY _”__mm__wwzo._ - INTVA AVA Of WNWIXvW g | STTVAATIVO WOWDCYA Y
ANANEAAR 8 wXn UGN

ANQHA IHL WOXHL GINNILNOD




4 0% NO ZNNLINGD 9 39vd {£4-90) SLGL-08L O
[
Aepysgp| /B0 b soo= | (0= aN 7 ] 7 ~§.-28) QUILBIAUIDOS
~CIN-N "Gl
Aepysql | 1/Bn } goc> | (01=) AN A ] ] %ﬁﬁhmﬂ%
Aepysal | 1/Bn w 00> | (0i>) ON 7] ] Fa svorea )
Aepjsqp | 7/6n b §0°0= (0>) aN sl _] ucoho:hww_m_,m_m_mwmu
Aep/sqi| /6n ; $00> | (Cl>)aN | 7 3 Z o s
Aepsap | 1/6n L s00> | (0L>)aN 7 ] supppoiole
Aepjsql | 1/6n L obo> | (oz)aN | A | )| friil) Suspesdcists
{e89-22)
Aep/sq( | 7/Bn L S00= | (01>} aN W _ 7] auaipEINqoIciIRXaH
‘§PE
Rep/sql| /Bn ) 00> | @AN | 2 | O | B | somommomesld
Aepysql | /BN ! 500> | (01>) aN 7 ] 7] B
Aepyscl | 1/Bn - S0°0> (01>) aN . 7] mcm:«cmmm._,._u_.wswmom
7
fepssq) | /BN ! 500> | (daN | 4 | o
-Z'L "80¢%
Aepysqy | 6n ! s0'0> | {oL>)aN | 7 7 semudioo e )
Aep/sql| 1/6n ! soo> | (0k>)aN 7 J 7 svonEo e
Aepjsq)| /6N ! soo> | (0L>)aN Val J 7 SO A 54
Kepjsay | 1/6n ! 500> | (01>) AN 7 7 A e e e
Aepysqi | 1/6n } 500> | (01>) AN /] ] o e
Aepjsqp | /BN } 500> | (0L>) QN Vi ] Va g (e
(L-¥5-186)
Aepysqr| /60 L oL'0> | (0Z>) AN 7 I auIpiPUBqEIONI]
= '€ "GgT
B {-9¥-801)
Repysql| 7/6n b 200> | {0'g>) QN 71 ] 7 auszuaqooleig
“p 'L 'gez
(panuguoa) SONNOCNOD T¥HLAINASYE - zO_._.U,q.mm SWIDD
MWNJE Zo_ha.uﬁ__.hwzmuznuu
NOLLYHLNIINGD NOUYHINISNOGS NOILYH LINIING
SASATVNY ) anva oot | sasany | = @ W sSvK @ o ssvH (2 W INSEY | ANISTHA | o P——
40 ON 8 QUAY WNZLONQTY | ssww'm v | 4p-on-a Q3A3M38 | QIASMEE | gy ioaiy MISWNN SYD ONY
(argeiene ) (a1qerEAE 1} ; 2 b INYLATIOd )
fieuoido} SVINI 5 SLINN Y DAY L BN 3N9A AYD OB WXy g | SN TPAATIVARINIXYA ¥
ENN1E83 "8 X AUV 2
800 £8/5010-OW s .
UIWNN TIVZLN0 (GINDISSY i) # S3QN $HDVL NOU TANNINOD




8 39¥d NO J3NNLLNGD

£ 3DYd

(£1-90) 9161-082 OW

S|

(8btas)
Jajyoeidey dgl

(tree-12ps)
apAYSPlY UUpUT "ds}

(8-02-21}
UUPUS “d¥

{g~Lo-1c01)
@JBying uBj|NSopUl gl

{2-62-5L1)
velnsepu3-g “dzi

SHSH ST S SI

{£-62-GLL)
UBNSOpU-D gl

Sl

{1=45-09}
ULpRIa "dol

S

(g+5-zL)
QaU-¥'v "dé

{65524
204-+'7 ‘42

{c-62-05)
1aa-+'y 'L

{6~pL-28)
SURPIOIYD ‘49

SHESEESH S

(g-a8-51€)
OHE-Q 'ds

S

(e-62-83)
OHE-A dy

=l

(g+8-618)
OHe-d 'ge

S|

I A A A R R L A R A I

(e-¥e6ig)
OHg-0 42

Sl

I A e e i

A

(z-00-60€)
UMpIY "dt

S3AQIOLLS3d - NOLLOVYL SIN/DD

Aepysqr| /60

so'o» | (OL=) AN

(1-Z8-02 1) duazuaqoloyd
UL-¥'2's "gar

Aepysql| /6n

Sso0> | (1>} AN

(0-00-521)
auaiid "gsy

Aepysq)| /6n

00> ¢ (04>} AN

(g-L0-58)
BusIIUBUSYY g

Aep/sqp| /En

00> | (OL=) AN

BRI

€]
-0£-98) auiweAuaydipos

“QAEN-N '8EY

Aepysq| | /B

Go'0> | (0L=)aN

v

=

7

(by-LE) suueifdalg-N
OSONMN-N '§Z¥

(panuyuos) SONNOGWOD

TYHLNIN/ASYE — NOLLOVHS SIW/09

SASATVYNY
S0 ONE

SSYW
{z)

zovr«w._wzwuzcu
L

YA

OHAY ANEL ONOT Y

NOLLYHL
“NIONOD
S5YN R ¥

(reuordo) IHYLNI 'S

SLINA Y

SASATYNY
20°0ON"Q

SSYH (2)

NOILYHLNIINDD
)

SSYH (2 zo_hém_._w_wuzou
1.

SSYW (7} zo_._.<m~_.rw_muzou

(3jqeiieAR Ji)
AMIVA

"OUAY WHAL ONOT D

(aigejreas 1}
ANTVA AVA 08 WOWIXYW '8

ANTVA ANVA NNINIXYIR Y

ANISEY
[{ELCIREL:]
R

1NISIUE
asaanas
‘3

g3xN0IY
ONFSaL'Y

ANANTdAE T

aXn AHYIN

(2jqei1eAR J1)
YIBWNN SYD ONY
ANYLNTIOH L

ANOUL JHL WO¥HA JaNNILNOD




8 39vd

(£1-90) 9L51-08L OW

7

Zj

1201 52T Wnipey (¢)

[

=0l wnipey (g)

1

13

oL g9 (z)

el eydiy (1)

ALIANILOVOIOYY T

(z-55-1008)
auaydexc), "d4sz

(g1 1-v282))
91CL-80d ‘d¥E

(5-28-9601 %)
0821-89d "d£T

a1

(9-8z-TL921)
2vZ.-90d 'dZT

N R R

(G-gi-1¥Lit)
ZETL-80d 'dil

7

(2-8Z+0LLL)
12Z4-80d "d0Z

{b68260L1)
¥eel-089d ‘dél

(6~L2~59%ES)
ZrZl-80d 'd8l

LAl

(g-26-¥Z01) apixodz
JojyoepdeH di)

(panuguos) $33121L53d — NOILOVHL SW/DD

BIASATYNY
40 0oN'a

SSYMW
@

ZOF(K._.-.ZNUZOU
i

20VA

"OMAY WRHEL ONGT Y

NOLLYHL
"NIINOD
SSYH '8 v

(reuando) INYLNI 'S

SLINN Y

SASATYNY
40°0N"Q

SEV (2) zo_hd.mm_wqmuzou

sevm (2) ZD....(EH_.,“,_NUZOU
i

sV (2} ZQ...«.EN_.M._WUZOU
1)

faiqe[eAn JI)
anva
“DYAY WL ONOT D

(2sqeiear 41}
ANTYA AVA 0F WOWIXYI 9

IAMVAATIVA WNWEXYA Y

1NISaY
a3ananaae
"D

ANISIud
d3an3nas
‘|

a3uinDIy
ONILSAL Y

IR ENREEER

aXn HEYIN '

(3iqereAe i)
YIGANN SYD ANY
LNYLNT10d *4

HIABANN TIVALENO

800

£8/501L0-0OIN
(GINDISSY =1} # SN

L ADVI JAOYA QHINLINOD




2.00 POTENTIAL DISCHARGES NOT COVERED BY ANALYSIS

A, ISANY POLLUTANT LISTED IN ITEM 1.30 A SUBSTANCE OR A COMPONENT OF A SUBSTANCE WHICH YOU DO OR EXPECT THAT YOU WILL OVER THE
NEXT FIVE YEARS USE OR MANUFACTURE AS AN INTERMEDIATE OR FINAL PRODUCT OR BYPRODUCT?

{ ] YES (L1ST ALL SUCH POLLUTANTS BELOW} ®] no (o To 8;

B.  ARE YOUR OPERATIONS SUCH THAT YOUR RAW MATERIALS, PROCESSES OR PRODUCTS CAN REASONABLE BE EXPECTED TO VARY SO THAT YOUR
DISCHARGES OF POLLUTANTS MAY DURING THE NEXT FIVE YEARS EXCEED TWO TIMES THE MAXIMUM VALUES REPORTED IN ITEM 1.30?

{1 YES (cOMPLETE ¢ BELOW) (W no (GO 7O SEGTION 3.00)

€. IFYOUANSWERED “YES® TO ITEM B, EXPLAIN BELOW AND DESCRIBE [N DETAIL THE SOURCES AND EXPECTED LEVELS OF SUCH POLLUTANTS THAT
YOU ANTICIPATE WILL BE DISCHARGED FROM EACH OUTFALL OVER THE MEXT FIVE YEARS, TO THE BEST OF YOUR ABILITY AT THIS TIME.
CONTINUE ON ADDITIONAL SHEETS IF YOU NEED MORE SPACE.

3.00 CONTRACT ANALYSIS INFORMATION
WERE ANY OF THE ANALYSES REPORTED IN 1.30 PERFORMED BY A CONTRACT LABORATORY OR CONSULTING FiRM?

] YES (/ST THE NAME, ADDRESS, AND TELEPHONE NUMBER OF, AND ANALYZED BY, EACH SUCH LABORATORY OR FIRM BELOW)
[ 1IN0 (60 TO SECTION 4.00)

A. NAME B. ADDRESS G. TELEPHONE (area code and number) D. POLLUTANTS ANALYZED (ist)

Pace Analytical Services, LLC 2231 W. Altorfer Drive, 800-752-6651 all single analysis parameters

Peoria, iL 61615

4.00 CERTIFICATION
| certify under penalty of law that | have personally examined and am familiar with the information submitted in this
application and all attachments and that, based on my inquiry of those individuals immediately responsible for obtaining
the information, | believe that the information is frue, accurate and complete. | am aware that there are significant
penalties for submitting false information, including the possibility of fine and imprisonment.

NAME AND OFFICIAL TITLE (TYPE OR PRINT} PHONE NUMBER (AREA CODE AND NUMBER)
Sam Correnti, Site Manager - LOMO Site {(573) 754-4501
SIGNAT, 4 ] DATE SIGNED

G 780-1516 (06-13) ‘ hd / PAGE 9



	mo0105783-dyno-lomo-20231031-opren-final-pike-cw
	FACILITY DESCRIPTION
	FACILITY DESCRIPTION (CONTINUED)
	A. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS
	A. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS (CONTINUED)
	B. SCHEDULE OF COMPLIANCE
	C. STANDARD CONDITIONS
	D. SPECIAL CONDITIONS
	E. UNDERGROUND INJECTION CONTROL (DOMESTIC WASTEWATER ONLY)
	F. NOTICE OF RIGHT TO APPEAL

	Table A-1 
	Outfall #003
	Table A-2
	Outfall #003
	Table A-4 
	Outfall #008
	Table A-5 
	Outfall #008
	Table A-6 
	Outfall #008
	Table A-7 
	Outfall #008
	Fact Sheet
	Part I. Facility Information
	Permitted Features Table
	Continuing Authority
	Water Balance Diagram #1
	Water Balance Diagram #2

	Part II. Receiving Waterbody Information
	Existing Water Quality & Impairments
	Waterbody Mixing Considerations

	Part III. Rationale and Derivation of Permit Conditions
	Closure
	Cooling water Intake Structures (CWIS)
	40 CFR 122.21(r) - Application requirements for facilities with cooling water intake structures (CWIS):
	(r)(1): Applicability
	(r)(2): Source Water Physical Data
	(r)(3) Cooling Water Intake Structure Data
	(r)(4) Source water baseline biological characterization data
	(r)(5) Cooling Water System Data
	(r)(6) Chosen Method(s) of Compliance with Impingement Mortality Standard
	(r)(7) Entrainment Performance Studies
	(r)(8) Operational Status


	Domestic Wastewater, Sludge, and Biosolids
	Emergency Discharge
	Federal Effluent Limitation Guidelines
	Land Application
	Nutrient Monitoring
	Oil/Water Separator Systems and Used Oil
	Reasonable Potential (RP)
	Renewal Requirements
	Schedule of Compliance (SOC)
	Secondary Containment:
	Sludge – Industrial
	Underground Injection Control (UIC)
	Wasteload Allocations (WLA) for Limits
	Whole Effluent Toxicity (WET) Test

	Part IV. Effluent Limit Determinations
	Outfall #003 – Water Treatment Plant Wastewater
	Physical:
	Conventional:
	Metals:
	Nutrients:
	Disinfection By-Products (DBP)
	Other:

	Outfall #008 – Process Wastewater and Cooling Wastewater; Main Facility Outfall
	Physical:
	Conventional:
	Nutrients:
	Water Quality Requirements
	Technology-Based Effluent Limit (TBEL) Requirements

	Other:


	Part V. Administrative Requirements


	Standard Conditions Part I (2014 version)



